35112-G01

a EZERE Company

SERVICE PARTS MANUAL

ELECTRIC POWERED
CARGO AND PERSONNEL CARRIERS

STARTING MODEL YEAR: 1994
REVISED: 4/99



SERVICE PARTS MANUAL

ELECTRIC POWERED
CARGO AND PERSONNEL CARRIERS

CARGO CARRIERS

*XI-775
Xl - 875
Xl - 881

PERSONNEL CARRIERS

PCX - 952
PCX - 954
PCX - 955
PCX - 956
PCX - 957

CARGO/PERSONNEL CARRIER
Xt - 875P
BEVERAGE CARRIER

BCX - 960
* NOT AVAILABLE FOR 1995 MODEL YEAR

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOOZUtN Service Parts Manual



LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO THE
VEHICLE, CALL OR WRITE THE LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT WITH VEHICLE SERIAL NUMBER AND MANUFACTURE CODE.
THE USE OF NON E-Z-GO PARTS MAY VOID THE WARRANTY.

OVERFILLING OF BATTERIES MAY VOID THE WARRANTY.

ii Service Parts Manual EZGOLEIT



GENERAL INDEX

SECTIONS wooevesmenssrrssssssssesssesne N -y S
How to use the E-Z-GO Service ManUAL .............o.coceeeerriviienininerie et re st eae e see e s e eeseeanen vii
ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR PEDAL ASSEMBLY ......oootiiiitrteserieterersentsesieeeeiesssessesessesssssessssateseeeeeseesesesesssesseenssnessnn A-1

e Accelerator Pedal
* Accelerator Rod
¢ Potentiometer

BATTERY CHARGER, TOTAL CHARGE® Ill, 36 VOLT (UL) CSA, ONBOARD .....cccotieeeeeeeeereeeeereeevreeenns B-1
¢ Heatsink
* Diode
¢ Electronic Module

BATTERY CHARGER, TOTAL CHARGE® lll, 36 VOLT (UL) CSA, PORTABLE .......ccoeeveeeeeeeeeveverereeeenanns CA1
* Heatsink
* Diode
¢ Electronic Module

BRAKES, HYDRAULIC, FRONT ......ocoiiiettiicie ettt et tsrteteeeeeeameesseeasasassessaseasssasssssessesesssnssssessssseserssssssnes D-1
¢ Brake Shoes
e Hub and Drum

BRAKES, HYDRAULIC, REAR ..ottt tecreeere e snestessassseestesensstesss s sesssssnsssasssnesmeessmeenseseeenneenes E-1
* Brake Linkage
* Brake Pedal
e Master Cylinder

BRAKES, MECHANICAL .....cviititiei ettt tesecseseesaestesteesesaasas saebe s e saneseeseeesesssesesssenessbesrsens F-1
* Brake Linkage
* Brake Pedal
¢ Brake Yoke

DIRECTION SELECTOR ......ueiiirirertrerereeeiiereerresaeseresssassssesssessessssesssesssesssssssasesensessssossesseseessosesssesssssssssns G-1
e Contact Board
¢ Handle Kit
* Reverse Warning Buzzer

ELECTRICAL ...ttt st teretsrae s sat e s eesn e s s se e s sas e s e e estesasssasnseassesessnsesastesesmeseneesnstsseeeneanenons H-1
* Charger Wire Harness
* Receptacle Holder
* Headlamp and Turn signal
e State of Charge Meter
* Horn Switch
* Ignition Switch and Key

EZGOLIEITN Service Parts Manual



lllustrated Parts Breakdown: ....cccoeeereeernrenanes NeeersessesEssscestesssEssssnEenssensans N
ELECTRONIC SPEED CONTROL c.vuvveeeeee oo eeeeeeeeeeeeesesesererereseessess s essessssessen s

* Speed Controller
* Solenoid

FRONT SUSPENSION ....cocotiiiiiiiiitenrcreecrr et eseestestese s e sesssessesssssnsessessssssenne

* Front Axle
* Leaf Spring

HINGED LOAD DECK (XI - 875, XI - 875P AND XI - 881) ....cccceevteerrirrrrcerrerseernens

e Deck
¢ Support Rod

HINGED LOAD DECK (X1 - 775) c..uiiiiiiiiiriiiiiiitiinieneeteeesen e s ssese e semessesssesseesseens

* Deck
¢ Support Rod

MODEL DETAILS ..ottt sttt seees e e s st s sne e e sanenaas

e Cowl

* |nstrument Panel

* Deck Frame

e Bar Assembly

e Front Seat

s 4-Cup Console

* Bolt on Body Panels

e Armature
* Bearings
¢ Brush

REAR AXLE, HYDRAULIC BRAKES.........ccoiitiiiiiirrteeerre et esaesi e ennas

¢ Rear Axle
¢ Axle Shaft

REAR AXLE, MECHANICAL BRAKES.......c.ccimiiimirirenrecerenee e et esnesseesnesenans

e Rear Axle
¢ Axle Shaft

REAR SUSPENSION ..ottt reseree e stesaastsneessesse e asaeseans

* Leaf Spring
¢ Shock Absorber

GENERAL INDEX

SEATING, BENGCH . .....cueeieeeeteeieeeettee ettt eeeveevnseesesssssanannssesassnmnnssesessssnnsnssssesenns
¢ Seat
* Hinge

iv Service Parts Manual

EZGDLHEET



GENERAL INDEX

llustrated Parts BreakdOWN: o........uomerermesmeesemsesemememeeeenPage No.

SEATING, CONVERTIBLE ...ttt e e e e sseseesesass st e esasseeesseeeeessessnesseemessssset e e e e e e e e R-3
e Seat
* Hinge

SEATING, FRONT (PCX - 952, PCX - 954, PCX - 955, PCX - 956, PCX - 957 AND BCX - 960)............... R-5
s Seat
* Hinge

SEATING, FRONT (Xi - 775, XI - 875, XI - 875P AND XI = 881)....ocueieeeeeeeeieeteeeeeeee e vssseeseessaseans R-7
e Seat Bottom
e Seat Back

SEATING, PEDESTAL oottt cscceiee e ret e et tsestt e e e s eeaneeeesessaeeeseasamesasseanmaseesseannnssessssesmeesesse e s e s R-11
e Seat
* Hinge

STEERING ...ttt scee e s st e s e et e e e e et s s e s ess e be s e s bt seeseesseeentesamneseeeeesee s ssessnessnssesssesssanesns S-1
* Rack and Rod
» Steering Wheel
» Tie Rod

WHEELS AND TIRES......oii i eiitiitiritrsressiersereeeesteessssessessesssessesessseessessssseseseseeesssessesasssseassssasssesssnsssnees T1
¢ Tire and Wheel
e Valve Stem
* Wheel Rim

SPECIAL TOOLS LISTING......c.cecunsenues ceressessrsssnnrnanrnnns P veesreesnanne Appendix-A

VEHICLE SPECIFICATIONS...........c..cccevuuee sreetrenssssseneerneessanr e naannns veneans Appendix-B

EZ GO Service Parts Manual



GENERAL INDEX

vi Service Parts Manual EZGOIEOTE



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
* GENERAL INFORMATION
¢ ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC POWERED CARGO AND PERSONNEL CARRIERS
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
SWARRANTY INFORMATION
*GENERAL INDEX
*HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE ELECTRIC POWERED CARGO AND
PERSONNEL CARRIERS, contains illustrations and parts lists for all systems of the vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Model Details located in the IPB section of this manual for its location) and note the
complete vehicle serial number and manufacture code shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

EZGOLMEELE Service Parts Manual vii



HOW TO USE THE E-Z-

GO SERVICE PARTS MANUAL

TITLE TITLE

rad w‘\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
*Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

- To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (E-Z-GO p/n 28184-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOLEE



ILLUSTRATED PARTS BREAKDOWN

EZGOLEL Service Parts Manual ix



ACCELERATOR PEDAL ASSEMBLY

Electric Vehicle

—

[T u_-_\

S713AOW 096 GNV £56 ‘956 ‘556
‘¥56 ‘256 HOd NMOHS
NOILLVTIVLSNI Tva3d

HOLvH3IN300V

49 - 9 SN LI SAANTONI
89 ANV £9 'S9 SW3LI SIANTONI
b¥ - ¥ SW3Ll S3ANTONI
§S - €2 SIN3 LI SIANTONI

8- ¢ SW3Ll SIANTONI -

-9
- €9
- 0¥
-3¢

b

€5
S§
1£]
4]

A

EZGOLEWT

Service Parts Manual

Page A-1



| Electric Vehicle

ACCELERATOR PEDAL ASSEMBLY

ACCELERATOR PEDAL
INSTALLATION
775, 875, 875P AND 881MODELS ONLY

EZGOLETT]

Service Parts Manual Page A-2



| ACCELERATOR PEDAL ASSEMBLY

Elec’fric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

1 33289-G01 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2-8) .......... 1

2 00544-G4 NUT, 5/168 - 24 ...ttt sttt 2

3 10385-G4 YOKE, CLEVIS (ADJUSTABLE ENDS).....o.veevveieeeeeeeeeea 1

4 14444->G3 BALL JOINT, SOCKET, 5/16-24.......oociiiiieereecert e 1

5 17675-G1 SPRING, COMPRESSION ... e 1

6 17677-G1 RETAINER, SPRING .....ooriieeeceeee e e 2

7 17979-G1 BUSHING, ACCELERATOR ROD ......cccocovirieeitreerirrreecvae e 1

8 32262-G1 ROD, ACCELERATOR .......ccoomerrrrerrrre. s 1

9 33509-G01 PEDAL, ACCELERATOR ....ccutioitieitreirinireeetriestiee e s eesvaee e e 1

10 32440-G2 PIN, ACCELERATOR PEDAL .....ooociiiiieiecieeee e e 1

11 17838-G4 BUSHING, PEDAL ...ttt srese e e e 2

12 12064-G2 PUSHNUT, 1/4 ..oeeiieieeeeet ettt ettt s e e 1

13 10386-G3 PIN, CLEVIS, 5/16 X 3/4 LG. ..oveeoereeietieeeere ettt e 1

14 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ..cevrecteereeerteeniiesrnnesenrecneseeeessrseesseans 2

15

16

17 17838-G1 BUSHING ...ttt et e et 2

18 33259-G01 SUPPORT, ACCELERATOR PIVOT ....ooiiciieieeeeeee e 1

19 33512-G01 BELLCRANK, ACCELERATOR....cocciiiieeeteee e e 1

20 00415-G4 SCREW, 1/4 - 20 X 1 1/2 LG eorrreeieeeeeeeereeerececreee e seese e 2

21

22 32979-G1 POTENTIOMETER ASSEMBLY (INCLUDES ITEMS 23 - 55)........... 1

23 00645-G1 SCREW, #6 - 32 X 1 LG oottt et 2

24 00372-G2 SCREW, #8 - 32 X 1/4 LG. oot 1

25 00525-G5 NUT, H6 = 32ttt e 2

26 00526-G4 NUT, #10 - B2ttt et e e 2

27

28 00559-G4 WASHER, #8 ...ttt ettt et 2

29 00565-G3 WASHER, LOCK, #6 .....oiiiiiiiereectecntie ettt e 2

30 00567-G3 WASHER, LOCK, #6 ....ueeiiiiiie ittt e eeeenneee 2
Page A-3 Service Parts Manual EZGOEIET




ACCELERATOR PEDAL ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

MODEL

ALL MODELS
UNLESS SPECIFIED

QTYy.

1

ITEM PART NO. 1 2 3 4 5 DESCRIPTION
31 10606-G5 MICRO SWITCH......coevrireneeniereeee,
32 11098-G9 NUT, LOCK, 5/16 -24.....ccoveveeereerees
33 * SCREW ... e
34
35 14628-G1 TAB, FASTON......ceovrireiriiriereeeee e
36 15944-G3 BALL, BALL JOINT ....coociiiiiieineeee.
37 17064-G1 TERMINAL, PUSHON .......cooiiiiiee
38
39 20930-G5 WIRE ... e e
40 22587-G7 ASSEMBLY, ABJUSTING ROD

(INCLUDES ITEMS 41-44) ...
41 00526-G4 NUT, #10-32 i
42
43 22602-G6 ROD, ADJUSTING ......ccccoiiieeennee.
44 24465-G1 SOCKET ..ottt
45 24479-G1 BALL, STUD ...ooiiiiiiieeeee e,
46
47 25460-G1 POTENTIOMETER.......cooce v
48 26937-G01 POTENTIOMETER MICRO SWITCH BRACKET
49 32438-G1 BRACKET, SUPPORT ......cooevieeeieen.
50
51 33532-G01 PIVOT ARM ..o
52 00379-G4 SCREW, #10-24 X 1/2LG. .ccccoveneeee
53 00526-G3 NUT, #10 - 24,
54 00559-G5 WASHER, #10 ..o
55 00565-G5 WASHER, LOCK, #10 .....coiiiiiieeee,
56
57 00559-G8 WASHER, 5/16....coiciriiriiiniiivenirecne e
58 14390-G4 NUT, LOCK, 1/4 - 20 ...cooiiiieiieeeeeieieceeeae
59 00559-G7 WASHER, 1/4.....oieiiecirinececcceeeeeee

EZG0OLZNT Service Parts Manual

Page A-4



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING.
4 ) - MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 00439-G6 SCREW, 5/16 - 18 X 1 3/4 LG...oooeiereeeeeeceee et etveere e 1
61
62 11098-G6 NUT, LOCK, 5/16 - 18 ..ttt 2
63 33517-G01 PEDAL LINK ASSEMBLY (FOR USE ON 775, 875, 875P
AND 881 MODELS ONLY) INCLUDES ITEMS 65, 67 AND 68 ........ 1
64 33517-G02 PEDAL LINK ASSEMBLY (FOR USE ON 952, 954, 955,
956, 957 AND 960 MODELS ONLY) INCLUDES ITEMS 65 - 67....... 1
65 00544-G2 NUT, 174 = 28ttt ettt et s e s reenns 2
66 33514-G02 ROD, LINK ...ttt ettt s e e r e sn e st re s nannaes 1
67 10089-G2 BALL JOINT (COMPLETE) ..cccoivieiiete et 2
68 33514-G01 ROD, LINK ..ottt cete s teeerae st e e e erveevr e ennas 1
69 00661-G5 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8 LG.
(METAL BODIED VEHICLES ONLY) ..eiiiiiieiiereee e e 2
70 00734-G2 NUT, LOCK, 174 =28 ..ottt 2
ral 00660-G7 WASHER, STAINLESS STEEL, 1/4.....coeeeeeeiee e 2
72
73
74 21531-G1 STRIP, ABRASIVE ..ottt ettt st eeae s e e 1
75
76 21122-G1 SPACER .t eees 1
77 17255-G1 WASHER, TEFLON ... ettt e v e 1
78 33519-G01 PLATE, BACKING (FIBERGLASS BODIED VEHICLES ONLY)........ 1
79
80 00661-G8 SCREW, STAINLESS STEEL, 1/4 -20 X 1 LG.
(FIBERGLASS BODIED VEHICLES ONLY) ....cccoeeieicieeecrieereereee 2
Page A-5 Service Parts Manual EZEOLEWE




Electric Vehicle

EZGOEEE Service Parts Manual Page A-6



BATTERY C

Electric Vehicle

PART OF
POWER
WIRING

1 - INCLUDES ITEMS 3 - 102

2 - INCLUDES ITEMS 3- 102

3-INCLUDESITEMS 4 - 6
38 - INCLUDES ITEMS 39 - 43
51 - INCLUDES ITEMS 52 - 53
82 - INCLUDES ITEMS 84 - 86

Page B-1

Service Parts Manual

EZG0OLEGTT



BATTERY CHARGER, ONBOARD

Vehicle

IC

lectr

- _-TERMINAL BLOCK

Id

L -\ R
LT Ew
’ N UK
N4 33
7~ f RDH
, b
’ f»\ Oom
L’
h [N
/lw \ m
muuu [aa]

BLK

A.C. CORD

BLK

-
~

P\/\I\EFORMER
e

[}

|

—— - e = ——-
\
.

ELECTRONIC
MODULE

~

FUSE BLOCK

BLK

HEATSIN

’ /

|/,

>

RED

Z
(s

Service Parts Manual

Page B-2

EZGOLT



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =55 T 955 1956
* Indicates a component that is not available as a individual part. 875/P| 954 | 957
G** Indicates consult Customer Service Department for additional information. 881 | 955 | 960
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 26988-G01 BATTERY CHARGER, 36 V, TOTAL CHARGE lii, ONBOARD
(INCLUDES ITEMS 3 - 102)...c..ccteimireerereerenennrereeeseeeeseessenessesesens 1 ]- -
2 26989-G01 BATTERY CHARGER, 36 V, TOTAL CHARGE IIl, ONBOARD
(INCLUDES ITEMS 3 = 102).....cceeeirrinesssreeseeerereseesesesssasssesssssns - |1 1
3 22052-G1 D.C. CORD ASSEMBLY (INCLUDES ITEMS 4 - 6) .......ccoueueuueu. 1 1 1
4 18782-G1 CONNECTOR, BLACK......cotoeeeercrrrretrrss e 1 |1 1
5 * D.C.CORD........oiieceerercr ettt e ses s re e 1 1 1
6 27815-G01 CONTACT, CHARGER CONNECTOR.........ccccoeeueerrrereerenne 2 |2 |2
7 13557-G3 STRAIN RELIEF (D.C. CORD)....uooeeeeeceeeee e saena 1 1 1
8
9 24920-G1 CHASSIS (SIDE MOUNT) ...ccteeeerecnceriertsesesennecieree e enas 1 |- -
10 32830-G1 CHASSIS (FRONT MOUNT) .....ctemeieeeetrrsreeneseneeseereseesesseeens - |1 1
H
12 19092-G2 TOP ettt 1 1 1
13
14 00614-G4 SCREW, #8 - 18 X LG ..ottt e 10 |10 |10
15
16
17
18
19
20
21 _
22 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) .............. 1 |1 1
23 00372-G3 SCREW, #8 - 32 X 3/8 LG. ...oeveeeeerrreeeieercneeere et seet e eeenens 1 |1 1
24 12914-G1 TAB, FASTON ...ttt st 1 1 1
25 00565-G4 WASHER, LOCK, #8 ....c.coririreririeiecnecrececteeeces e s s 1 1 1
26 00526-G1 NUT, #8 - 32ttt s e 1 1 1
27
28 00372-G6 SCREW, #8 - 32 X 3/4 LG ..ottt 2 |2 2
29 00565-G4 WASHER, LOCK, #8 ......oeererereeetirieceieeeeerctesee et esee e e 2 |12 2
- Page B-3 Service Parts Manual EZGOLmEGT




Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

BATTERY CHARGER, ONBOARD

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

MODEL
775 | 952 [ 956
875/P| 954 | 957
881 | 955 | 960

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30 00526-G1 NUT, #8 - B2...eeetecetree et rsens sttt e e s 212 2
31

32 00378-G4 SCREW, #10 =24 X 1/ 2 LG cooerrreeetee et 1 1 1
33 00565-G5 WASHER, LOCK, #10 ..ottt seeeens 1 1 1
34 00526-G3 NUT, #10 - 24ttt e 1 1 1
35

36 00512-G7 SCREW, #8 - 18 X 7/8 LG. ...oeeeeirrrerercrrteecee et 3|33
37

38 18768-G1 HEAT SINK ASSEMBLY (INCLUDES ITEMS 39 - 43) ................ 1 1 1
39 18489-G1 HEAT SINK.....oitrc ettt e eee e 1 1 1
40 00532-G2 NUT, 1/4 = 28ttt 212 2
H 00567-G7 WASHER, LOCK, #12.....c.oeteeeeieeeteetee et 21 2 2
42 11572-G2 NUT, LOCK ...ttt sttt e et e ene e 3|3 3
43 18488-G1 DIODE, SILICON RECTIFIER ......cccoceevremrrirrerteeieceeeeeeeenenne. 212 ]2
44

45 17077-G1 CAPACITOR .....ctitiitecreretseescstrrtstsesstesenseere s sns e 1 1 1
46 11559-G1 BRACKET, CAPACITOR ......cociiirierintrienrerecree e 1 1 1
47 00372-G4 SCREW, #8 - 32 X 1/2 LG .ottt 212 2
48 00565-G4 WASHER, LOCK, #8 .......cooeceerieieriniiniesnnenesteessesteae e eeesesnenens 21 2 2
49 00526-G1 NUT, #8 - 32...eee ettt e 212 ] 2
50

51 19362-G1 CIRCUIT BREAKER (INCLUDES ITEMS 52 - 53)........c.cceveee.. 1 1 1
52 00526-G4 NUT, #10 - B2ttt 212 2
53 00559-G5 WASHER, #10....uiieicieerr ettt esesanns 4| 4 4
54 19441-G1 WIRE ..ottt 1 1 1
55

56 25772-G01 LABEL, CHARGER WARNING .......c.cccvvtrereeceerereeeeresiereeenne 1 1 1
57 24243-G1 AMMETER (INCLUDES BRACKET) ..c..covetereeeeeeeeeeeerereinenes 1 1 1
58 00526-G4 NUT, #10 = B2....oeceectrcrert sttt 21 2 2
59 00565-G5 WASHER, LOCK, #10 ..ottt eseess s 212 |2

EZGOEWT Service Parts Manual Page B-4



BATTERY CHARGER, ONBOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING.

Electric Vehicle

When ordering parts, please specify the model and serial number of the product. 75 Mg;ELQSG
* Indicates a component that is not available as a individual part. 875/P| 954 | 957
G** Indicates consult Customer Service Department for additional information. 881 | 955 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 12914-G1 TAB, FASTON ...ttt ettt ettt eee e 2 |2 2
61 00525-G5 NUT, #6 = B2ttt et et 2 |2 |2
62
63 19388-G3 A.C. CORD ...ttt ns 1 |1 1
64 13557-G2 STRAIN RELIEF (A.C. CORD) ....ooeeuerrretereeeereneeeeeestesesesesesanaene 1 1 1
65
66 19434-G1 LABEL, FUSE LDttt seereere e sese s 1 1 1
67
68 26962-G01 BLOCK, TERMINAL.......c.cooiirirriientrneeeeeeereeet e cesenesesaneanas 1 1 1
69 00987-G06 SCREW, #6 - 32 X 3/4 LG. ...coeerreerteceeeereree et evenenn 2 |2 |2
70 00565-G3 WASHER, LOCK, #6 .....ococerirtririerirentete et ss s e 2 |2 2
71 00525-G5 NUT, #6 = B2ttt st st seneeeas 2 12 2
72
73 19928-G1 TRANSFORMER .......ooetriiireerecetrcrie s eeee v senesesssseeenae 1 |1 1
74 00414-G5 SCREW, 1/4 - 20 X 5/8 LG. ...eeceeuereeeteeee ettt eseene e 4 14 4
75 11027-G2 NUT, LOCK, 1/4 = 20 .....ccerererteeeetrtecesteeeeee st seeeeveseessanenenanns 4 4
76
77 19402-G1 WIRE ...ttt ettt e 1 1 1
78
79
80
81
82 19950-G1 ELECTRONIC MODULE ASSEMBLY
(INCLUDES ITEMS 84 - 86) .....c.oeueerrrrrerrcreeneeseveeeeven e ns 1 |1 1
83
84 27877-G01 SPACER, SUPPORT ...ttt 4 |4 |4
85 19459-G1 BRACKET .....oniiiirtttcreceetemsrr st erere s s nas 1 |1 1
86 27417-G01 ELECTRONIC MODULE........oocceettrteeeeeeeeeeeteeeeeneeeeaine 1 1 1
87 19361-G1 FUSE ..ttt sttt et ettt sa e 1 1 1
88 19363-G1 FUSE BLOCK .......otecirtstestre et tese s cssese st st e 1 1 1
Page B-5 Service Parts Manual EZGDIETT




| Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL

When ordering parts, please specify the model and serial number of the product. 75 1955 1556

* Indicates a component that is not available as an individual part. 875/P| 954 | 957

G** Indicates consult Customer Service Department for additional information. 881 | 955 | 960

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

89 26320-G01 VARISTOR, MOV ...ttt et es e 2121} 2
90 00372-G5 SCREW, #8 - 32 X 5/8 LG. ....ouceeeerrerirereee et 212 |2
91 00565-G4 WASHER, LOCK, #8 .....civteiecereteceeeeeeree ettt et seeneenessenas 2] 2 2
92 00526-G4 NUT, #8 - 2.ttt et s e r e se s e enesaesnean 21| 2 2
93
94 21971-G1 RELAY ..ottt et ere ettt sen e s aeae s 1 1 1
95 00138-G5 SCREW, #6 - 32 X 5/8 LG. c.covevrveeeeeeceeeeeeeeeeeeevesee e eneseenes 2] 2 2
96 00565-G3 WASHER, LOCK, #6 .....ceeeereeeerireitereeeet e e e seeenes 212 1|2
97 00525-G5 NUT, #6 = 32......eiie ettt e s 2] 2 2
98 * WIRE ...ttt s e 1 1 1
99 * WIRE ..ottt sttt 1 1 1
100 | 22992-G1 WIRE .ottt et 111 1
101 25977-G07 WIRE ...ttt sttt e 1 1 1
102 26340-G01 WIRE ..ottt 1 1 1
103
104 | 30470-G1 CHARGER SUPPORT .......cotveetnrtnnnriieieiresse st se e senen 1] 1 1
105 | 32478-G1 MOUNT, ISOLATION .......ccouimiiretrentrinneeeecerecee e esssesenea 41414
106 | 30468-G1 REINFORCEMENT .......coiiieeeeccnritcreiemes st eees et seeeesenes 1 {1 1
107
108 | 13437-G4 SCREW, LOCK, 3/8 - 16 X 1 LGi...ceeueeerrretetererereceeeere e 212 |2
109 22281-G3 TRIM, T 1/2 LGttt ettt e ene e et eenenea 21 2 2
110 16705-G4 SCREW, STAINLESS STEEL ......c.ooueieeeereteeeeeeeceecee st ee 41 4 4
111 00660-G7 WASHER, STAINLESS STEEL, 1/4.....c.cooteeeeeeeceereseeerteeee e 41 4] 4
12 00565-G7 WASHER, LOCK, 1/4.....cuetiieitreerieesteteee et e et 4 1 4 4
113
114 17618-G1 CLAMP, NYLON .....ooiiiiicetrcire st eerere et bbb snene 1 1 1

EZG0DLEET Service Parts Manual Page B-6



BATTERY CHARGER, PORTABLE Electric Vehicle

1 - INCLUDES ITEMS 3 - 95
34 - INCLUDES ITEM 35
53 - INCLUDES ITEMS 54 - 56

57 - INCLUDES ITEMS 58, 59
70 - INCLUDES ITEMS 71 - 74
87 - INCLUDES ITEMS 88, 89

Page C-1 Service Parts Manual EZGOEERT



BATTERY CHARGER, PORTABLE

Electric Vehicle

BLK

A.C. CORD

g e me n mm

TR W

TERMINAL BLOCK

TRANSFORMER

MOV 1

CIRCUIT
BREAKER

FUSE BLOCK

i
LK

B

AMMETER
p2)

[
I

w

HEATSINK

Page C-2

Service Parts Manual

l =~ c{ = |[TEXTRON



BATTERY CHARGER, PORTABLE

Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL

When ordering parts, please specify the model and serial number of the product. -

* Indicates a component that is not available as a individual part. IF

G** Indicates consult Customer Service Department for additional information. APPLICABLE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26984-G01 BATTERY CHARGER ASSEMBLY, TOTAL CHARGE® I,
PORTABLE 36V, 10 FT. D.C. CORD (INCLUDES ITEMS 3-95)...... | 1 1 1

2
3 19096-G1 TOP COVER ...ttt ettt et s 1 1 1
4 24919-G1 CHASSIS et e v 1 1 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) .............. 1 1 1
7
8 17077-G1 CAPACITOR (WITH MOUNTING BRACKET) .....oeeevieervecrvie e, 1 1 1
9
10 00372-G4 SCREW, #8-32 X 1/2LG. ..o 2 |2 2
11 00565-G4 WASHER, LOCK, #8 ..ottt 2 |12 2
12 00526-G1 NUT, #8 - 32ttt ettt 2 |2 2
13
14 18768-G1 HEATSINK ..ottt s sae e s eeae e raseasne s 1 1 1
15 18488-G1 DIODE, SILICON RECTIFIER ....cccoieieeeeeeeieeee e 2 |12 2
16 00567-G7 WASHER, LOCK, 1/4 ..ottt e 2 |2 2
17 00532-G2 NUT, 174 =28 ...ttt ettt s svre e e e e s e e e 2 |2 2
18 11572-G2 NUT, PLASTIC ... ettt ttte st eve e s en e e 3 |3 3
19 00525-G5 NUT, H6 = 32ttt ettt et 2 12 2
20 00138-G3 SCREW, #6 - 32 X 3/8LG. ..o 2 |2 2
21
22
23 00567-G3 WASHER, LOCK, #6 ..ottt 2 |2 2
24 00525-G5 NUT, #6 = 32 ettt ettt st ee s ee e e seenas 2 |2 2
25
26 00512-G7 SCREW, SELF DRILLAND TAP, #8 X 7/8 LG. ....cccceveeeereenee, 3 |3 3
27 00378-G4 SCREW, #10 - 24 X 1/ 2 LG, oot eine e sneeens 1 1 1
28 00526-G3 NUT H10 - 24 .ot 1 1 1
29 00565-G5 WASHER, LOCK, #10 ..ottt enrene e snneesenesses e enns 1 1 1

Page C-3 Service Parts Manual EZGOLEWR



l Electric Vehicle

BATTERY CHARGER, PORTABL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part. IF
G** Indicates consult Customer Service Department for additional information. APPLICABLE
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00565-G3 WASHER, #6 - 32ttt 2] 2 2
31 26320-G01 VARISTOR, MOV ...ttt 21 2 2
32 26962-G01 TERMINAL BLOCK ..ottt 1 1 1
33 00987-G06 SCREW, #6 -32 X3/4 LG oo 21 2 2
34 24243-G1 AMMETER (INCLUDES ITEM 35)..cccciiieeieeeeeeee e, 1 1 1
35 * BRACKET, AMMETER ....c.ccovieeecieeeece e 1 1 1
36 00525-G5 NUT, #6 - 32ttt s et r e et 21 2 2
37 00565-G5 WASHER, LOCK, #10 ....covviiiiiiiieeer e cte e e csee e 21 2 2
38 00526-G4 NUT, #10 - B2ttt e 2] 2 2
39
40 19952-G1 WIRE e e e 1 1 1
41
42 00372-G3 SCREW, #8 - 32 X 3/8 LG ..ot cee e ireesreeetreeneneens 1 1 1
43 00565-G4 WASHER, LOCK, #8 .....ciiiiieririirrirerreesneeieessrnesneeseinssssessssneanns 1 1 1
44 00526-G1 NUT, 8 - 3.ttt e et e e e e e ene s 1 1 1
45
46 19372-G9 TRANSFORMER ...t e 1 1 1
47 11027-G2 NUT, LOCK, 1/4 = 20 ....eeiieeeeeee e et 4 1 4 4
48 00414-G5 BOLT, 1/4 - 20 X 5/8 LG...ooii oottt e 4 | 4 4
439 19388-G1 AC. CORD ..ottt e e 1 1 1
50 13557-G2 STRAIN RELIEF (A.C. CORD) ....uevvvviiriereieeiee et 1 1 1
51
52
53 18747-G1 D.C. CORD ASSEMBLY (INCLUDES ITEMS 54 - 56) ................ 1 1 1
54 * D.C.CORD ..ottt rree st e rae e srvr e eeees 1 1 1
55 28030-G01 CONNECTOR, CONTACT KIT oottt 21 2 2
56 27815-G01 CONNECTOR ...ttt ettt 1 1 1
57 18972-G1 CHARGER RECEPTACLE HANDLE KIT
(INCLUDES ITEMS 58, 59) ...vveoreeveeseeeeeeesesseeesseesseeeseseseseeeeees 1] 1] 1

58 * HANDLE, HALF, L.H .o 1 1 1

EZGOLEI Service Parts Manual Page C-4



THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING.

Electric Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. IF
G** Indicates consult Customer Service Department for additional information. APPLICABLE
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 * HANDLE, HALF, RiH. ...ttt 1 1 1
60
61 00647-G8 SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ...c..oeeeue.e. 2 |2 2
62 00647-G3 SCREW, STAINLESS STEEL, #6-32 X 3/8LG. ....ccoevvveveene. 2 |2 2
63 13521-G5 NUT, LOCK, #6 - 32...c..ieeviiiirrriiiecneesieeeseteeareereeeneee s cressnenes 4 14 4
64 00650-G2 WASHER, #5 ...ttt sttt e e 2 |2 2
65 20628-G1 LABEL, CAUTION. ...cootieieetieittetteetr vt e s 1 1 1
66 13557-G3 STRAIN RELIEF (D.C. CORD) .uvveereeeeeerieetie et 1 1 1
67
68
69 00614-G4 SCREW, SELF DRILL AND TAP, #8 - 18 X 1/2 LG....ccccuvveenne. 10 (10 (10
70 19950-G1 ELECTRONIC MODULE ASSEMBLY
(INCLUDES ITEMS 71 - 74) oo 111 |1
71 27417-G01 MODULE ...t er e e 1 1 1
72 19459-G1 BRACKET .ottt ettt eer e e eeee 1 1 1
73
74 27877-G01 SPACER, SUPPORT ...ttt 4 14 4
75
76
77
78
79
80
81
82 19360-G1 SPLICE, WIRE, CLOSED END .....covoiiieeee e 2 |2 2
83 19363-G1 FUSE BLOCK ...ttt ettt en e ens 1 1 1
84 19361-G1 FUSE, 15 AMP ...ttt e 1 1 1
85 19434-G1 LABEL, IDENTIFICATION ..ot eteeeeevee e s 1 1 1
86 19441-G1 WIRE. ..o ce et te e e e e b be e e 1 1 1
87 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 88, 89) ......... 2 |2 2
Page C-5 Service Parts Manual EZGOLETT




| Electric Vehicle

BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. MODEL

* Indicates a component that is not available as an individual part. IF

G** Indicates consult Customer Service Department for additional information. APPLICABLE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

88 00559-G5 WASHER, #10...cuieteieeeieniereteesieee et eaas 4141 4
89 00526-G4 NUT, #10 - B2 et 2 2 2
90 00565-G4 WASHER, LOCK, #8 .....c.oiieiiieiiireneenieieeteee et 212 ]2
91 00526-G1 NUT, #8 = 32, ettt ettt 2| 2 2
92 00372-G6 SCREW, #8 - 32 X 3/4 LG ..coeieeeeeeeeeereeeee e 2 2 2
93 00372-G5 SCREW, #8 - 32 X5/8 LG ..ottt 212 2
94 00565-G4 WASHER, #8 ...t 2] 2 2
95 00526-G1 NUT, #8 - 32, ettt et nae e s 21| 2 2

EZGOLZUI] Service Parts Manual Page C-6



BRAKES, HYDRAULIC, FRONT

Electric Vehlcle

1 - INCLUDES ITEMS 4 - 28
2 - INCLUDES ITEMS 4 - 28

Page D-1 Service Parts Manual



-2

Page D

BRAKES, HYDRAULIC, FRONT

| Electric Vehicle

Jvi3a
NOILVTIVLSNI
331 3NvHd
Jivi3ad
ONILNNOW 3SOH

\

!

FIXY
LNOYd

/w\
\

WYY DNIH331S

JTOIH3A 40 dOL WOHH MAIA
310IH3A 4O LNOY4

\

ﬁ

_ (0

ve

€e

Service Parts Manual

EZEOLIEN



2
L2
S
>
O
=
hd
(&
Q@
w

BRAKES, HYDRAULIC, FRONT

31vid
ONIMOvVY

NMOHS sv
NOLLISOd

HIANMAD H3LSYIN
40 V134 LNOH4

114

IANTVA
H3a3318 HIv

aNvHa 4O
Iv.13a 4oL

J1vid
ONIMOvY

1NN
ONILSNrav
vy

INVHE 40
7ivi3d Xovy

EZGOIEIRE

ice Parts Manual

Serv

Page D-3



Electric Vehicle | BRAKES, HYDRAULIC, FRONT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. IF
G** Indicates consult Customer Service Department for additional information. APPLICABLE
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33300-Go1 KNUCKLE, BRAKE AND STEERING, PASSENGER SIDE
(INCLUDES ITEMS 4 - 28) ....ccconviriceriiiinnenciiniinnensnnneecccinnsssneeenns 1
2 33301-GO1 KNUCKLE, BRAKE AND STEERING, DRIVER’ S SIDE
(INCLUDES ITEMS 4 = 28) .....covrmiirrcnrceeneererectsreressisissssassessessaessenens 1
3
4 32817-G1 STUD WITH BACKING PLATE ......ccoovvvnmtiriininniiieccnnnniieneensnes 1
5 * BLEEDER VALVE WITH COVER......cccoocceiimurivneneninccnniiecnes 1
6 * PLUG, PLASTIC ...t rcimntes s sssneres s ssnaneseees 2
7
8 32819-G1 BLOCK, ADJUSTING .....ooviruereiecnicnienereerceetscssensesnnnesssesanns 2
9 32820-G1 WEDGE ......cooocrreerecrerrrereercorreresisntttssessnsttersssssrnsisesssssassassesssons 1
10 * WASHER ...ttt re sttt snsssssrrn e s sssannssssenoes 1
11 32821-G1 BOLT, MIO X 33 LG ..ererrrrcmciiincttnnnnnsreescnsranisres s sssnaneees 1
12 32998-G01 WHEEL CYLINDER ....cttiiiitttritteceetitnreessiieenecssnrenenenan 1
13 32747-G1 SCREW, SOCKET HEAD, M6 X 15 LG.....cocviivrrrricnrcrniceneen 2
14
15 32748-G1 WASHER, LOCK, MB ......cocoimiiriiiiiiteeneiinnienicainrenscssanenenes 2
16 32822-G1 SHOE ASSEMBLY .....oivermiircrieriritereeetestnseseeeenesaesessssssssaessesns 2
17 32750-G1 SPRING, RETURN....cccocciiiriircitinieeiietniiecnnie vt csaenee e 1
18 32751-G1 SPRING, RETURN.......coriiriitririmtttreninieineecsssinnienne e 1
19 32823-G1 SPRING, HOLD DOWN......cccoiiimiinicrntreeereecneneseessosistsaesnsnsns 2
20 32824-G1 HUB AND DRUM.........coiimiiitiiiniiiieticcmeieeecccnstnnecsssennnnnes 1
21
22
23 32755-G1 BEARING, TAPERED.....ccccccceereiritiinteeicmrennienenneee et 1
24 32756-G1 BEARING, TAPERED......c.ccccevererrecrencrniistsessessensenssesssssensnes 1
25 32757-G1 PLATE, SEAR ...ttt ittt cessssntess s vesnnnanes 1
26 32758-G1 NUT, CASTLE, M20 X 1.5 ...cvreerciriiiiriintscesncnensereneseannns 1
27 32579-G1 PIN, COTTER, 4 X 40 LGi...cccovcueeirriiiireerrirenicienineencvstanne e 1
28 32760-G1 CAP, DUST ..ot ercreenee st csinne st sssae s ssana s s ren e e 1
29

EZGOIEET Service Parts Manual Page D-4



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. IF
G** Indicates consult Customer Service Department for additional information. APPLICABLE
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30 00106-G6 SCREW, #12-24 X B/A LG ...ooerrceriericnstnstieenes st 4
31 00414-G6 SCREW, i/4 S0 1) Q< 7 3 1 C TSRO 1
32
33 11332-G2 BRACKET, TUBE FASTENER.......cccccortiiimiitttierninnnierrreininninicenenes 2
34 11456-G1 CLIP, HOSE.......ootiirtiiiniiintiiietiinnic et cssbas s sanne e nsaenaans 2
35
36 14390-G4 NUT, 174 = 20 ettt ne s 1
37 21103-G1 FRAME TEE .....cocicorrirerecttininitietet st sssee e s 1
38
39 30383-G1 MALE CONNECTOR ...ttt sssinseereessssssasenessens 2
40 21505-G1 NIPPLE, MALE CONNECTOR......ccceotrrererercereccssenissssnssesnsnsanenes 1
4 33428-G01 FITTING, SWIVEL NUT ...cccociiiiiiteiiriirc et ennes 2
42 33469-G01 BRAKE LINE WITH NUTS, PASSENGER SIDE.............cccvcinnuirnnnene 1
43 33469-G02 BRAKE LINE WITH NUTS, DRIVER’S SIDE..........ccccovvininirernrnnnn 1
44
45 33473-G01 BRAKE LINE WITH NUTS ..ottt 1
46 33668-G01 HOSE ...coniiteeeireteseree et esssststsss s s s s s st st ssnsaesassnes 2
47
48
49 32825-G1 MASTER CYLINDER REPAIR KIT ....cccoiiminueivimiiriiiiiiieecciieenenes AR
50 32746-G1 WHEEL CYLINDER, COMPLETE.......ccccovvriniiiiiiinieececieeeenene 1

Page D-5 Service Parts Manual EZGOEI



Electric Vehicle BRAKES, HYDRAULIC, FRONT

(=] c] = | TEXTRON| Service Parts Manual Page D-6



| BRAKES, HYDRAULIC, REAR

1 - Includes ltems 2 - 4
27 - Includes ltems 28 - 30
44 - Includes ltems 45 - 47
50 - Includes ltems 51 - 53

Page E-1 Service Parts Manual EZGOLEITN



BRAKES, HYDRAULIC, REAR

| Electric Vehicle

8¢ 40 1dvd

SOl ‘vO} SWALI S3ANTONI - €01

SOl ‘P01 SW3LI S3ANTONI - 201

801 - €01 SW3LI SIANTONI -10}

801 - YOI ‘201 SW3.LI SIANTONI - 001
801 - €01 ‘LO} ‘66 - 26 SW3LI SIANTONI - 96
80l - O} ‘20t ‘00} - £6 SINILI STANTONI - 56
§8 - €8 SW3.1l SIANTONI - ¢8

Page E-2

Service Parts Manual

[ —{m JTEXTRON



Electric Vehicle

141

131 - INCLUDES ITEMS 132 - 136
133

139

w
oY
<F

Page E-3 Service Parts Manual EZGOLEEE



| Electric Vehicle BRAKES, HYDRAULIC, REA

122

BRAKE PEDAL
ARM

EZGOLEIEE Service Parts Manual Page E-4



l BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 881
* Indicates a component that is not available as a individual part. 955 | 875
G** Indicates consult Customer Service Department for additional information. 957 | 875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
1 33228-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 4).....ccoeceeeunee. 1 1
2 33227-G01 PEDAL, BRAKE ... ceereeere et see s ereeene e 1 1
3 11039-G1 PAD, BRAKE PEDAL......co o ene e 1 1
4 14269-G1 RIVET, 3/16 X 17/32" LG. «.uvirirrerececcieriiemreise e s svesecnaenessneeenenns 2 |2
5
6
7
8
9
10
11 21503-G1 PLUG, PIPE ...ttt s et s s et s en st enn e 1 1
12 21505-G1 NIPPLE, MALE CONNECTOR.......cccctriteetirreiercee et seeeeennens 1 1
13
14 26469-Go1 TEE, MALE BRANCH .......cocoiiieiimecinceniece e e eesnessaesnesscesanessaens 1 1
15 21510-G1 SWITCH, STOP LIGHT ...ttt 1 1
16
17 14601-G1 RIVET, 3/16 X 7/8" LGi...ececrteeereeiieeesereceeseeneeeess e saeeseseesscseseenanss 1 1
18 00559-G5 WASHER, #4.......ooiciiiiiceiisiierrettresries s ste s s s e e seesae s e s e s s e e s sneenen 1 1
19 13728-G1 RUBBER BUMPER ........oo i reecrenrresceesaesssense e sssanasasassennes 1 1
20 14158-G1 BOLT, SHOULDER, 1/2 X2 3/4" LG. ..ceeeeveireiieeeeeeecrrreeeceeesssseeeeans 1 1
21 11079-G1 BUSHING, FLANGED .......coccoiirireerceeereeeereee e e e e e 2 |2
22 13521-G4 NUT, LOCK, 3/8 = 16 ...ooeeiee et eenceeer s s rsteesrerae e rea e e 1 1
23 13197-G1 SPRING, TORSION ...t see e et eneas 1 1
24 10386-G3 PIN, CLEVIS, 5/16 X 3/4" LG. ..coooierccrcrreecerreeerenseresssnesssessereseseesenees 2 |2
25 10387-G3 PIN, COTTER, 3/32 X 3/4" LG. ...oeeeeereeirreeeerersereesnees e sese e 2 ]2
26
27 30295-G1 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 28 - 30)................. 1 |1
28 30297-G1 ROD, LINKAGE .......cccoiieiritirrerressetesseesssesssnsessensssessnssssnssasenss 1 1
29 00544-G4 NUT, 5/16 - 24.....reeicrtrreircrtrcitecsressvesstrerneseersessevssessssesnnnons 2 |2
30 10385-G4 YOKE ... ctrteeiete et ren et te s tr e e te st s s e e e s ne s e sre e st esnsnanean 2 |2
Page E-5 Service Parts Manual (=54 =] m [TEXTRON]



| El

4 M
1O
“ E
()
=
o
1]
r
A
m
N
-
<
O
X
r
|a
C
o
=y
m
>
|»

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL

When ordering parts, please specify the model and serial number of the product. 581

* Indicates a component that is not available as an individual part. 055 | 875

G** Indicates consult Customer Service Department for additional information. 957 | 875P

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 32769-G1 BRACKET, MASTER CYLINDER/PIVOT.......cccooenveirenenerecsennerenennes 111
32 00427-G8 BOLT, 3/8 - 168 X 2" LGi.cooiceriirreerierceenrcineescomeseerensssanrecsnneessssnnernne 2] 2
33 00560-G1 WASHER, 3/8...... ettt se s e s e 21 2
34 11098-G5 NUT, LOCK, 3/8 - 16 ...t ee e esse s e e 2| 2
35 00733-G9 BOLT, 3/8 - 16 X 7 1/2" LG..eeiieeeeeeeeeeecre ettt 1 1
36 00560-G1 WASHER, 3/8.....ooeiert et 2] 2
37 11079-G2 FLANGED NYLON BUSHING, 1/2 - 3/4 X 5/8" LG.....ccvrercemrrercenenne 2] 2
38 | 30292-G2 SLEEVE, PIVOT ....veeeemnreseersessesssssassssssssnssssssssesssssssssssssssssssssssnas 1] 1
39 | 32772-Gi PIVOT coornrvseesnsssssseessssssessssssesssssssesesssssssssssssssssasssssssssssssssssssssssns 11
40 13521-G4 NUT, LOCK, 3/8 = 16 w.counrvereeerresecesessssssscsesssseesesssssssessessesessessesensons 111
41
42 14443-G3 CLEVIS, 5/16 X 1 1/8" LG .ceriiiriri et tereee st s e e s eee s 1 1
43 10387-G3 PIN, COTTER, 3/32 X 3/4" LG.cceerieeeeireeeeee e e 1 1
44 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 45 - 47) ...cccceveiecinennes 111
45 21508-G1 YOKE ...ttt st s ese e s ssasasasnne 1 1
46 00544-G6 NUT, 3/8 - 24....coeeeeeer et 1 1
47 30293-G2 PUSH ROD, 3 1/8" LG...ceeiiiriireerctrere s see s e 1 1
48
49
50 70643-G01 MASTER CYLINDER SERVICE KIT (INCLUDES ITEMS 51 - 53)....] 1 1
51 * MASTER CYLINDER......cccetetremretreeerssseetesstsessesssesessesessssnens 1 1
52 32768-G1 MASTER CYLINDER BOOT ......cooceeerecererererreresessnseeenenes 111
53 00675-G1 WASHER, 3/8".....o et e 1 1
54 00427-G4 SCREW, 3/8-16 X 1 1/2" LG. e e nee e 313
55 00560-G1 WASHER, 3/8" ...ttt s e s s 6| 6
56 11098-G5 NUT, LOCK, 3/8 - 16 ... sraescccreerensresessenessssesesessessssasascnns 313
57
58
59 21104-G8 BRAKE LINE, 68" LG. (EXTENDED LENGTH) ....cccccveciieiircienccennes 1 -
60 21104-G5 BRAKE LINE, 40" LG. (STANDARD LENGTH) ......ccccerveeirerirciieceenne - 1

EZGOLEIE Service Parts Manual Page E-6



BRAKES, HYDRAULIC, REA Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 381
* Indicates a component that is not available as a individual part. 955 | 875
G** Indicates consult Customer Service Department for additional information. 957 | 875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 11845-G5 CLIP, CABLE, INSULATED .....ccccoitriretreiercrensterecseetesesesesenensenenas 2 |3
62 00100-G6 SCREW, SELF TAPPING, #10 X 3/4" LG. ....ccevevreercirrcercennnncenes 2 |3
63 20367-G1 GROMMET ...ttt s s n s 2 |2
64
65 11332-G2 BRACKET, TUBE FASTENER ..ottt 1 |1
66 00100-G6 SCREW, SELF TAPPING, #10 X 3/4" LG. ..ottt 2 |2
67 11456-G1 CLIP, HOSE........occtiiitimttnnirn et seee s s sane e sses s s 1 1
68 33534-G01 HOSE, FLEXIBLE ......oociitieieireircinte et sn e rene e 1 |1
69
70 33145-Go1 BRAKE LINE, 12" LG ...ccceieriiciinnieiree e snnes 1 |1
71 33143-G01 BRAKE LINE, 20" LG. ..ot ierenntinssene s sirssnes s 1 1
72 11098-G6 NUT, LOCK, 5/16 - 13 ..ottt 1 1
73
74
75 30197-G1 LEVER, BRAKE ..ottt et sn s ssn et 1 {1
76 00439-G6 SCREW, 5/16 - 18 X 3/4" LGi....ciircieeticrciirirecesicetnnnnnteeesssan s 2 |2
77 11098-G6 NUT, LOCK, 5/16 - 18 ..ottt 2 |2
78
79 14443-G1 PIN, CLEVIS, 5/16 X 1 3/8" LGi. .cuecvruimiereeirrereereceme e 1 11
80 10387-G9 PIN, COTTER, 1/16 X 1/2" LGi. c.cceeviriircnrennceenecnrenncsesesesessienea 1 |1
81 00559-G8 WASHER, 5/16....cccriicrerenreeenrermieeneresierereessetes e e sesssesmseseasssesssssens 1 |1
82 30195-G1 LINK ASSEMBLY (INCLUDES ITEMS 83 - 85).......cccccccenininninninnenncnes 1 |1
83 10385-G6 YOKE ..o iiiiirrererreremessrestsressines s estssssaressson e v essesssesesessneessonenns 1 1
84 00544-G4 NUT, 5/16 - 24..ocvoeeeceeerceeereeeereesesssseessssesssnessssessssanassssaesasaeens 1 1
85 30196-G1 I | L O RPN 1 1
86 11098-G9 NUT, LOCK, 5/16 = 24 ...t teesanere s ese s e smeesssneene 1 |1
87 00559-G8 WASHER, 5/16...ci oo cceercrieecrarcrerereretssssneeseensessacsessssasesassesesssmensens 1 1
88
89
90 14158-G1 BOLT, SHOULDER, 3/8 - 16 X 2 3/4" LG. ...cccovvrtrccrccrrecenacene 1 11

Page E-7 Service Parts Manual EZGOLEITT



l Electric Vehicle BRAKES, HYDRAULIC, REAR

ic

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

MODEL
When ordering parts, please specify the model and serial number of the product. 381
* Indicates a component that is not available as an individual part. 955 | 875
G** Indicates consult Customer Service Department for additional information. 957 | 875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 11079-G1 BUSHING, FLANGED.......c..cccce ettt ene e 2] 2
92 30221-G1 PIVOT ettt st s st et s ee e e re e 1 1
93 00560-G3 WASHER, 3/8......coiiccieiiercntrreeeerrer s resser e s nrseesessssssee s e sassannesssessnanees 2 2
94 11098-G5 NUT, LOCK, 3/8 = 16 ....eiereeecircenieeennencieeeseesees s s s ssesneseessneaseesns 1 1
95 30241-G2 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 97 - 100,
102, 104 - 108) EXTENDED LENGTH........coonteiiecriereeenerreeee e 1 -
96 30241-G3 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 97 - 99,
101, 103 - 108) STANDARD LENGTH.........coceriircriecererner e s - 11
97 19038-G1 BRAKE CABLE...........occoiriritrintene e e ses st sese s sabens 1 1
98 10386-G3 PIN, CLEVIS, 5/16 X 3/4" LG. ..eeeveeeeereiircciereecceeeerccresssnnesseanses 2 2
99 10387-G3 PIN, COTTER, 3/32 X 3/4" LG. ..covvrieeereeneeenreereeeeeseee s 2] 2
100 | 30222-G3 EQUALIZER/LINKAGE ROD ASSEMBLY
(INCLLUDES ITEMS 102, 104 - 108) EXTENDED LENGTH........ 1 -
101 30222-G2 EQUALIZER/LINKAGE ROD ASSEMBLY
(INCLUDES ITEMS 103 - 108) STANDARD LENGTH................ -1 1
102 | 30295-G4 LINKAGE ROD (INCLUDES ITEMS 104, 105)
EXTENDED LENGTH .....cocoiiiiiiirireereenreeeie e cee s 1 -
103 | 30295-G3 LINKAGE ROD (INCLUDES ITEMS 104, 105)
STANDARD LENGTH .....coiiiiirieninee e eee e -] 1
104 00544-G4 NUT, 5/16 - 24......ceecceerirreereeeecciere i ccrreseeeeseseenesnsnessnsens 1 1
105 10385-G4 YOKE-....cutiorticeeertreree e seesese s seresesassamesssesssasenescssansassasees 1 1
106 13659-G1 BAR, EQUALIZER ..ot trceeeen e scer e s scee e s 1 1
107 10386-G3 PIN, CLEVIS, 5/16 X 3/4" LGi. ...coovterereieeeeseenceeecrcrencnee e 111
108 10387-G3 PIN, COTTER, 3/32 X 3/4" LG. ..ceccererecerrrarreeneererseenee s 1] 1
109 10387-G3 PIN, CLEVIS, 5/16 X 3/4" LGi. ...cceiccreireccrerererersnsererennneeassesesaseaessnse 3 3
110 10387-G3 PIN, COTTER, 3/32 X 3/4" LG ..ccereerereeeeeeenreer e e 313
111
112
113 12305-G1 RING, RETAINER .......ooiorieieeercenetes e e re e e s e e e e sesee e e s e 41 4
114 27291-G02 BRAKE ASSEMBLY, PASSENGER SIDE
(INCLUDES ITEMS 118 - 136)....eceerereieeeeeeeeenrreseeeeersaneeerseeesnassenas 1 1
115 27291-Go1 BRAKE ASSEMBLY, DRIVER'S SIDE
(INCLUDES ITEMS 118 - 136).....cceeceeneercercnnrnrresnerseisesesessnessseesas 111
EZGOLMEENTT Service Parts Manual Page E-8



l BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 587
* Indicates a component that is not available as a individual part. 955 | 875
G** Indicates consult Customer Service Department for additional information. 957 | 875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
116
117
118 13465-G1 SPRING, GREEN ......cocciiieiireeeceneeete st e s s e 1 |1
119 13465-G2 SPRING, RED.......coiiiieteercrerierireneeirereneesaeestsessreseeseesssesessnenes 1 |1
120 | 27290-GO1 SHOES, LINED (SET OF 2) ..ot rceevesse e 1 |1
121 21086-G1 SPIDER, TORQUE .......oovciiricrrerrere e e r e eesns 1 |1
122 | 21088-G1 CUP, HYDRAULIC ...t eersee et snesenene 2 12
123 | 21087-G1 PISTON, WHEEL CYLINDER........cccoecirarierirrrenre e seneneaens 2 |2
124 | 21089-G1 Y O PSS 2 12
125 | 21094-G1 VALVE, BLEEDER .......cvercemenirerrerenserseesressesssesessesessessessernssenns 1 |1
126 | 21095-G1 SPRING, LOWER ...ttt ecesaeee e ses e 1 |1
127 | 21096-G1 SPRING, UPPER....c.co ettt reese e eneneenanas 2 |2
128 | 21097-G1 | ADJUSTER .....ocverercrecrirenieersecscressercseesesaes e srsseessesassnsesenesenesae 1 11
129 | 21098-G1 SHIELD, DUST ...oeeeeeceeie e cetee e res e arae e e e e e vanas s s e et e e nanans 1 |1
130
131 21909-G1 PARKING BRAKE LEVER ASSEMBLY
(INCLUDES ITEMS 132 - 136) «.cooueeirrerercrnere e rcnerreneseeeneeane 1 11
132 | 13464-G1 RETAINER, CLEVIS PIN......cccoierieccereeee e 1 |1
133 13460-G1 LEVER, CURVED.......coooiiteienerererrcreinesees e e sse s 1 |1
134 | 13463-G1 WASHER, SPRING .......ccoi ittt 1 |1
135 | 13462-G1 PIN, CLEVIS.......ci ettt e s eee e 1 |1
136 | 22604-G1 LEVER, STRAIGHT ......cooceeierreeerteee et sreee s re e 2 |2
137 13468-G1 CLIP et reer e s e e st essner s srresaseeresenavesaranesansrasesanasssnreenenes 2 2
138
139 | 14195-G1 BOLT ettt et e st e s set e e et st ns sm e e e e e e nnas 8 |8
140 | 21562-G1 NUT, 5/16 - 24 ...ttt sses e sn e e e sres e ssn e e 8 |8
141 17953-G2 DRUM, REAR, BRAKE, 1/2" STUDS.......ccceiteeereeeercer s eenens 2 |2
142
143 14723-G1 NUT, LUG, 1/2 - 20...cuiiiirieeecirieieiessiereeiecressteerecseeessseesssssessssnsasensnnes 10 (10
144 | 15200-G1 WHEEL CYLINDER REBUILD KIT .....coccoeirteeeir e eaen AR |AR
Page E-9 Service Parts Manual EZGOLMEIRTE



I Electric_\iehicl ~________ BRAKES, HYDRAULIC, REAR |

EZGOLEIET Service Parts Manual Page E-10



Electric Vehicle

KES, MECHANICAL

[BRA

$S - ¢S SW3.LI S3ANTONI -
09 - 05 SW3 LI SIANTONI -
9¢ - ¢€ SW31l SIANTONI -

91 - £ SW3Ll SIANTONI -
¥ - ¢ SW31l S3ANTONI -

SOl

4 ] m ]TEXTRON

Service Parts Manual

Page F-1



BRAKES, MECHANICAL

Electric Vehicle

WYV

vd3d Ixvug

¢/ - 0L SW3LI S3ANTONI
88 - 89 SIW3LI S3ANTONI
88 - 69 ‘29 SW3ALlI SAANTONI

¥6 - €6 SIN3.L S3ANTONI -
- 69
-99
-S89

Page F-2

Service Parts Manual

EZGOLRNTT]



BRAKES, MECHANICAL Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 575
* Indicates a component that is not available as a individual part. 952 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33228-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 4)..................... 1 1
2 33227-G01 PEDAL, BRAKE ........oo et eeeereretreeesree e resaeesseesssessssnsssnees 1 1
3 11039-G1 PAD, BRAKE PEDAL.......ooiiererteeeeseerecieeeceveres e saseesesaes 1 1
4 14269-G1 RIVET, 3/16 X 17/32 LGttt eeeereesneeseenneas 2 |2
5
6 33555-G01 BRAKE SWITCH ASSEMBLY (INCLUDES ITEMS 7 - 16) ................ 1 {1
7 00645-G1 SCREW, #6 - 32 X 1 LG c.eierteereeeceeeeece et e e 2 |2
8 00525-G5 NUT, #6 - 2.ttt et ens s et e 2 |2
9 00565-G3 WASHER, LOCK, #6 .....ccoeertrireececnenenrentsenee st e ssasaeseenns 2 |2
10 00567-G3 WASHER, LOCK, #6 ......cceertemicricnerineneeteeereceeseeressseseesesseeenns 2 |2
11
12
13 10606-G8 MICRO SWITCH........oo oottt cncssi st saeas 1 1
14 * SCREW.....o ettt ettt ene e seannes 2 |2
15 14628-G1 TAB, FASTON ...ttt st 2 |12
16 33539-G01 SUPPORT, BRAKE SWITCH........ccceoieeirrieineeeceeeee e 1 |1
17
18
19 11079-G1 BUSHING, FLANGED.........cccecerrtertecrieeeceree e eer s ssesseesssssessesns 2 |2
20 14158-G1 BOLT, SHOULDER, 1/2 X2 3/4 LG. ..ccooveeeceirireireeeere e, 1 |1
21 13521-G4 NUT, LOCK, 3/8 = 16 ....ceticceneeeeeeieeereenrrtetssestsse e sneas s snenene 1 {1
22 13197-G1 SPRING, TORSION .....ooueieireetetrree ettt sse e saseaee e e 1 1
23 14443-G2 PIN, CLEVIS, 5/16 X 3/4 LG. ...c..ooeetereereeteeeeeeseeceeeecreereere v 1 1
24 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ....coieretrererrereceeeeeeeseese s seesnnns 1 |1
25
26
27 14601-G1 RIVET, 3/18 X 7/8 LG ettt eeete et ne e ssnssnen e 1 1
28 00559-G5 WASHER, #10....uctitiieerenetee ettt st ss st enene s aen 1 (1
29 13728-G1 BUMPER, RUBBER .......cccoiiiereiecteee e crecssaesnessnsnneens 1 1
30

Page F-3 Service Parts Manual EZGOLREU



Electric Vehicle BRAKES, MECHANICAL
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 575
* Indicates a component that is not available as an individual part. g52 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 30225-G1 BRAKE YOKE ASSEMBLY (INCLUDES ITEMS 32 - 36) .....cccceeu.ee.. 1 1
32 19852-G1 YOKE, BRAKE.......o ittt e e ssaees 1 1
33 11098-G6 NUT, LOCK, 5/16 = 18.....coeerrtrertrrereeeeteteceste e ene s 1 1
34 00559-G8 WASHER, 5/16.....ctitiieireeeereestereeeee e sse st enesnas 1 1
35 00532-G3 NUT, 5/16 = 18ttt enn 1 1
36 19957-G3 JAW, TURNBUCKLE ........ooiteeeceeererteceree e eassenen 1 1
37 10386-G3 PIN, CLEVIS, 7/16 X 15/16 LGi. ...ocueeeeeeeeeeceeee st saeiesse e 111
38 10387-G3 PIN, COTTER, 3/32 X 3/4 LG ..eereveeereereceeeeeereeee e e saenne 1 1
39

40 30221-G1 BELLCRANK ...ttt sttt esstn s e esaesasesrs e ss s 1 1
41 11079-G1 BUSHING. ...ttt st 21 2
42 14158-G1 BOLT, SHOULDER, 1/2 X2 3/4 LG ....eoreereeeereee e 1 1
43 00560-G3 WASHER, /...t e et sa s e nan 21 2
44 11098-G5 NUT, LOCK, 3/8 = 16 ....ceeircirrieneeceeree e esete e ste e e e e ennens 1 1
45

48 10386-G3 PIN, CLEVIS, 5/18 X 3/4 LGi. ...ccverereceereeeeeceeccrereertesetesserenesesene s 1 1
47 10387-G4 PIN, COTTER, 3/32 X 3/4 LG «.covvvvrrerererrrreeeseeeee e 1 1
48

49 30241-G1 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 50 - 60)............. 1 1
50

51 30295-G2 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 52 - 54) .......... 111
52 10385-G4 YOKE ..ottt ettt e ess s senens 11 1
53 00544-G4 NUT, 5/16 = 24 ...ttt 1 1
54 30297-G2 ROD, LINKAGE, 13 3/8LG. ... eeevneeereccieenneas 1 1
55 13659-G1 BAR, EQUALIZER ...ttt eeeeessessnassesennans 1 1
56 10386-G3 PIN, CLEVIS, 5/16 X 3/4 LG......cocerereeenreeeeee et 1 1
57 10387-G3 PIN, COTTER, 3/32 X 3/4 LG....ccooveeeemrrenrrereeeseeesesnee e eesenes 1|1
58 19038-G1 CABLE, BRAKE ........coorirrtereeeee et e st eee e e nesesnens 212
59 10386-G3 PIN, CLEVIS, 5//16 X 3/4 LGi....oocevereeererecrieeeeeeere e seraese e 212
60 10387-G3 PIN, COTTER, 3/32 X 3/4 LG.....cccvrerrcereerirererece s e nevennes 212

EZGODET] Service Parts Manual Page F-4



| BRAKES, MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =55
* Indicates a component that is not available as a individual part. 952 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
61 12305-G1 RING, RETAINING ....ceoiiiiieieiecereeceeeeeee et eeeae e stae e evie e eeenneens 4 14
62 10386-G3 PIN, CLEVIS, 5/16 X 3/4 LG. ..coeiieeeeieeeiee e eraeene e ennae e 2
63 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ...oereeeeeeeeeeee e 2 |2
64
65 20938-G1 BRAKE ASSEMBLY, PASSENGER SIDE
(INCLUDES ITEMS 67, 89 - 88)...cc.eeereeeerereene e eeeeee e e eneens 1 1
66 20938-G2 BRAKE ASSEMBLY, DRIVER’S SIDE
(INCLUDES ITEMS 68 - 88)....ccccetirtireiee et cete et 1 1
67 22519-G1 BACKING PLATE, PASSENGER SIDE ......ccccoooiieieren 1 1
68 22518-G1 BACKING PLATE, DRIVER'S SIDE .........cooiiee e 1 1
69 22516-G1 ADJUSTER ASSEMBLY (INCLUDES ITEMS 70 - 72) ............... 1 1
70 22520-G1 ADJUSTER BODY ....coiiiiiieeeie e e 1 1
71 17287-G1 ADJUSTING BOLT ...t 1 1
72 17289-G1 ANCHOR, PISTON......ccoitiriieiieenieereresserennrernrassseesessessnnes 2 |2
73 00565-G7 WASHER, LOCK, 1/4 ..ottt csraenn e ssn e e 2 |2
74 13632-G1 NUT, BMM .ottt ettt eee e e snnnae s eans 2 |2
75
76
77 17294-G1 CAP, ADJUSTING BOLT ......cooeiiireirenireeene e s 1 1
78 22512-G1 LEVER ..ottt ettt s et ea e 1 1
79 22513-G1 PIN, LEVER ..ottt e e 1 1
80 22514-G1 RING, RETAINING.....cociiii ettt 1 1
81 22515-G1 BLOCK, SLIDING oottt 1 1
82 22511-G1 COVER, DUST ...ttt ceeteesreve e sveeee e saar e e ean 1 1
83
84
85 17292-G1 PIN, TENSION ...ttt e 2 |2
86 17290-G1 SPRING, BRAKE ...ttt et 2 12
87 | 23398-G1 BRAKE SHOE (SET OF 2) ..o 111
88 17291-G1 SPRING, SHOE, CLAMP ...ttt 2 |2
89

Page F-5 : Service Parts Manual EZG0O



| Electric Vehicle

BRAKES, MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. =55 MODEL
* Indicates a component that is not available as an individual part. 952 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
90
91
92 32813-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 93 - 94).................. 1 1
93 19862-G1 BOLT, WHEEL ......oneiie ettt ennens 515
94 * DRUM, BRAKE ...... oottt eerers e s e s s ee s e raeas 1 1
95
96 XXXXX-XX NUT, SLOTTED (SEE REAR AXLE SECTION FOR PART
NUMBER AND QUANTITY) ..coviiiirieeeie e cie e cie et eesinee e e X1 X
97 XXXXX-XX PIN, COTTER (SEE REAR AXLE SECTION FOR PART
NUMBER AND QUANTITY) .eeieieeiereee ettt e X1 X
98
99 17083-G1 BOLT, 5/16 -24 X 3/4 LG ..ottt et e is e 4 | 4
100 15126-G1 NUT, LOCK, 3/18 - 24 ...ttt 4 | 4
101
102
103 30197-G1 LEVER, BRAKE ...ttt sttt et 1 1
104 00439-G6 SCREW, 5/16 - 18 X 3/4 LG ittt 2] 2
105 11098-G6 NUT, LOCK, 5/168 - 18 ..ottt een e 212
106
107 00559-G8 WASHER, 5/16..... ettt sse e e e sa e s esae s nse e 1 1
108 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. oottt 1 1
109
110
111 30195-G1 LINK ASSEMBLY (INCLUDES ITEMS 112 - 114) oo, 1 1
112 10385-G4 YOKE, CLEVIS ...ttt e 1 1
113 00554-G4 NUT, 5/168 - 24 ... ettt et e 1 1
114 30196-G1 LINK, PARKING BRAKE..........oooi ettt et 1 1
115 11098-G9 NUT, LOCK, 5/16 = 24 ...t eectsseeeie s esaer e e s vanessaae e 1 1
116 00559-G8 WASHER, 5/16.... ettt ettt 1 1
117 33554-G01 ASSEMBLY, HAND BRAKE SWITCH
(INCLUDES ITEMS 119 = 128) oot eeereeenee 1] 1
EZGOLEW Service Parts Manual Page F-6



| BRAKES, MECHANICAL

Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775
* Indicates a component that is not available as a individual part. 952 | 956
G™* Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
118
119 | 00139-G6 SCREW, #6 - 32 X 1 /4 LG .oeeeeeeereereereeereesee et 2 |2
120 00525-G5 NUT, #6 = 32....oeoeeeet et rrereceeerrer e s ssee s sne s s sas s eneen 2 |2
121
122 00565-G3 WASHER, LOCK, #6.....ccocvieererirrceerirereeserenseeeeeesseesestesssnesoenees 2 |2
123 00567-G3 WASHER, LOCK, #6....c..veiieeireiriirreerireeseessseesserenrsesssesssesesnseene 2 |2
124 | 10606-G8 MICRO SWITCH.....oiiiiicreereesesee et 1 |1
125 12806-G1 SPACER ...ttt e st tase s 2 |2
126 * SCREW....cc ettt ce et e s reas bt e e resaessas e 2 |2
127 14628-G1 TAB, FASTON ....oiiiiiiertrrreesree e rs e reeeesas et et e st e s 2 |2
128 33541-Go1 PLATE, SWITCH....cortiviictinitiirerrectrereeeesesesseessseeeeessseessne e ees 1 1
129
130 | 33560-GO1 WIRE HARNESS, BRAKE SWITCH ......cooveeeteereneeeereeeser e sneenens 1 |1
131 00106-G6 SCREW, #12 = 24 X 3/4 LG .o ecese e eenecaeenessnesneeens 2 |2
132 | 00414-G6 SCREW, 1/4 - 20 X B/4 LGi. ...cceevereeeeerieerreseesescessesstecreceeeneesseenens 2 |2
133
134 14390-G4 NUT, 1/4 - 20 oottt ecereceeereeceeesveesseemnesnessnr e s re s s e s ses s e e 2 |2
135 | 17618-G1 CLAMP, NYLON ....oouiiieinirerreneensineeseceeeesisssessessesssessessesesaessesnesens 6 |6
136 | 33543-GO1 ACTUATOR, PARKING BRAKE SWITCH ........cooeieeeeeecerecnene 1 |1
137 00487-G3 SCREW, 1/4 - 20 X B/8 LG .coovericirviirniiecinrcereenviseessesessesssseesneesones 2 |2
138
139 14601-G1 RIVET, /16 ...t svtessrtsstsscre e eessasesesssasassesseseesssesssneenssens 1 1
140 00559-G5 WASHER, #4....ciiirecctrciesnteentesresseecersssessssessasesms e sssenase s ssesns 1 1
141 13728-G1 BUMPER, RUBBER .......c.ooee et crrte e vareeesreesaennns 1 |1
Page F-7 Service Parts Manual (<> =] = | TEXTRON|




Electric Vehicle

(=2 3 = ] TEXTRON| Service Parts Manual Page F-8



DIRECTION SELECTOR

Electric Vehicle

AINO S310IH3A d31004g VL3N
HLIM 3SN HOd 3dV ey - L& SWILI

AINO S3T0IH3A 4314014 SSY19DH34dld
HLIM 3SN HO4 3HV 9€ - b€ SWALI

£V ‘2 SW3LI SIANTONI - L¥
L- ¥ SW3Lli S3ANTONI - €
0€ - € SW3LlI S3ANTONI - |

EZGOLEWTT]

Service Parts Manual

Page G-1



| Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 32911-G1 DIRECTION SELECTOR (INCLUDES ITEMS 3-30) ..ccvcvevmvevveennnn, 1
2
3 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 4 -7) ........ 1
4 24940-G1 STOP ..ttt 1
5 00565-G7 WASHER, LOCK, 1/4 ...coniieeeeeceeeeee e evee e veanes 2
6 00414-G6 NUT, 1/4 =20 .ot 2
7 * BOARD AND CONTACT, MACHINED .......cccveevvecreee. 1
8 12835-G1 CAM ettt et ettt et e e 1
9 19470-G1 SHAF T ettt 1
10 00560-G1 WASHER, 3/8 ...t 1
11 14390-G1 NUT, LOCK, 3/8 = 24 ... 1
12
13 00138-G5 SCREW, #6 - 32 X5/8LG. ...oiiiiieeee e 2
14
15
16 00139-G6 SCREW, #6 - 32 X 13/4LG. .ooooiioeeeiieece e, 4
17 12806-G1 SPACER, MICRO SWITCH .....oooiiiiiiiiecee e 4
18 00565-G3 WASHER, LOCK, #6 ..ottt ettt eree e 4
19 00525-G5 NUT, #6 - 32, ettt 4
20
21
22 * SCREW, BRASS ... ittt e 4
23
24
25 30278-G1 BRACKET, BUZZER......ccccoo oottt 1
26 17940-G1 BUZZER, REVERSE WARNING ......ccccccooviievieiiieeeie e 1
27 00138-G4 SCREW, #6 - 32 X 1/2 LG it 4
28 00567-G3 WASHER, LOCK, #6 ..ot 4
29 00525-G5 NUT, #6 - 32.... ettt e srae e e sra e 4
30 10606-G4 MICRO SWITCH, HEAVY DUTY ..c..oiiieiieeie e 2
EZGOEIE Service Parts Manual Page G-2



DIRECTION SELECTOR

Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 19886-G1 HANDLE, DIRECTION SELECTOR........ccovieeeeeeeeee et 1
33 00740-G4 SCREW, #10 -32 X 1/2 LG oot 1
34 00559-G7 WASHER, 1/4 (ITEMS 34 - 36 ARE FOR USE ON 952, 954,
955, 956 AND 960 MODELS ONLY) ...oooieiiieeiciiere e 3
35 14390-G4 NUT, LOCK, 174 = 20 ...ttt s 3
36 21976-G1 LABEL, DIRECTION SELECTOR (FOR USE ON 952, 954, 955,
956, 957 AND 960 MODELS ONLY) ...cccvvvviiciiceecciiieerecc e 1
37 30318-G2 SPACER (ITEMS 37 - 43 ARE FOR USE ON 775, 875, 875P
AND 881 MODELS ONLY) ..ottt 3
38 00774-G1 SCREW, 1/4 - 20 X B LG oo e 3
39 00559-G7 WASHER, 1/4 ..o 3
40 14390-G4 NUT, LOCK, 1/4 ..ottt eectne et sttt 3
41 30393-G1 PLATE AND LABEL ASSEMBLY (INCLUDES ITEMS 42 - 43)
FOR USE ON 775, 875, 875P AND 881 MODELS ONLY.................. 1
42 21976-G1 LABEL, DIRECTION SELECTOR........coevieicie ettt e, 1
43 * PLATE, LABEL.......tiiitiitceiee et s 1
Page G-3 Service Parts Manual | =~ = | TEXTRON |




DIRECTION SELECTOR

Electric Vehicle

EZGOLENT Service Parts Manual Page G-4



ELECTRICAL Electric Vehicle

BATTERY KEY
CHARGER SWITCH

ELECTRONIC
SPEED
CONTROL

N
POTENTIOMETER BATTERIES

@ DIRECTION CHARGER WIRING
\ SELECTOR HARNESS - ONBOARD

HORN SWITCH
HORN SWITCH

CHARGER WIRING
HARNESS - PORTABLE

Page H-1 Service Parts Manual EZGOLEUT



Electric Vehic&

ELECTRICAL

STATE OF

HEADLIGHTS METER SWITCH

PASSENGER SIDE

CHARGE LIGHT FLASHER

\

UNIT

\

TURN
e SIGNAL
SWITCH
SIGNALs ~ TO BRAKE
PEDAL
HARNESS
ACCESSORY WIRING HARNESS
STATE OF CHARGE
METER CONNECTIONS

DRIVER'S SIDE

TAILLIGHTS

FUSE
BLOCK

16
=

ACCESSORY
HARNESS
BATTERY POST
HARDWARE
INSTALLATION
EZGOLEL Service Parts Manual Page H-2



ELECTRICAL

Electric V_ehicle

100

86 FOR USE ON XI-775

/ MODEL ONLY

ORIENTATION OF LIGHT
MAY VARY ON METAL
BODIED VEHICLES

/ REAR LIGHT

87 INSTALLATION

TAILLIGHT COMPONENTS
FOR USE ON FIBERGLASS
BODIED VEHICLES ONLY

ACCESSORY
HARNESS

\

Page H-3 Service Parts Manual

EZGOLEGTT]



Electric Vehicle

ELECTRICAL

WHT TO
FUSE BLOCK

RED FROM CONTROL

HARNESS

BLK FROM

SOLENOID

CR+ FROM
CHARGER

BL- FROM POWER
HARNESS

CR- FROM CHARGER

HARNESS 'HARNESS
BATTERY CONNECTIONS
17
18
FROM POWER HARNESS ) TO DIRECTION SELECTOR
MOTOR
TERMINALS .
TOSOL 3 2 FROM POWER HARNESS
EZGOLEIT] Service Parts Manual Page H-4



| ELECTRICAL Electric Vehicle

WHT /BLU TO
LIGHT SWITCH HEADLIGHTS
CONNECTIONS 57

WHT /BLU FROM
FUSEBLOCK

ACCESSORY
HARNESS

BLU FROM BLU / WHT
(ACCESSORY HARNESS)

BLK (HEADLIGHT) TO BLK

(ACCESSORY HARNESS)
WHT FROM RED

. FROM
(DRIVER'S SIDE) | ACOESSORY
WHT FROM GRN HARNESS
(PASSENGER SIDE)

BLK (TURN SIGNAL) TO
BLK ACCESSORY HARNESS

66 68 69

—

(SPARE +12 V)
WHT/GRY

RED TO TURN

SIGNAL SWITCH \
TO AT
ACCESSORY — S

HARNESS /
WHT/BLU TO
LIGHT SWITCH

(SPARE +12 V)
WHT/ YEL

Page H-5 Service Parts Manual EZGOL=u



Electric Vehicle ELECTRICAL

/ FUSE BLOCK
WHT / BLU — 1
T
\ RED
{ 1 1] WHT FROM
] WHT / YEL BATTERY
[ S —
) WHT/GRY i
ACCESSORY —/ ( — L]
HARNESS
RED FROM
CONTROL
HARNESS GRY FROM
ACCESSORY HARNESS
(FOR USE ON 952, 954, 955, 956,
957 AND 960 MODELS ONLY)
BLK FROM
CONTROL HARNESS
/@ y 122
1217 1o . /
119
BLK FROM (-)
ON BATTERY 117
BLK FROM
ACCESSORY HARNESS
118
RED FROM
HARNESS

YEL FROM
' {-HORN SWITCH
LOWER SHIELD
P e

95
EXISTING HARDWARE

EZGOIETT Service Parts Marnual Page H-6



| ELECTRICAL Electric Vehicle

REAR OF CONSOLE

STATE OF CHARGE  HOUR METER IGNITION / LIGHT
METER SWITCH

BLU FROM CONTROL
HARNESS

r——- WHT/BLU FROM
1 2 %“ > . ACCESSORY HARNESS
4 B1
GRN FROM NG
ACCESSORY WHT/BLU FROM
HARNESS \/ R _/ ACCESSORY HARNESS
BLK FROM / /

47 46
Aﬁggﬁzggy YLW FROM BLK FROM
ACCESSORY ACCESSORY BLU FROM
HARNESS HARNESS CONTROL
HARNESS
54 56 55
IGNITION & LIGHT HOUR METER STATE OF CHARGE
SWITCH (IF EQUIPPED) METER

// / :

¢
@) ©) O

Page H-7 Service Parts Manual EZGOLENTT



ELECTRICAL

Electric Vehicle

31g9v1HOd
F10V.L3d03H HIODHVHO g

ddvog NO
370V13d034 HIDHVHO

SdIANV1O NOTAN

dWV1D 3INOIHSNO

SS3INHVH 10H1INOD
Wod4 ng

188 ANV dSZ8 ‘G/8 ‘GLL - IX
HOLIMS A3X

Page H-8

Service Parts Manual

EZGDLIEACE



Electric Vehicle

e

ELECTRICAL

SS3INHVH TOHLINOD O1
JHIM H3ZZNA 119

SSINYVH
T0HLINOD
NOY4 a3y

SS3INYVH
AHOSS300V
WNOH4 OIA

HO10313S8
NOI1O3dIa 40
M3IA INOHA

SSaANYVH
TOHINOD
WOoHdd N1d

HO10313s
NOILO3HId 40
M3IA HV3H

i
i
!

SSINHVH H3MOd OL

HITIOHLNOD

NO LA WOHA

(=74 o] = [TEXTRON

Service Parts Manual

Page H-9



Electric Vehicle

ELECTRICAL

S1HON IMvHeg
OL HOLIMS 1HOIT IXvHE ANV
HOLIMS TYNDIS NHNL WOH4 NYd

HOLIMS TYNDIS NHNL OL 8
%0078 3SN4 WOY4 a3y
g 13A
SSINYVH
ONIHIM AHOSSIOOY o
TYNSISNHNL 143101 \/
HOLIMS TYNDIS NHNL WOY4 T3A
TYNDISNYNL LHOIH OL HOLIMS
HOLIMS TYNDIS NENL WO 1HM LHM VYNOIS
NHNL WoY4
TYNDISNHNL 1431 0L
HOLIMS TYNDIS NHNL WOY4 a3y
TYNDISNHNL LHOIH OL
HOLIMS IYNDIS NHNL WOHH NHD
HOLIMS TVYNDIS NHNL
OL ANNOYD Y14

SNOILOINNOD HOLIMS TVNDIS NHNL

14VHS ONIH331S

10

Page H

Service Parts Manual

EZGOIITT



Electric Vehicle

I ELECTRICAL

SLHOITIVL
NHNL/3YVHE Jl dn-Yove NHNL/3NVHE
OINLHM OIALHM
TAALHM ,_. TMULHM
v A A
v Y v % OIA /ﬂ VRV Y
NS NIG/LHM g | AIQ/LHM 18 NHg
HOL0373S NOILOIHIA
NO vSIN WOH4
g 18
O O
O 0O
AI8/LHM 0078 35N 5aA 2!
O O
L
HOLIMS THivya
O Q_/ O
)_O a3y o
HOLIMS LHOI
O_O Q/ O
NIG/LHM MGLHM 2 a3y
g
m 1y
swa| | ma wig| |[ng
ANNOYHD THY s NMOHS STHIM
SIHOITAV3H
STYNDIS NHNL LNOHLIM
30IS HIONISSVd 30IS SHIAMGA ONIHIM AHOSSTI0V

EZGOIEW

Service Parts Manual

Page H-11



ELECTRICAL

1HOM3MvHE

a3d AHO

Nyd

1HOIMIVL

Ndd

1HOITIIVL

NI19/LHM Y

N48

1HOIN3INVHY

AHO a3d

\Y4
v_._m/ﬁ NHa

g

NI9/LHM

g

O O—

NHg O O

A0018 Isnd

O O
F

OdA ¢t

HOLIMS IXvdd

35" />
a3d

€
HOLIMS LHOI

g ng

3AIS Y3ION3ISSYd

Ad

S1HONAvV3H

NN

g ng

341S SH3IAIHA

O_O0——Q/0

N18/LHM N1g/1HM ¢ asd

ANNOYO 3dVY

NMOHS S3HIM

STVNDIS NHNL LNOHLIM
ONIHIM AHOSSH00V

-12

Page H

Service Parts Manual

EZGOLOENT



Electric Vehicle

ELECTRICAL

SIHOITIVL
NHNL/ANYYE dn-Yovs NYNL/3xvye
OINLHM OIA/LHM
TIALHM ,_~ ,P TIANLHM
) OIA
\ v Y Y Y Y
AT9/LHM g _ N18/LHM a: LHM
“aA HOLO313S NOILOIHIG
NO ¥SIN WOY4 _
— 19 119
N19/LHM
2 A O O
LHM %19
13A g
HOLOINNOD
a3zI4yv10d © O
LHM 310078 3sN4
5 oaA 2k
LHM THM O—
m N\HIHSYH o !
ET
NHO A8 HOLIMS 3Mvyg
h
NEg =7 NEE] O\O a3y &U|
aag > REL] HOLIMS LHOIT
NHD o) Q/ 0O +
‘ N18/LHM - N18/LHM \O MIELHM < a3y
NYO g
H P h A h ”“ vvY
Hm] [ma e na g n1a  tHm| |8 aNNOYD 34V NMOHS S3HIM
STYNDIS NHNL HLIM
IYNDIS NYNL SLHONAYIH TYNDIS NHNL ONIHIM AHOSSIDOY
3QIS YIONISSYd 30IS SHIAIHA

EZG0OLEGTT]

Service Parts Manual

Page H-13



ELECTRICAL

Electric Vehicle

N\
NYNLAMYYE \J.I LHOMIVL LHOIMIVL NYNLANMYHE
g3y AHD NHg Ndg AHD a3y
v N\ 4
v v Y N8 NV V/
TAA e 18
/\
N
NI19/LHM
A 0 O—
LHM %19
13A g
HOLOINNOD
Q3Z14v10d o O
%0018 3SN4
>> 2QA 2}
LTHM O—
m \HIHSV o © \
EL
~J e HOLIMS 3Mvyg
i > T 0_O—- DWUI
N
a3g = a3y HOLIMS LHDI1 O\d
NHO O
NIg/LHM a3y Mg/LHM \O NIE/LHM <, Gan
NYO 1ig
H_ | ! vl
tHM| [nmia g n1g g ng  LHm] g ANNOYD J4Y NMOHS S3AHIM
SLHOIMaYaH STYNDIS NHNL HLIM
TVYNDIS NHNL IYNDIS NYNL ONIHIM AHOSSIOOV
3QIS YIONISSYd 30IS SY3AIHA

14

Page H

Service Parts Manual

EZGOLAEATT]



ELECTRICAL

Electric Vehicle

O

H3ITIOHLNOD

HOLIMS
HOLO313S NOILO3HIG

\E 2V
+g

[ =)

-

NO 11Nnd = SWHO 000S
440 71Nd = SWHO 0
(¥S-0) H3LAWOILNTLOd

3aola (1-d)

<

“ QION310S
|
|

HOLIMS

W AIA

dHYMHOd <>
ASHINTY <=>

HOLIMS OHOIN
HO1vy31300v

W,\/\/\u
(2-dW) ms
HOLSIS3aH WHO 052

0_O0—0 __0-
HOLIMS OYOIN
HO10313S

NOILO3HI]

EZGOLEWTT]

Service Parts Manual

Page H-15



ELECTRICAI:__I

Electric Vehicle

a3sn 1ON

aNNOYD Ol Mg

1HOIT IxvHY
oLn1g/1HM

1HON
3XvHY OL NHg

1HOIN
IAHvda OL OIA

a3sn 10N

ANNOYO OL Mg

LHOIT vde
oL N8/ 1HM

1HON
IXvHE OL Ndd

1HOIN
IXvdd OL OIA

Tv13a X009
3snd 33s
O

HOLIMS

"HO10313S

NOILO3HIA
Ol OIA

1HOITIVL
H3ION3SSvd

IVNDIS NHNL Ol
aNNOHO Mg

A LHOITav3H Ol
“ aNNOYD Y19

T LHOIMQY3H L4
(G OL N8/ LHM

IVNOIS NHNL

WYL3a 143701 a3y

IVNOIS
NYNL 33S

TVNDIS NHNL

1HOIH OL NHO

1HOITAv3H 0
HION3SSvVd 1HOIT Av3H 1HOIY

Ol N8/ 1HM

1HONAVIH OL
ANNOYD Mg

IVNOIS NHNL OL
aNNOYO X118

(AINO ST13QON 188 ANV dS28 'S8 ‘S22 NO ISN HOS)
SNOILOINNOO SSANHYH ONIHIM AHOSSIDOV

TVNDIS NHJNL OL
aNNOYO 118

16

Page H

Service Parts Manual

EZGCOLEYTT



Electric Vehicle

ELECTRICAL

SLHOIT TVNOIS NHNL ANV
SLHDIT dN XOVE ‘LHOITIVL
‘LHOIT 3MVHE OL M8

IVNDIS NENL OL 1HM

SLIHOIMIVL
oL N8/ LHM

SLHON
3XVHE OL NHE

SiHOIN dN
HOveE OL OIA

S1HOIT TVNOIS NHNL ANV
SLHDIT dN XOVE ‘LHOITIVL
‘LHOIT 3MvHE8 OL Mg

IVNOIS NdNL OL 13A

SIHOIMIVL
oL N8/ 1HM

S1HOIM
IMvHE OL Nug

S1HOIT dN
AOvE OL OIA

vL3A MO071d
4sNn4 33S
e
HOLIMS qvLe3aa
HO10313S IVNDIS
NOILO3HIA NYNL 33S
OL OIA
NvLl3d
IVNDIS NHNL 33S
1HOITIVL 1HODINAVY3IH
H3ION3ISSVd HIONIASSVd

(AINO ST13QOW 096 ANY £S6 ‘956 ‘SS6 ‘vS6 ‘256 NO SN HOL)
SNOLLOINNOD SSIANHVH ONIHIM AHOSS3OJV

IVNDIS NINL OL
ANNOYO 119

-8 dWY1 TYNDIS
(N NHNL OL G3Y

o SLHOIAY3H OL
Q aNNOYD Y1g

HOLIMS LHOINAVY3IH
WOYH4 N9/ LHM

IVNOIS NHNL Ol
ANNCHD X1d

(L) dNY1TYNDIS
(] NYNL OL NHD

o ——=SLHOITQVIH OL
Q2 aNNoYo Y18

HOLIMS LHOINaV3H
WOY4d N8/ LHM

EZGOLEWTT

Service Parts Manual

Page H-17



ELECTRICAL |

H313W HNOH O1 ANNOYO X118

H31IW IOHVYHO 40 31v1S OL ANNOHD M1d

A0018 3SNd 1V 3HVdS OL 1dA 7/ LHM
A0018 ISNd LV 3HVdS OL NHO / LHM /

>
H3L3N IDHVHO 40 ILVLS OL NHO R
§)
4313W HNOH OL T3A -..
Q
o\
.bl o“
»: B,
e Q
%2
< YILIW IDHVHO 40
> 31V1S HO4 AHILLYE
NO SLTOA 96+ OL NHD
)
&,
™ & LHOIMIVL
: HIONISSVd
[ To
(17
%7
"‘

HOLIMS LHOIN
01 N8/ 1HM

HOLIMS LHOIT INvHE ANV
HOLIMS TVYNOIS NHNL Ol d34

ANNOYO JAILVOIN OL
aNNOYD M4

-\C’
(L)
7]
.'.

0'.

LHOIT 3MvHE OL NHd
(D

HOLIMS LHOIT IXvHE OL a3H —1 I~

'
H313W HNOH OL 13A

HOLIMS LHOIN
woy4 n1g/ Lim L~
Y
HOLIMS LHOIT
OL N8/ LHM

1HONAvV3H
H3ION3ISSVd

SNOILOINNOO SSINUVH DONIHIM AHOSS3O0V

Y0078 3SNd LV 3HVdS

OL NHO / LHM
Y0074 3sNd LV 3HVdS
OL 13A / LHM

"

l..
0\.

-18

Page H

Service Parts Manual

EZGOLIET



THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 30466-G1 CHARGER WIRE HARNESS - FOR USE ON 775, 875, 875P
WITH ONBOARD CHARGER AND 952, 954, 955, 956 AND
960 MODELS WITH OPTIONAL ONBOARD CHARGER.................. 1 1 1
2 30466-G3 CHARGER WIRE HARNESS - 881 WITH ONBOARD
CHARGER AND 957 WITH OPTIONAL ONBOARD CHARGER....... 1 - 1
3 30301-G1 CHARGER WIRE HARNESS - 952, 954, 956, AND
960 WITH PORTABLE CHARGER AND 775, 875, 875P WITH
OPTIONAL PORTABLE CHARGER .......ccceecieiieecriceeeeereee 1 1
4 30347-G1 CHARGER WIRE HARNESS - 955, 957 WITH PORTABLE
CHARGER AND 881 WITH OPTIONAL PORTABLE CHARGER....... 1 1 1
5
6
7 00565-G8 WASHER, LOCK, 5/16 ...ttt eve s v 12 {12 |12
8
9 11841-G3 ANGLE, BATTERY HOLD DOWN.......ccviiieeeiceee et e, 2 |2 |2
10 30429-G1 ROD, BATTERY HOLD DOWN ......oooiiiicieeeieecte e 6 |6 |6
11 30430-G1 STRAP, BATTERY HOLD DOWN ..ot 3 13 |3
12 00559-G8 WASHER, 5/16..cce ettt v sas et er e 6 |6 |6
13 11098-G6 NUT, LOCK, 5/16 = 18 ...ttt e e e 6 6 6
14 XXXXX-G* BATTERY ..ottt ettee et ve et e s st s eens s a e snresan s 6 |6 |6
15 11893-G1 WIRE ..ottt et e st s st 515 |5
16 00702-G2 NUT, HEAVY, 5/16 - 18.. ettt 12 112 |12
17 00532-G3 NUT, HEAVY, 5/16 - 18ttt e 4 |4 |4
18 32076-G1 WIRE ..ottt ettt et s et ev s aees e eraeeereenneenne 1 |1 1
19 32076-G2 WIRE ..ttt ee e e e e e e rrnnnnrnnnranannnne 1 1 1
20 17421-G1 SWITCH, IGNITION (INCLUDES ITEMS 21 - 23)
FOR USE ON 775, 875, 875P AND 881 MODELS ONLY.................. 1 - -
21 * NUT ettt st ease e st et e e e b e srae s eenns 1 - -
22 * BEZEL .ottt et st se st e s aennss 1 - -
23 17063-G1 B Y et e ettt ve e aa e a s e ae s e s e e e e e e eeaeaeaeareaes 2 - -
24 30533-G1 LABEL, ON/OFF ...ttt ettt et as e saenneeveeens 1 - -
25 18724-G1 HOLDER, RECEPTACLE (FOR USE ON 952, 954, 955, 956,
957 AND 960 MODELS ONLY) ..cviicrieieeie et evveesee e - 11 1
Page H-19 Service Parts Manual EZE0LEIT




| Electric Vetlicl_g ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
26
27 00645-G2 SCREW, #6 - 32 X 1 1/4 LGttt -t 212
28 00559-G3 WASHER, #6.......ccieteeiireneiinere ettt v st e e ss st eaae -t 212
29 14390-G9 NUT, LOCK, #6 - 32 ...ttt s st eeree e s -1 2] 2
30
31 32673-G1 HORN SWITCH (FOR USE ON 775, 875, 875P AND 881
MODELS ONLY) oottt ettt etes e sv e as v enessr e enseens 1 - -
32 32673-G2 HORN SWITCH (FOR USE ON 952, 954, 955, 956, 957
AND 960 MODELS ONLY) ..ottt et -1 1
33
34 14601-G8 RIVET, 3/16 ..ot cttreevres et eee e sttt eessiaseeesaaeeeesnr e e eenreeecennes 2 2 2
35
36 32674-G1 COVER, STEERING COLUMN (FOR USE ON 775, 875, 875P
AND 881 MODELS ONLY) utiiieiiieee ettt sttt 1 - -
37 32674-G2 COVER, STEERING COLUMN (FOR USE ON 952, 954, 855,
956, 957 AND 960 MODEL SONLY) ....cvreiiirieiie et -1 1
38 31430-G1 CLAMP, CABLE CUSHIONED......ccovtiieeeiiereeeiesie e AR | AR | AR
39 00722-G4 SCREW, #8 X 1/2 LG et st sare e AR| AR | AR
40 17181-G1 CLAMP, NYLON ...ttt e evae st s e vt seve s AR| AR | AR
41
42 XXXXX-XX DIRECTION SELECTOR (SEE SEPARATE SECTION FOR
PART NUMBER AND QUANTITY) ..ottt 1 1 1
43 00565-G8 WASHER, 5/16.... ettt ettt er e s eneas 4 14| 4
44 00702-G2 NUT, B/16 - 18 et e e 41 4 4
45
46 17902-G1 TAB, ADAPTER (FOR USE ON 952, 954, 955, 956, 957
AND 960 MODELS EQUIPPED WITH STATE OF CHARGE
METER) <ottt eaae e tase e et e s ean e se e e aneaenn -1 1 1
47 25978-G62 WIRE (FOR USE ON 952, 954, 955, 956, 957
AND 960 MODELS EQUIPPED WITH STATE OF CHARGE
METER) ettt ettt sttt ee e e as -1 1
48
49

EZGOLEUTT] Service Parts Manual Page H-20



| ELECTRICAL Electric Vehicle
THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part. unféésMsﬁ:?z%slen
G** Indicates consult Customer Service Department for additional information. F
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

50
51
52
53 17618-G1 CLAMP, NYLON ... eerrereceresessenesesssessassnasesse s e se s AR |AR |AR
54 33639-G01 SWITCH, IGNITION AND LIGHTS (FOR USE ON 952, 954,

955, 956, 957 AND 960 MODELS ONLY) .....ccoverieirineecrerencrrrecnesnees - |1 1
55 33636-G01 METER, STATE OF CHARGE (FOR USE ON 952, 954,

955, 956, 957 AND 960 MODELS ONLY) .....ccceeceeieiceveerreeseeecreraen - 11 1
56 33633-G01 METER, HOUR (FOR USE ON 952, 954, 955, 956, 957

AND 960 MODELS ONLY).....covtierrerrtiteeieeeeeceereccecseesessesseeseeesnnens - |1 1
57 18431-G1 SWITCH, LIGHT - INCLUDES KNOB AND HARDWARE

(FOR USE ON 775, 875, 875P AND 881MODELS ONLY)................. 1 - -
58
59 30395-G1 HEADLIGHT AND TURN SIGNAL, DRIVER’S SIDE

(INCLUDES ITEMS 61 - 70) IF EQUIPPED........c.ceeoeeurirrrrrereneeenen. 1 1 1
60 30395-G2 HEADLIGHT AND TURN SIGNAL, PASSENGER SIDE

(INCLUDES ITEMS 61 - 70) IF EQUIPPED........ccoeeeereeeeeeecnenae 1 1 1
61 30394-G1 HEADLIGHT ...ttt cessst e e an s 1 - -
62 22523-G1 BULB (REPLACEMENT) ....oooierereteecectecceerecr s erees e sneneens AR | - -
63 00562-G3 WASHER, 1/2 ..ttt sane s sereennens 1 - -
64 00551-G1 NUT, 172 = 18 et sse b e e e n 1 - -
65
66 18927-G1 ADAPTER KIT (INCLUDES MOUNTING SCREWS) .......cc...... 1 - -
67 18927-G8 PLUG AND HARNESS ...ttt enneen 1 - -
68 21806-G1 BRACKET, TURN SIGNAL ..ottt seeeees 1 - -
69 00598-G4 SCREW, SELF TAPPING, #10-16 X 1/2LG...c.ccceeeeerrcrerene. 2 |- -
70 19180-G2 BULB, YELLOW (REPLACEMENT) .....cooerccerrerececveecereseas AR | - -
71 31390-G1 STATE OF CHARGE METER, ANALOG (FOR USE ON 775,

875, 875P AND 881 MODELS ONLY).....ceovreerecrrcereerneeesseeseeseenes 1 - -
72
73 22674-G1 FUSE BLOCK ...ttt eetre e e e steesnsssessanessesesaesnesesnas 1 1 1
74 30371-G1 WIRE .. et esrese e st esaeasse s e s se s sessreone 1 1 1
75

Page H-21 Service Parts Manual EZGOLIEWT




" EIec_:_tric_VehicIe

ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specity the model and serial number of the product.
* Indicates a component that is not available as an individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
76 00138-G4 SCREW, #6 - 32 X 1/2 LGttt 21| 2 2
77 00565-G3 WASHER, #6.......cotiteieeeiee ettt ettt 2] 2 2
78 00525-G5 NUT, #6 - 32 ..ottt ettt e re e er s aeens 212 ] 2
79 18392-G2 FUSE, 20 AMP ...ttt ettt e 3] 3 3
80
81 17867-G1 SWITCH, TURN SIGNAL .......oooiriiieeeeeece ettt 1 1 1
82
83 32675-G2 COVER, STEERING COLUMN (VEHICLES EQUIPPED
WITH TURN SIGNALS) ...ttt 1 1 1
84 21640-G1 FLASHER . ...t 1 1 1
85 14601-G1 RIVET, 3/16 (ITEMS 85 AND 88 ARE FOR USE ON 952, 954,
955, 856, 957, 960 MODELS ONLY) c..otvvereiirireie i [ - 4 4
86 32740-G1 BRACKET, TAILLIGHT (FOR USE ON 775 MODEL ONLY).............. 4 - -
87 32739-G2 LAMP, STOP/TAIL ...ttt cvs e e eaean 1 - -
88 30509-G1 TAILLIGHT ASSEMBLY (INCLUDES ITEMS 89 - 91)..ccevverivvrinnnee. - 2 2
89 | 30530-G1 LENS, TAILLIGHT/STOP LIGHT ...oooorrvooc oo RN
30 30531-G1 LENS, BACKUP LIGHT ..c.uviiiiiieeeee e, - 1 1
91 21759-G1 BULB, TAILLIGHT {(REPLACEMENT) ...coooiiiiiiiceeeeeeee, - | AR | AR
92
93 14607-G1 CLAMP, NYLON ..ottt e AR| AR | AR
94
95 32860-G1 HORN (INCLUDES ITEMS 96 - 98) ...ccvvvviiriieieceie ettt et 1 1 1
96
97
98
99 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. (FOR USE ON 775 MODEL ONLY)....... 41 - -
100 00891-G2 NUT, LOCK, 1/4 - 20 (FOR USE ON 775 MODEL ONLY) .......c......... 4 - -
101
102 | 30308-G1 WIRE HARNES, ACCESSCORY (FOR USE ON 775, 875, 875P,
881, 952, 954, 956 AND 960 MODELS ONLY}....ccovevviecreieccireieene. 1 1 1
103 | 30308-G2 WIRE HARNESS, ACCESSORY (FOR USE ON 881, 955, 957) ...... 1 1 1

EZGOLTET] Service Parts Manual Page H-22



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
104
105
106
107
108 32475-G1 WIRE HARNESS, POWER WIRING (FOR USE ON 775, 875,
875P, 881,952,954, 956 AND 960 ........oooivmiiieieeeee e 1 1 1
109 32475-G2 WIRE HARNESS, POWER WIRING (FOR USE ON 881, 955
AND 957 MODELS ONLY) ..ottt 1 1 1
110
111
112
113
114 32442-G1 WIRE HARNESS, CONTROL (FOR USE ON 775, 875,
875P, 952, 954, 956 AND 960) ......cceeiiiiiieiiiieceieeeeee e 1 1 1
115 32442-G2 WIRE HARNESS, CONTROL (FOR USE ON 881, 955, 957
MODELS ONLY) 1eoiitetieiieerie et estteestaeette et ee e sraee e 1 1 1
116
117 11893-G1 WIRE .. et e e ae e 1 1 1
118 16705-G3 SCREW, STAINLESS-STEEL, 1/4-20 X3/4 LG...cooecevevreeecvirene 1 1 1
119 14390-G4 NUT, LOCK, 1/4 = 20 oottt 1 1 1
120 | 00565-G8 WASHER, LOCK, 5/16 ...eeiieeieeeieeeeeietteeiie ettt 1 |1 1
121 00532-G3 NUT, 5/16 = 18 oottt et eneae s 1 1 1
122 33343-G01 TERMINAL BLOCK ..ottt 1 1 1
Page H-23 Service Parts Manual EZGOLLEOt]




| Electric Vehicle ELECTRICAL

- E2Z2G60LE Service Parts Manual Page H-24



Electric Vehicle

20

10

1 - INCLUDES ITEMS 2 - 25

13

Page J-1 Service Parts Manual EZGOLETTT]



\ H3IEGWIWSSOHD

INvYYA
//A
y
|

H3INIT 773M 133HM a”
- 3 — X 7

ELECTRONIC SPEED CONTROL

AINO ST13A0N

096 ANV 56 ‘956 ‘556 ‘756 ‘256 ‘SLL
HO4 NMOHS AT8IW3SsY

TOHLINOO d33dS 40 NOILVTIVLSNI

# Electric Vehicle

Page J-2

Service Parts Manual

EZGOLIEY



Electric Vehicle

8¢
L2

NMOHS
SY INJIHO

ATINO ST13AON 188 ANV dS/8 ‘5.8
HO4 NMOHS ATaINISSY
JOY1LNOD @33dS 4O NOILVTIVLSNI

.\// ge

HIGWINSSOHD
INvd4 \

RS _\\//4 N<T"7\N_ I s _\i/ \\#\\

2 \ Y 2 \ YV

ARV VA TNV Ea AN i
=

SANYANINWANVANISWANY AN INWANNAY
Z o= \za

= Vs F = V28 s = \y

,ﬁ H3IGWIWSSOHO

JNvHd

E

v

W\

¢

l ELECTRONIC SPEED CONTROL

< cl = [ TEXTRON|

Service Parts Manual

Page J-3



HOLIMS HOLO313S NOILOIHIQ HOLIMS HOLOT13S NOILOIHIA
N_v NOV WOHA 2V :SSINHVH HIMOd 318 NO O WOY4 -W :SSINHVH HIMOd X8
oc
_M v ‘W
m SSANYVH
TOHLNOD
o NO 2V O 2V ° nﬁ_\\ WO LHM
LL : HYH
L :SSINUVH 2 SSaN
0. H3IMOd 18 g -9 JOHLNOO
) WOH4 Nug
n..-lv. P OP
5 - -
_m _i _i SSANHVH
dIONT10S A"ILLYE  OYLNOD
W._v NO () oL 18 WOH3I X18  Wovd N8
el Ad3Llve
w LINN TOHLNOD d33dS 40 LNOHA WoH4 Y18
\ (HOLIMS A3X) SSINHVYH

TOHLNOD WOd4 N1d

-~

SS3INYVH
AHOSS300V
WNOHd NHO

()

O SSINYVH AINO STIQOW 188 ‘dS/8 ‘5.8 ‘SLL

= JOHLNOO SS3NHYH TOHLNOD WOHL NHO

) oY 18 AINO STIAOW 096 ‘256 ‘956 ‘SS6 ‘vS6 ‘256
> SSINYYH TOHLNOO WOHS LHM

0 N

- +g H3TIOHLNOD HOLOW NO

[T} WOoH4 Y18 Iy oLX18

Q

w dION3T0S 40 dOl

-4

Page J

Service Parts Manual

EZGOLI




Electric Vehicle

NO TIN4 = SWHO 0005
() ) 24omnd=smHoo
(%5-0) HALFWOILNILOd

HITIOH1INOD

|ev =
yd +g -q =

[ 1] [ ] =3

/ —

3a01a (1-gw)

) \

HOLIMS
HOLO313S NOILO3HId

HOLIMS

|
| atona108 yeu
_ VO

QHVYMHOd <>
ISHIATH <>

v

(2-dW) Ms
HO1S1S34 WHO 052

©__O0——0 O
HOLIMS OHOINW HOLIMS OHOIW

HO1vH31300V HO10313S
NOILO3HId

| ELECTRONIC SPEED CONTROL

EZE0O

Service Parts Manual

Page J-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRONIC SPEED CONTROL

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33198-G01 ELECTRONIC SPEED CONTROL ASSEMBLY, WITH HEAVY
DUTY SOLENOID (INCLUDES ITEMS 2 - 25) .....covoieevieeenriecevee e, 1
2 00270-G6 SCREW, 5/16- 18 X 3/4 LG. ..ccoiiriereeeireereeereeetee e eeeeeeree e 4
3 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. oot 6
4 00559-G7 WASHER, 1/4 ...ttt re e e aessvae s sve st nve e 4
5 11027-G1 NUT, LOCK, 5/16 - 18...eeiiiririirie et eeeee et e evee st sene e 4
6 11027-G2 NUT, LOCK, 1/4 - 20 ...ttt iieenieririierte s rreesraeesenesereassseens 6
7 12914-G1 TAB, FASTON .....coiitieiiirieeeiesriestreeeeeesreseivesere et aeenee e erneenneens 2
8
9 21764-G1 RESISTOR, 250 OHMS ..ottt s 1
10 22717-G1 CONTROLLER, HDI ..o 1
11 25949-G01 VARISTOR, MOV ..ottt eeeees e srr e strae et 1
12 30353-G1 DIODE, 3.0 AMP, 100V ...t e 1
13 33197-G01 BRACKET, SPEED CONTROLLER ........cocoieiiiieereeieeeee i, 1
14 32474-G1 WIRE, A2 /A2 ...ttt etvee e ate e e se s s e sranae e sanes 1
15 32474-G7 WIRE, AT/ SOL ..ottt et e etae et e 1
16 32474-G3 WIRE, BL4/ SOL ...ttt ettt 1
17 23793-G1 WIRE, B+/7SOL....oi ettt rre e st er e srereenes 1
18 32474-G5 WIRE, BL- / Bttt crete s ssrae v nesbneenes 1
19
20 20468-G1 SOLENOID ...ttt eeiteetesvesse s sseessteessnessrnnessenssrnsannns 1
21 * NUT, B/16 - 24 ...t e e st eer s e 2
22 * WASHER, LOCK, 5/16 ...t ceeeneesite et sivese e aene e 2
23
24 * NUT, #10 - B2, ettt e s eaeae e e 2
25 * WASHER, LOCK, #10 ...ttt ste e esvre s e 2
26
27 14390-G4 NUT, LOCK, 1/4 = 20 ..ot ceeceestrasesaeeeseranes s ereeaesenreeesnnnes 3
28 | 00559-G7 WASHER, 1/4 ..o s s ssonns [ 6
29
EZGOIEUTT] Service Parts Manual Page J-6



LELECTRONIC SPEED CONTROL

Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING.

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30
31 00414-G6 SCREW, 1/4 - 20 X /4 LG...ooooiiereeeeeeeceeecetieeeres e 4
32
33 00415-G6 SCREW, 1/4 - 20 X 1 3/4 LG. (FOR USE ON 875, 875P
AND 881 VEHICLES ONLY) ..oovriieeeeieeeie ettt e 2
Page J-7 Service Parts Manual EZGOLETTT]




ELECTRONIC SPEED CONTRO

Electric Vehicle

EZGOmEUT Service Parts Manual Page J-8



Electric Vehicle

| FRONT SUSPENSION

85 - 56 SIW311 S3ANTONI - v

EZEGOLESGEEN

Service Parts Manual

Page K-1



FRONT SUSPENSION

EZGOLEENE Service Parts Manual Page K-2



FRONT SUSPENSION Electric Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 30135-G2 PLATE, SPRING MOUNTING.........ccooeiirerreeerre e eeeee e 2
2 00428-G4 SCREW, 3/8 - 16 X 2 1/2 LG....eoriieeiteeereiircrecns e 8
3 11098-G5 NUT, LOCK, 3/8 - 16 ....ccciviirriircetnncinicneis i ssee st ssseennesssessssens 8
4
5
6 30159-G2 FRONT LEAF SPRING (4 LEAF).....tieceeierierrereesessisssecsans 2
7 30035-G2 SHACKLE, SPRING........ccoitriiiiiniirinentisir e sessssessesssssesssseesens 2
8
9 30035-G1 SHACKLE, SPRING ...t eesis s see e 2
10 20098-G1 BUSHING, RUBBER ..ot 12
11
12 15727-G1 BOLT, SHOULDER, 1/2 X 2 3/8 LG. ....cccccsueermrmvisensnsnsnecseesssisessesnns 6
13 13521-G4 NUT, 3/8 = 16..ceeeiinimiccrcnseetsinneresssniiiennssresesssseessensssssnerasssessssasesse
14
15
16
17
18
19 32963-G01 SPINDLE....... ittt st ne e ssas s st 1
20 16623-G1 BEARING ...ttt ee et s s ae e 2
21 10389-G3 GREASE FITTING ..ottt ee e 1
22 16626-G1 SEAL, OIL .. reeer e e sae s e sssnnsssee s nnesnesesaesmsenseeean 1
23
24 32783-G1 HUB ASSEMBLY (5 BOLT) coeririeiieeerecerreee e nceese e eeeseneneeas 1
25 50892-G1 ROLLER BEARING AND RACE ......cccovieiirtrrrerenrnerrsnnessensesneseneesnes 2
26
27 12093-G1 NUT, CASTLELLATED, 17/32 - 14 ... rercereeeseresaesaereenes 1
28 00798-G8 PIN, COTTER, 5/32 X 1 3/4 LG. ..ooriiecrereerecenetvereecereeseesansannasenes 1
29 30146-G1 CAP, DUST ...itieencreerercerescteeseesersessen s ssssesssessssesnseraesasassessssnnees 1
30

Page K-3 Service Parts Manual EZGODOEIRE



Electric Vehicle FRONT SUSPENSION
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 12092-G1 SEAL, GREASE ..o ieiereccerieeenesaen e sseesasnsessesessssesnssnasesenssnaes 1
32

33

34 32962-G01 SPINDLE......ccceireriissttrnreicrtressnrsssssssssnrsisess s nesesssssessnmnnssssessasasesesss 1
35 16623-G1 BEARING .....couevireenieerrreeertneesesesseseesssnssseasesssssssssessssesssseessssenes 2
36 10389-G3 GREASE FITTING ...t me s e s senenane 1
37 16626-G1 SEAL, OIL et sereseseseseses e sesesteseessesessesessessenesensnens 1
38

39 32783-G1 HUB ASSEMBLY (5 BOLT) .....uceereceertsenesesseneseessssesssnesessesesseneson 1
40

41

42 12093-G1 NUT, CASTLELLATED, 17/32 - 14 ....ooererereeeetreeceeeeeseseesseseeenacees 1
43 00798-G8 PIN, COTTER, 5/32 X 1 /4 LGi....ccoveiiirrirecrcrnrnseses e ssssssnsansans 1
44 30146-G1 CAP, DUST .....ectieeecnereeenrereesssessseeenssesrenssese s as e e s e e smnaeessnstans 1
45 50892-G1 ROLLER BEARING AND RACE ...t 2
46 12092-G1 SEAL, GREASE ...ttt sre st sessaes 1
47

48 32967-G01 AXLE, FRONT ...ttt ettt st ee ettt st onesessensanen 1
49 16982-G1 BEARING, THRUST ... e esoe s e e s s e 2
50 00879-G7 WASHER, 7/8....eee ettt s snieescsrnessseesonessnnsasas s s senssnessnnssanensesas 2
51

52 00886-G1 NUT, 5/8 - 18 ..ttt e s e r e srae s e s ae s e s e s ne e 2
53 19060-G 1 PIN, COTTER, STAINLESS STEEL, 1/8 X1 1/4 LG....cccceovvevrerurennee 2
54 20788-G3 TIE ROD ASSEMBLY (INCLUDES ITEMS 55 - 58) ...cucvcvevrerrevnnenneens 1
55 20795-G1 TIE ROD END, DRIVER'S SIDE.........cccccvvennicereersercrneencenenes 1
56 20795-G2 TIE ROD END, PASSENGER SIDE .........coceuieerceeneeeneeceeneenes 1
57

58 70583-G04 THREADED TUBE WITH FLAT ........tivirerrecieereceerenerssereeseesnens 1
59 10387-G2 PIN, COTTER, 3/32 X 2 LG. c.ceceeererercrrrrerreesenssrssssesssssnsssnsssnsnens 2
60

EZGOMEIT Service Parts Manual Page K-4



FRONT SUSPENSION Electric Vehicle
. . . MODEL
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 50209-G1 NUT, 7/16 = 20 ..ottt se s e e e scs s s e e e s e s e s see e s e s e nenma e e s 2
62 25177-G2 KING PIN ....ocricreeeeninnescsestsaesaese et e sessnesesessessessesasnensasesesesssesesse 2
63 00879-G5 WASHER, 5/8.....iiiciiiritiricieccenrescnstrrsesiee e s ssseseseeesesssesssseessnasess 2

64
65 10389-G3 GREASE FITTING ....cccceeicrirrinmeersreerinteeereneesssnessssensessssesasasenssnsnascenes 2
Page K-5 Service Parts Manual EZGOEIE




7

Electric Vehicle FRONT SUSPENSION

S

EZGOLERE Service Parts Manual Page K-6



Electric Vehicle

HINGED LOAD DECK

€5 W31 S3ANTONI - IS

81 - 91 SW3LI S3ANTIONI - S1

¥} - L SIW3LI S3ANIONI - 01
8 W31l SIANTONI - £

NMOHS X034
T3JON S48 - IX

al

EZE0

Service Parts Manual

Page L-1



HINGED LOAD DECK

Electric Vehicle

¢¥ W3Li S3ANTONI - P
¢ W31l S3ANIONI - L

NMOHS 403d
13A0N dSZ8 - IX

Page L-2

Service Parts Manual

EZGOLEU



Electric Vehicle

HINGED LOAD DECK

€S SW311 S3ANTONI - 1S
61 - 91 SW31l S3ANTONI - S}
S N3LI S3ANTONI - ¥

NMOHS %03a
T13AO0NW 188 - IX

L}

EZGO

Service Parts Manual

-3

Page L



Electric Vehicle

HINGED LOAD DECK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. 875 l875P| 881
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33132-G01 DECK, REAR (INCLUDES ITEM 2).....cccccevvvueeirineinnnnreniiiciinncenens - 1 -
2 11782-G2 NUT, TEE, 1/4 - 20....coiiiciiiiieiniitinineieineninnecssnnne s snens e - 8 -
3
4 33131-GO1 DECK, REAR (INCLUDES ITEM 5)......coceeuevirenirericncerineeeensensaene - -1 1
5 11782-G2 NUT, TEE, 1/4 = 20 et eeae e - - 8
6
7 33133-G01 DECK, REAR (INCLUDES ITEM 8)...ccocoirrcciiiiieiiicniisinercnnneencnnne 1 - -
8 11782-G2 NUT, TEE, 1/4 - 20....creecrererricreccnreennreiecitssseecesensesssssaesecssnnes 8 - -
9
10 30536-G1 FRONT DECK ASSEMBLY (INCLUDES ITEMS 11 - 14) ........ccoueee. 1 - -
11 16705-G2 SCREW, STAINLESS STEEL.....ccocoiieireeiciiticircecinae s 8 - -
12 30538-G1 DECK, FRONT ....coeriiicrtiinerccntttnneesserecsnnnre e 1 - -
13 33121-GO1 HINGE ...ttt cerer s rccctee s sssts s s aseas s s s annnesees 2 - -
14 11782-G2 NUT, TEE, 1/4 - 20...cc ettt cre e e e 8 - -
15 30536-G2 FRONT DECK ASSEMBLY (INCLUDES ITEMS 16 - 19) ................. -1 - 11
16 16705-G2 SCREW, STAINLESS STEEL....ccccovuirviririineeriirieiineeiinneeae - - 8
17 30538-G2 DECK, FRONT ...coiiiiecreere ettt sssesasssstsessssssanneane - - 1
18 33121-G01 HINGE .....crriicreererreimnrrcnressesenenttensstesseetsssssaesssnnsssessnesssnnns - - 2
19 11782-G2 NUT, TEE, 1/4 = 20...cieiiiirieneinneetienecnnrce s sesnens - - 8
20 33274-GO1 REAR SUPPORT ROD ASSEMBLY .....coeeevieererrcnrerirenencresessisnes 111 1
21
22
23
24 30542-G2 SUPPORT ROD ASSEMBLY ....cceerertrerreecceremeeecseerereessssessssenies -1 - 1
25
26
27
28 33121-G01 HINGE ...ttt 21| 2 2
29 22501-G2 MOUNT et rererer e seneee s s aenees s s emeess s sssnsasesas s sesaransanes 2 1 2
30 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8 LG......ecoveeeevereceecnnee 28| 18| 28
EZGOLIETEE Service Parts Manual Page L-4



E’E:EI_HINGED LOAD DECK Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. 875 |875P1 881
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32 16836-G1 RETAINER, PUSHON ..ottt st eve e 2 |1 2
33 16837-G1 RECEPTACLE ...ttt vt eaae s 2 |1 2
34 00773-G1 STUD, OVAL ...ttt sttt era e 2 |1 2
35 18270-G2 BRACKET ..ottt sr e e sanaes 2 |1 2
36 00205-G4 SCREW, 1/4 - 20 X1 1/2 LG ..oi ittt 10 | 6 |12
37
38 00891-G2 NUT, LOCK, 1/4 =20 ..ottt st teevee s sr e s e 22 |8 |24
39 17838-G1 BUSHING, NYLINER ...ttt se e sere e snn e staeeevreea 2 |1 2
40 12064-G1 PUSHNUT, 5/16 ..ottt r e er e 2 |1 2
41 33130-G02 DECK, HINGED (INCLUDES ITEM 42) ..o, - 1 -
42 11782-G2 NUT, TEE, 174 - 20 ...t - 8 -
43
44 00660-G7 WASHER, 1/4 ..ottt ettt et eavae st vrs s 14 |8 |16
45 15734-G2 BT, “J ittt ettt et e et e earaeaae e e e e e e aaeernae e 1 1 1
46 00585-G3 NUT, B/168 = 18 <.ttt ettt st e et 1 1 2
47
48 00891-G3 NUT, LOCK, 5/16 = 18 ..coioriereeeeerinrereieeeeee e crreesrve s seve s sveaeneens 1 1 1
49 00660-G8 WASHER, STAINLESS STEEL, 5/16....cccceee e errierre e eveenenne 2 |2 2
50
51 33130-G01 DECK, HINGED (INCLUDES ITEM 52) .......oiiiiiiiiinieeieieeceeee 1 - 1
52 11782-G2 NUT, TEE, 1/4 - 20 ... ettt 8 - 8
53 30542-G4 FRONT SUPPORT ROD ASSEMBLY .....cccvvevieeviieeeiecrrerceae v 1 - -
54
55
56
57 21548-G1 CLIP, FASTENER.......co ottt eteer e et eae s e ne e 1 - 1
58 00138-G4 SCREW, #6 -32 X 1/2 LG oottt s 1 - 1
59 00525-G3 NUT, H6 = 32 ettt ee ettt et e ae st e sesanas 1 - 1
60 00565-G3 WASHER, LOCK, #8 ....c.ceeieiiieiiiiinieeeee et 1 - |1

Page L-5 Service Parts Manual EZGOLEI



| Electric Vehicle HINGED LOAD DECK

EZGOLIEITT Service Parts Manual Page L-6



Electric Vehicle

HINGED LOAD DECK (X1 - 775)

6 - L SW3ILI S3ANIONI -9
¥ - 2 SW3LI SIANTONI - |

EZE0

Service Parts Manual

Page L-7



I Electric Vehicle ) HINGED LOAD DECK (X1 - 775)

EZGOLEU Service Parts Manual Page L-8



I HINGED LOAD DECK (Xl - 775) Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. 775
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 30537-G1 REAR DECK ASSEMBLY (INCLUDES ITEMS 2 - 4).......coeeveunee.... 1
2 10222-G1 HINGE.... oottt e rte ettt sr e e te e e re e e e e ene e snaeanns 2
3 16705-G4 SCREW, STAINLESS STEEL, 1/4-20 x 1/2LG. ....cevvcvevnrnnnee. 8
4 30539-G1 DECK, REAR ...ttt et st 1
5
6 30536-G1 FRONT DECK ASSEMBLY (INCLUDES ITEMS 7-9) eccoveieieene. 1
7 33121-G01 HINGE.... ottt ettt et e et s ne e cenree e 2
8 16705-G2 SCREW, STAINLESS STEEL, 1/4-20 x5/8 LG. ...ccecovveevrenrne. 8
9 30538-G1 DECK, FRONT ...ttt ettt s e 1
10
1 00891-G2 NUT, LOCK, 1/4 - 20 ..ottt et e e e s 8
12 30542-G3 ROD, REAR SUPPORT ..ottt ss e e e 1
13
14
15
16 22501-G2 MOUNIT ettt et e r e e emae s eaaesnsaeeneen 2
17 16705-G2 SCREW, STAINLESS STEEL, 1/4-20 X5/8LG. .ccccvvveeeveeere 12
18 16836-G1 RETAINER, PUSHON ....c.cooiiiiii ittt st sn s 2
19 16837-G1 RECEPTACLE ...ttt ettt eerre et ae st seaba e 2
20 00773-G1 STUD, OVAL ...ttt ettt sne e 2
21
22 14601-G5 RIVET, STAINLESS STEEL, 27/64 .....cccccoiioiiiiiiitiieeie e, 12
23 18270-G2 BRACKET ..ottt ettt ettt ettt s eenaes 2
24 00204-G8 SCREW, 174 - 20 X 1 LG croieeeeeceee et e 6
25 11027-G2 NUT, LOCK, 1/4 =20 ...ttt e 10
26 21548-G1 FASTENER, CLIP ...ttt reseea e ssn e s ees 2
27
28 00138-G4 SCREW, #6 - 32 X 1/2 LG ettt e cte s sree e sete e s 2
29 00525-G5 NUT, #6 - 32 ..ttt ettt ettt eee e e 3
30

Page L-9 Service Parts Manual EZGOLIEWR



”"LE_Igctric

Vehic!e

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

HINGED LOAD DECK (XI - 775)

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. 775
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31 00565-G3 WASHER, LOCK, #B.......coitieeirireeeier ettt eve s 2

32 17838-G1 BUSHING, NYLINER ......ooiie et 2

33 12064-G1 PUSHNUT, 5/16 ...ttt ettt s e r e 2

34

35 31144-G2 ANGLE, DRIVER’S SIDE ......cooovtiectevteeneeeetie e e 1

36 31143-G2 ANGLE, PASSENGER SIDE .....oooooeeeeeeeeeeeeeeee e 1

37 00703-G6 SCREW, STAINLESS STEEL, 3/8 - 16...coveeeeeeeeeeeeeeeeeeceee e, 2

38 00675-G1 WASHER, STAINLESS STEEL, 1 1/4 O.D. X3/8 I.D. ....ccceovenrenn. 2

39 00654-G5 NUT, LOCK, 3/8 - 16 ...eeeiereicnieeee ettt 2

40

41 30542-G4 ROD, FRONT SUPPORT .....ooiiieeieeereeeeteeettece e e 1
EZGOLEIT Service Parts Manual Page L-10



| MODEL DETAILS

Page M-1 Service Parts Manual EZGOLEUr



|ElectricVehice  MODEL DETA

PCX - 952

PCX - 956

BCX - 960

[ = c{= [TEXTRON| Service Parts Manual Page M-2



Electric Vehicle

MODEL DETAILS

188~IX

GLL-IX

dS48-IX

Parts Manual

ice

Serv

Page M-3



MODEL DETAILS

COWL INSTALLATION - FIBERGLASS BODIES

=30

P ———
o g Y

= L [

31

32
33 37— =
R =
T [N o
\\\\I \\\I ‘/2
a3 39
34 40
INSTRUMENT PANEL
INSTALLATION

DOOR LOCK
INSTALLATION

DOOR PANEL ATTACHMENT
PASSENGER SIDE

312

312

EZGOLIENTT

Service Parts Manual

Page M-4



Electric Vehicle

HEAT SHIELD INSTALLATION

FRONT FRAME OF METAL
BODIED VEHICLE SHOWN
i \
9.0 9 7\
o 0\p\¢\0\0 ‘
DRNNN
N VAUN) e
o RN\
X/
LN
239
240

LOWER SHIELD INSTALLATION

Page M-5 Service Parts Manual EZGOLEIT



MODEL DETAILS

[Etectric vehicle

REAR FLOORMAT
INSTALLATION

HINGED DOOR
PANEL INSTALLATION

e
Se= ==
D)) =

69

BODY INSTALLATION COMPONENTS

5
Noer”

—_—

63 \
58 / as ? 2
59 s 2D

Service Parts Manual

57

Page M-6

EZGOLENTT]



| MODEL DETAILS Electric Vehicle

COWL ASSEMBLY
INSTALLATION

Page M-7 Service Parts Manual EZGOmEsnt



MODEL DETAILS

EZGOLEITT] Service Parts Manual Page M-8



| MODEL DETAILS Electric Vehicle




| Electric Vehicle MODEL DETAILS

EZGOLENTT] Service Parts Manual Page M-10



Electric Vehicle

MODEL DETAILS

1INIWIHVYJNOD
JOVHOLS

e

F1O0IH3IA
40 AQO4

NOILVTIVLSNI Nivdd
LNIWLHVYIWNOO LINOHA

dOol
Hvd ONIAYIAS

NVSANS AZV1

1VIA 43gany

NOLLVTIVLSNI NYSNS AZV1

AIGNISSY
Hvd ONIAY3S

NOILLVTIVLSNI HOOQA 3dIS

Hvd ONIAYIS
40 TIvm

EZGOLEYT

Service Parts Manual

Page M-11



MODEL DETAILS

FLOORBOARD

W \ e T

FRONT FLOORMAT
INSTALLATION

EZGOLET] Service Parts Manual Page M-12



MODEL DETAILS

Electrlc Vehicle

DRAWER LOCK
INSTALLATION

Page M-13

Service Parts Manual

EZGOLEWT



Electric Vehicle

[ =4 cl= ] TEXTRON]

INSTRUMENT PANEL
INSTALLATION

EZGOLMENTT] Service Parts Manual Page M-14



MODEL DETAILS Electric Vehicle

REAR OF VEHICLE 4 CUP CONSOLE
INSTALLATION

CARGO
DECK

REAR BUMPER
INSTALLATION

FRONT VIEW OF
4 CUP CONSOLE

90
295 / 291 263

e/ |

=

289
294

293
284

Page M-15 Service Parts Manual EZGOLEWT



MODEL DETAILS

ITEM 172 (TOP, COVER FABRIC) 230

NOT SHOWN FOR CLARITY

FLOOR PAN

COWL INSTALLATION
METAL BODIES

EZGOLEUTT Service Parts Manual Page M-16



MODEL DETAILS

Electric Vehicle

™o
245
J 246
. 247
5

BOLT ON BODY PANEL
FOR USE ON 775, 875P

MODELS ONLY

BOLT ON BODY PANEL
FOR USE ON 875
MODEL ONLY

EZ0O

Service Parts Manual

Page M-17



Electric Vehicle

MODEL DETAILS

BOLT ON BODY PANEL
FOR USE ON 881
MODEL ONLY

BOLT ON BODY PANEL FOR
USE ON REAR OF 875, 875P
AND 881 MODELS ONLY

-18

Page M

Service Parts Manual

EZGOLEUT]



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =75 T 955 1956
* Indicates a component that is not available as a individual part. a75/P| 954 957
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00724-G3 BOLT, 5/16 - 18 X 1 /2 LG. ..evrrvrerreerriiinriicneenee e - 6 6
2
3
4 00660-G8 WASHER, STAINLESS STEEL, 5/16.....cooooveeviiiirniininiieisennrenneees - 6 6
5 00891-G3 NUT, LOCK, 5/16 = 18 ...cciiciiirreeininteinnensnnneninee st seenesens - 6 6
6
7
8 30059-G1 BUMPER, FRONT ....oitrrtrrterterereiecresesee et s sne e esmessensonis - |1 1
9 30049-G1 STANDOFF, BUMPER .....ooirreieiriettinntencetennnene e - 2 2
10 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8-16 X3 1/2LG............ - 4 4
1 00653-G1 WASHER, 3/8....eeeieiicceeee et rcrccmcre ettt sssrete s ssrssanre s s snasnesees - |4 4
12 00891-G5 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 ....c.cocviverviriiiricciieienens - 6 6
13
14
15 30060-G2 BUMPER, SIDE, DRIVER’S SIDE ......ccccecevreniieeirencniccnccrenns - |1 1
16 30060-G1 BUMPER, SIDE, PASSENGER SIDE ........ccccccnviniiininicicnicinnnnnes - |1 1
17 00725-G1 BOLT, CARRIAGE, 3/8 - 16 X 1 LG. ..cccovirvivrreiiniiiniiinceeeecieeerenees - 2 2
18
19 33569-GO1 COVER, PARKING BRAKE .........ccccocenrirrtiencirtccscsncieessiresenas 1 |1 1
20 71055-G01 RIVET, 3/16 ..cceeereecerrrrercrrre st teetenenessssnrssnnessssnesssssstsesssnsensens 4 |4 4
21
22 19817-G1 NAMEPLATE, E-Z-GO ..ot - 1 1
23 23803-G1 DOUBLE SIDED ADHESIVE TAPE (ORDER TO THE
NEAREST YARD)....eeetreeeririeeereeiesece e esessesssesssssassnsnsansas - |AR JAR
24 30502-G** COWL ASSEMBLY (INCLUDES ITEMS 25 - 40) .......cccvveremneennerennns - |1 1
25 30041-G** COWL, FIBERGLASS........c.coovrrctirrintiininrintnisssninnninesnesssnesnsees - 11 1
26 30051-G1 SUPPORT, COWL .....uuurvitriitrivnetiinercntinineere e anees - 1 1
27 30054-G1 NUT, MOLLY JACK, 1/4 - 20....ccovcerciiirinneeininieriineeneecnaeeeeens - 2 2
28 18449-G3 SCREW, SELF TAPPING, #8 - 18 X 5/8 LG......coccvvrvrrrririririrannne - |13 |13
29
Page M-19 Service Parts Manual EZGOLEITEN




MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =75 1 955 1956
* Indicates a component that is not available as an individual part. 875/P| 954 los7
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 20271-G1 PLUG, HOLE ..ottt - 2 2
31 30055-G1 DASH TRIM, EXTRUSION .....coeereirereircitennercnneececnnceeans - 1 1
32 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG. .coovrrrveiirrnenae - 2 2
33 00660-G7 WASHER, STAINLESS STEEL, 1/4 ......ccccoocviiiiiriiercincinn - | 4 4
34 00891-G2 NUT, LOCK, 1/4 = 20....cccrcererecieerereieiriiecsssene e caaees - 2 2
35
36 16705-G6 SCREW, 1/4 - 20 X 1 3/4 LG. ceeeereriiriceviirineniiiennn e - 2 2
37 00559-G7 WASHER, 1/4 ... cecctttit sttt sesareae e eaes - 3 3
38 30036-G1 WASHER, RUBBER........cccorrerreeereerccinietrvcnnrccenciiiereeens - 2 2
39 00559-G7 WASHER, 1/4 ...ttt - 2 2
40 00891-G2 NUT, LOCK, 1/4 - 20.....eeireeeeeercencenercerencieveessessnnsssessessssssaseses - 2 2
41
42
43 | 30074-G1 PANEL, INSTRUMENT .....comeerreeeeecess s sessesssessmsesesssssessessassaneses R
44 30072-G1 ASHTRAY ..ottt siate s ssssstee s e essesnnreaseesanannns - 1 1
45 10570-G3 RIVET, 1/8 ettt senessssessssssssssneassssssssanssenssssnes -l12 ] 2
46 00723-G1 WASHER, FENDER, STAINLESS STEEL, 5/16........ccovvenvenrevnnennen -1 2] 2
47 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG...ccovvvrivirircciinennens - 2 2
48
49
50 33279-Go1 FLOORMAT, FRONT (FOR USE ON 952, 954, 955, 956, 957
AND 960 MODELS ONLY)...oiiitiiiiinriniiiiiniiiiiieecccnteceeeeec e ssrae e - 1 1
51 30068-G1 RETAINER, FLOORMAT.......cevirriieiiiiiieee et s srsnes e e - 2 2
52 30067-G1 RETAINER, REAR FLOORMAT.......ccccomiiiiiiiitiincciecccerecsree e - 1 1
53 10570-G3 RIVET, 1/8 ... eeeieeeeeetrereeerercereeistttssssssnre s ssrnnsessssssssnsessassssssnssees - 114 |14
54
55
56 00977-G07 BOLT, STAINLESS STEEL, 5/16 - 18 X1 1/2 LG. ...ccoovvvrrirrrevenenns - |AR | AR
57 30036-G1 WASHER, RUBBER......covtiriciriititiiiitnicn et - | AR | AR
58 00660-G8 WASHER, STAINLESS STEEL, 5/16.....cccoivirriiirrcerncecicenreieieineas - |AR | AR

EZGOILIEE] Service Parts Manual Page M-20



MODEL DETAILS Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =75 1952 [956
* Indicates a component that is not available as a individual part. a7s/P| 954 |as7
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 00891-G3 NUT, LOCK, STAINLESS STEEL, 5/16 - 18 ......ccceccreercrcrerierieraene - |AR JAR
60
61 33278-G** BODY, FIBERGLASS (FOR USE ON 952, 954, 956, 960
MODELS ONLY) ..eiireeiteeeeeiesie st seeneee e eseneees e sne s e eenesnee e scnesssssnse - |1 1
62
63
64 30078-G1 TRIM, SIDE, 32 3/4 LG. oo et e srcasereessenneneessesnsnnees - 2 2
65
66
67 30320-G** DOOR, HINGED PANEL, DRIVER’S SIDE (ITEMS 67 - 103
ARE FOR USE ON 952 AND 960 MODELS ONLY) .....ccccovereruirunnn - 11 1
68 10570-G4 RIVET, 3/16 ...ceeeieeeeeereerrenincnestrr e ceesseseenterssssssssssesasssssssnasans - |8 |8
69 30501-G1 HINGE, DOOR ......ooeeieeeeeeieriieeeeeteeeneesesesesseentesseessesessssssessesansas - |12 |2
70
71
72
73 30311-G** DOOR, PANEL, PASSENGER SIDE.........cccccevirercrnenrencniiinsiinsennes - |1 1
74 14601-G1 RIVET, ALUMINIUM, 3/16 ....occoerereertrerrrenencrcceeeereeessessesanesnenanens - |14 |4
75 22524-G1 TAPE, FOAM .....ootitiieietenteeerreeeesneesenreeresnessee st oessssenssraesssssaassns - |1 1
76
77
78 30141-Gt FRAME DECK (FOR USE ON 952 AND 960 MODELS ONLY)......... - |1 1
79
80
81 31877-G4 PANEL, REAR BODY (ITEMS 81 - 84 ARE FOR USE ON
875, 875P AND 881 MODELS ONLY).....occcnireriininniirniiecncnnneninens 1 - -
82 11027-G2 NUT, LOCK, 1/4 = 20 ...oeeeeeeetninnccreneenenntenecsnnnie s ctesssansnnens 12 | - -
83 16705-G4 SCREW, 1/4 - 20 X 1/2 LG eeeeeeeeeceeeieereeeree e saressessaenns 2 |- -
84 00891-G2 NUT, LOCK, 1/4 = 20 ...oeerirereeeerteeeeneceeniceeerestesesressessnesaeasssesnnens 2 |- -
85
86

Page M-21 Service Parts Manual EZGDOLEE



| Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

MODEL DETAILS

When ordering parts, please specify the model and serial number of the product. =75 M(:;Elgss
* Indicates a component that is not available as an individual part. 875/P| 954 |o57
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
87 30126-G1 BUMPER (952, 954, 955, 956, 957 AND 960 MODELS ONLY) ........ - 1 1
88
89
90 33619-G01 CONSOLE, 4 CUP .....iierierireevetesteseeecees e e sse s eserssseneessevens - 1 1
1 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG. .....cccvevvvevvverereene. -1 4| 4
92 00793-G2 WASHER, STAINLESS STEEL, 1/4......creeeeeeeeereceveeeteeeee e -1 4| 4
93 16705-G9 SCREW, STAINLESS STEEL, 1/4-20 X 1 1/4..ucueeeeeeceeeveveeene -1 4] 4
94 11027-G2 NUT, 174 = 20 ..ottt et ee et st e en - 8 8
95
96
97
98 30205-G1 BRACE, FRAME DECK ......cieecrreeeeee et et saes e s sas s -1 272
99
100 | 33642-G02 BRACKET, 4 CUP CONSOLE SUPPORT, DRIVER'S SIDE ............. -1 1
101 33642-G01 BRACKET, 4 CUP CONSOLE SUPPORT, PASSENGER SIDE ........ -1 1 1
102
103 | 32200-G3 PANEL, BODY, DRIVER’S SIDE (ITEMS 103 - 105 ARE FOR
USE ON 881MODEL ONLY) ......cooiertereertenireererennesteseeeenesreseacnesseesnes 1 - -
104 | 32200-G4 PANEL. BODY, PASSENGER SIDE ........cocceeeieeeereeeveeereerscneeneeneas 1 - -
105 11027-G2 NUT, LOCK, 1/4 = 20 ....oiiiirietersrireeeencersrerereessseeesssesseeesressnresssessnne 10 - -
106 | 10570-G3 RIVET (ITEMS 106 - 108 ARE FOR 954 MODEL ONLY).................. - 12| -
107 | 33067-G2 RETAINER, FLOORMAT ........corireeenrrteerersteeseeressseeseessresnnesssssssones -1 -
108 | 32290-G3 FLOORMAT, RUBBER .......ccotoeeeeeeceneerrecte et seneseennen -1 1 -
109
110
111 00724-G5 BOLT, CARRIAGE, 5/16 - 18 X 2 LG. (ITEMS 111 - 140
ARE FOR 954 AND 955 MODELS ONLY).....ccceevmrrmrrerrerarrnrcereenrennns -1 4 |10
112 | 30036-G1 WASHER, RUBBER.......coo ettt rerecee e s sore s e -1 41| 4
113 | 00660-G8 WASHER, STAINLESS STEEL, 5/8.......ccovrrevereecereeeeeeeeeeeeecreens -1 4 |10
114 00891-G3 NUT, LOCK, 5/16 = 18 ......oiiiieriercerrentesireesieecieesessesnesssessseessseessssensas - 4 110
115
EZGOIEWE Service Parts Manual Page M-22



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =75 T 952 956
* Indicates a component that is not available as a individual part. a75/P| 954 |957
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
116 00774-G2 SCREW, STAINLESS STEEL, 1/4-20 X 1 1/4 LG......covivrrirrrrinnen - |14 2
117 00891-G2 NUT, LOCK, 1/4 = 20 ...ttt - |4 2
118 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8- 16 X312 LG............ - 2 2
119 30049-G1 STANDOFF BUMPER.........rrereciiiiinniiteneitineenieeresessssneneans - 2 2
120 00653-G1 WASHER, STAINLESS STEEL, 3/8......ccococerrriirrciiinicnirrcnccnnennne - |4 2
121 00891-G5 NUT, LOCK, 3/18 = 16 ...eererrererieiriittiins i cinncs s cseante s esssnnnes - |4 2
122
123
124
125
126
127
128
129
130 00725-G5 BOLT, CARRIAGE, STAINLESS STEEL, 3/8-16 X 1 LG.................. - 2 -
131
132 | 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 ......ccccvvvivvrierrercncriercnnas - 12 |-
133
134
135
136
137 | 30142-G1 FRAME DECK ASSEMBLY (FOR USE ON 954 AND 955
MODELS ONLY) ..cuviirierreireceeieesrenessesneescsessecsssssssessonsessssesesseses - |1 -
138 00372-G8 SCREW, #8 - 32 X 1 LG ettt ceecssssesnes e - |4 -
139 31193-G1 SIDES, WOODEN STAKE ......ccccooiemmiiiirirniiinirieeniieeseesssrmnmennas - 2 -
140 33040-GO1 DECK, CARGO (FOR USE ON 954 AND 955
MODELS ONLY) .currirmieriiieinninrstciiirerissnr e neesesssessssssneerennns - 1 -
141
142 33126-G01 SHIELD, HEAT (ITEMS 142 - 145 ARE FOR USE ON 954,
955, 956 AND 957 MODELS ONLY) ..cuoiriverririciiveieinnrscteeseneenne - 1 1
143 | 30054-G1 NUT, MOLLY JACK, 1/4 - 20 ....coueveerrrrciririnisenenienicesssresesnesens - 138 |3

Page M-23 Service Parts Manual EZGOEEE



Electric Vehicle MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =55 1952 956
* Indicates a component that is not available as an individual part. a75/P| 954 |957
G** Indicates consult Customer Service Department for additional information. 881 | 955 {960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
144 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG....ocvrviiiivcniiniennnnns - 3 3
145 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4..........cccccoimnvirsurnrrenrnnnes - 3 3
146 | 14382-G1 STRIP, NOISE SUPRESSION .....coorririiniiiiirciriinisiiisssesesneseanes -1 - ]2
147 | 33277-G*™ BODY, FIBERGLASS (FOR USE ON 957 MODEL ONLY)................ -1 -1 1
148
149
150
151 32290-G2 FLOORMAT (ITEMS 151 - 157 ARE FOR USE ON 955
AND 957 MODELS ONLY)...ciiintiirirreiiinereninieinieiniiiesenensessvnesenns - 1 1
152 00891-G2 NUT, LOCK, 1/4 = 20 ..cooviniiieieiinniiennriiiirecccnte e cesesasssaneeenas - 6 6
153 00642-G7 WASHER, 1/4..... ittt sssaseeesss s rnnsasasanas - 6 6
154 16705-G1 SCREW, 1/4 - 20 X 1 LG..ouviiiiiireernirtiiiecitiecnter e st senaes - 6 6
155 32422-G1 TRIM, SIDE ...ttt e resnas s se s s s saeneanns - 2 2
156 | 30067-G2 RETAINER, REAR FLOORMAT.......cccocvemminiminintiinisrisseneneseesnenens -l 2] 2
157 10570-G3 RIVET, 1/8 ..ttt csnricneessaie st cssnn e mnr e raaesens - {16 | 16
158
159
160 32290-G3 FLOORMAT, REAR (FOR USE ON 954 AND
960 MODELS ONLY) weueerrrirrceiciienitirininnninneccissiiiecseesscssnnnnsaesesnnns - 1 1
161 | 30042-G1 STEP PLATE AND RAIL (ITEMS 166 - 169 ARE FOR USE ON
956 AND 957 MODELS ONLY) ....cormivcrrirteriinirenninierscnenessssesnssennes -1 -12
162
163
164
165
166 22280-G1 TRIM, EDGE ...ttt esssnnstsecsssntsasnessanssnssnesssanas - - 2
167 00725-G5 SCREW, STAINLESS STEEL, 3/8 - 16 X 1 1/2LG...cccveereivrerrierenne, - - 2
168 | 00653-G1 WASHER, LOCK, STAINLESS STEEL, 3/8......cccccevurrrcrvrierrerinnne -1 -1 2
169 00891-G5 NUT, STAINLESS STEEL, 3/8 - 16.....cocccevivmerernreririinceeecneeeeenns - - 2
170
171

=52 = | TEXTRON| Service Parts Manual Page M-24



Electric Vehicle
THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 1652 1956
* Indicates a component that is not available as a individual part. 875/P| 954 1957
G** Indicates consult Customer Service Department for additional information. 881 | 955 {960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
172 | 30627-G** TOP COVER, FABRIC (172,173 USEON 960 MODEL ONLY).......... - |- 1
173 | 31760-G1 HUB CAP, CHROME .......cooeeeeeee ettt e e enae e saes - 1- |4
174
175 | 30611-G1 DRAWER LOCK (FOR USE ON 960 MODELS ONLY) .......cccosveruneee - |- 1
176 | 30591-G** COMPLETE BAR ASSEMBLY (FOR USE ON 960 MODEL
ONLY) INCLUDES ITEMS 177 - 234 .....ccoeninriiiniicicneneciceccerenees - |- 1
177 | 30592-G** BAR TOP, FIBERGLASS ..ottt - |- 1
178 | 30593-G** LID, CHEST ...oeeeeeeeetetereereenenee sttt ser e esssa e ressssonsanes - 1- 1
179
180 | 30612-G** DOOR, SIDE......ceeeeeeierrceeerericeeerene e et seesseesre e sreeressessssasesas - |- 2
181
182
183 | 30609-G** DRAWER, SIDE.......cooiieeerereiecreeteeseeteeneestesneee e eeeeeerssssssasssasnns - - 1
184
185 | 30599-G1 LAZY SUSAN....cceiiierrtetereerenienreestesesessteereser e eeesssessesaesansnens - - 1
186 | 30600-G1 MAT, RUBBER, 18.75 DIA. .....ccceeiirteereeneeencreeneereereceecsnseeseses - |- 1
187 | 30603-G1 CUTTING BOARD ......ccoerremiriirennirincnreniiestesnne s csassasssssnenns - |- 1
188 | 30602-G1 HOLDER, SILVERWARE.........cccootertrerrmercncrtiresssensiesesnsnsssesns - |- 2
189 | 31434-G1 CUP DISPENSER (WITH MOUNTING BRACKET AND
WING NUTS) ..ooirterereceerieiesistsnsiesisesetssnssassesssssnssesssssssssnens - |- 1
190
191 00559-G7 WASHER, 1/4 .ottt et smee s sesbssae e - |- |12
192 | 31607-G1 HANDLE, LIFT ..iiieterteieereeenieeseeeec e eseeessanentessesse e sessnesaesans - |- 4
193 | 30403-G2 RIVET, 5/32....ciiieteereeeeerecnencsstesssnestssesssessrensessssscsssssssssssseenes - |- |16
194
195 | 30605-G1 BRACKET, DOOR CATCHING ......cccrieeeeeciriereerrienissnisseessinee - |- 2
196 | 15058-G1 RIVET ettt entess st st sreententssnesss s srs st asa e ens - |- 4
197 | 30606-G1 CATCH, MAGNETIC....cuemiicrceecncrretetecvescsicneeec s - |- 2
198 * SCREW, MAGNETIC CATCH MOUNTING ........cccoccviervirininnannne - |- 4
199 | 31490-G1 HINGE, CHROME.......ooeeteeeirreeecreeeennenre s s ssesae e - |- 4
200 | 00978-G5 SCREW, #6 - 18 X 5/8 LG. -.erieeieereieriercneeertcvsissieseenaneas - |- 8

Page M-25 Service Parts Manual EZGOLEITE



Electric Vehicle

MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =75 1952 1956
* Indicates a component that is not available as an individual part. 875/P| 954 |957
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
201 00559-G3 WASHER, #6 .....oevreuerereeeerieseenieeseeneteecsseessesessesseessesssnessssssussae - - 8
202 | 00565-G3 WASHER, LOCK, #6 ..c..eereererernrerenriereeereeeenrsieseesresesnsnsesesnes -l - 8
203 00525-G5 NUT, #6 = 32...ceeeeeeeirireeieeceecicmiecees it eses s sessestsrearre e ere e - - 8
204 | 00918-G5 SCREW, #6 - 18 X 5/8 LG. ..cccevvueeeercnereenccesiinisiseineesnrssnessesans - | - 6
205 | 32645-Gt STOP, DOOR.....evetereietecreerenereesteeemeeeneesseesssnsssnsssasnessssessanns - - 6
206 | 30215-G1 BUSHING, NYLON ......ooieiriereineentcneesereieesssscessresessnesnsssesanens -] - 1
207 * PLATE, MAGNETIC CATCH .....ecoerercriniiinrinrcnnenecieicnieiaiens - | - 1
208 * SCREW ..ottt esee st se e ensesresassan s saesassanas -l - 1
209 | 30596-G1 HINGE, LDt e see s eseecssesessassresiassesanens -1 - 2
210 | 00881-G6 SCREW, STAINLESS STEEL, #8 - 15 X3/4 LG. .....cccevvvvunrunnen. - |- 8
21 31491-G1 HANDLE, LID.....ooteeeeriee et ceeeseeneneceseesamssesssesstsssassnessnenssees -l - 1
212 | 00712-G4 SCREW, 1/4 -20 X 1 1/2 LG oot -1 - 1
213 | 16469-G1 WASHER, FENDER ......cccvtrteieercreecnceenentetenssnicnisnssssessenns -l - 2
214 | 14390-G4 NUT, LOCK, 1/4 = 20ttt ceneene e csetssseessasssessnes -1 - 1
215 | 30036-G1 BUMPER, RUBBER .......ccccectrteiereeinieniinierircs it -] - 1
216 | 32805-G5 TRIMEDGE....... oottt seeenrecsereerecsstestoseessesresesassssssseans - | - 1
217 | 15058-G3 RIVET, 3/18..c et eieccniecseertecseseesmesessessssssessesssessaennes - | - 2
218
219
220 | 00881-G6 SCREW, STAINLESS STEEL, #8 - 15 X 3/4 LG. ......ccevvvvnvenennen. -1 - 118
221
222 | 30572-Gt FRAME, CANOPY (ITEMS 222 - 234 ARE FOR USE ON
960 MODEL ONLY ) .eiirereeeeeeieerreeereeree st tessssrcssesaessesnssassanennenns -l - 1
223 | 30628-G1 SUPPORT, FRONT .....ooiitecreeeeerrecrereesiessteneesessnes st saeennssns s -] - 1
224 | 30629-G1 SUPPORT, REAR ...ttt sen e esessasssssstsssae e sansonses -1 - 1
225 | 30625-G1 SPACER, FRAME .......ooiiteretenreneereeceentstescssessesnsaessesssesnesnennas -1 - 2
226 | 31395-G1 CAP, TUBE ... eceeteterreeeeereseeseesareesnceeeensessessessessnssbessssssessesnnens -1 - 6
227
228
229 | 00762-G9 SCREW, STAINLESS STEEL, 5/16 - 18 X2 1/ 2 LG...cocvvvvvvivvennnnnn -] - 8
EZEGOEIE Service Parts Manual Page M-26



MODEL DETAILS Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =51 555 1956
* Indicates a component that is not available as a individual part. 875/P| 954 957
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
230 | 00762-G6 SCREW, STAINLESS STEEL, 5/16 - 18 X1 3/4 LG. ...c..ccovvuvrvurunnnene - |- 6
231 30630-G1 BRACKET, CANOPY MOUNTING........ccceoeriririnirciccnienrinsicsnesnees - |- 2
232
233 | 00660-G8 WASHER, STAINLESS STEEL, 5/16......c.ccccovvnviviviniiinniiecrenenne - |1- |14
234 | 14390-G4 NUT, LOCK, 5/16 = 18 ..eererreeeiririnnireneissnesrennisesesnisssssssssssessnens - |- [14
235 | 22938-G2 TUBING, FLEXIBLE .......covtiirterrreeerereenceenenstestenessissnssssssassseens - |- 1
236 | 11391-G5 CLAMP, HOSE ...t sreeneeeeseesesessesesesessasstonssassnsssassassnens - |- 1
237 | 19817-Gt NAMEPLATE, E-Z-GO ....ovvierreieierseeeineececeeenerrcscsissseessnis s ssasssssssns 1 |- -
238 | 12064-G3 PUSHNUT, 3/16 ...eeiveeerenieneeenreenercrenneseesessesssesnessssesesssesssssesseens 3 |- -
239 | 33340-Go1 SHIELD, LOWER ......ooieeeeieererrteeeeeteeteecestsersssassssesssesssesssssasssssesns 1 |1 1
240 | 00715-G1 SCREW, STAINLESS STEEL, 5/16 - 24 X 3/4 LG...ccoovvervirrnivrnnnnnns 4 |- -
241
242 | XXXXX-XX HINGE LOAD DECK (SEE SEPARATE ILLUSTRATION) ................. 1 {1 1
243
244 | 32118-G3 PANEL, BODY, DRIVER’S SIDE (ITEMS 244 - 247 ARE FOR
USE ON 775 AND 875P VEHICLES ONLY) .....ccocvviiniiniineniiniesinnnens 1 |- -
245 | 32118-G4 PANEL, BODY, PASSENGER SIDE........cc.ccoceninenvninninnnnninieenseens 1 |- -
246 | 11027-G2 NUT, LOCK, 1/4 = 20 ..coeeeeeeiereeeeeecrtccesnstssrsstessnise e sesssnsnes 4 |- -
247 | 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG ...ccovvvrvrveiiirnirnniene 1 |- -
248
249 | 33277-G** BODY, FIBERGLASS (FOR USE ON 955 MODEL ONLY)................ - |1 -
250
251 31876-G3 PANEL, BODY, DRIVER’S SIDE (ITEMS 251 - 253
ARE FOR USE ON 875 VEHICLES ONLY) .....cocviimirinenreeeninnnannns 1 - -
252 | 31876-G4 PANEL, BODY, PASSENGER SIDE..........ccccconiininnimienninicnerssennnn. 1 - -
253 | 11027-G2 NUT, LOCK, 1/4 = 20 ...cooeeieeerenreeeneneeneecrteseescenessessnsaesiessnesaensens 7 |- -
254
255
256 | 00891-G3 NUT, LOCK, 5/16 = 18 ..oereeeeireeeireeneecee e s ssessstssnesses e snsaes 4 |- -
257 | 00722-G4 BOLT, CARRIAGE, 5/16 - 18 X 1 1/2 LG. (UPPER)...c.ccecceevirureuninne. 2 |- -
258 | 00722-G6 BOLT, CARRIAGE, 5/16 - 18 X 1 3/4 LG. (LOWER).......cccovrervennens 2 |- -

Page M-27 Service Parts Manual EZGOEIRTE]



| Electric Vehicle MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 1952 [956
* Indicates a component that is not available as an individual part. 875/P| 954 |o57
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 45 DESCRIPTION QTy.
259 | 31121-G1 BUMPER, REAR (FOR USE ON 775, 875, 875P AND 881
MODELS ONLY).....ooniiiirietcntrientierieseestssessesieestesessessessesesesssssssnans 1 - -
260 | 00660-G8 WASHER, 5/16.....ccouiiieineeenrntenienteniereestestesteet e eneseesaesssans 4 | - -
261
262
263 33623-G01 RIVET, 15/B84 ...ttt eetes st s et ss e s e e - 3 3
264
265
266
267 10570-G9 RIVET, /8 ...ttt ste et s nesmeesressas s s as s s sase e 41 4 4
268 * LABEL IDENTIFICATION.......cosiirreinirerrreeerteceeeeeeecvesanseteesaesseesaneane 111 1
269 00559-G5 WASHER, #1001ttt eee e cee et s e e sen 4 - -
270 00378-G4 SCREW, #10 - 24 X 1/2 LG veecireeerreereecree ettt e smeeene 4 - -
271 00565-G5 WASHER, LOCK, #10.....cccviiiireeceieeriecireseecee e seeesseeeseeseessseneen 4 - -
272 00526-G3 NUT, #10 - 24 ...ttt es s st s e as s sreoane 4 - -
273 22281-G9 TRIM, DASH, 2 1/4 LGi...ococtiiieeciecrirrteeeeesvreeieeceme s ssresseesesessesnesan 1 - -
274 22281-G7 TRIM, DASH, 21 1/2 LG uoeeeeeeeeeeee et 1 - -
275 30707-G1 MAT, DASH.....o ettt s s e 1 - -
276 | 22497-G2 SNAP BUSHING. .......cooirrirecrerereeeeseee st sneere s ese s 1 - -
277 | 23803-G1 TAPE, DOUBLE SIDED (ORDER TO THE NEAREST YARD)........... AR| - -
278 | 30340-G1 PANEL, INSTRUMENT .....ooiiiteerieierrereeete e eneeee e ens e nns 1 - -
2791 30392-G1 PLUG, INSTRUMENT PANEL......ccooitrteeeeceeeeeececerense e reeeeeeone 31| - -
280 | 20271-G1 PLUG, INSTRUMENT .....ccueiireteerererntreerrteeres e s cseesenseeessesessseneen 1 - -
281 XXXXX-XX SWITCH, IGNITION (FOR BOTH METAL BODIED VEHICLES)
SEE ELECTRICAL SECTION FOR PART NUMBER
AND QUANTITY cotitiiiteercrerteeseestessseeneesessasstssssssesessseennensesnesssnns X| X | X
282 | XXXXX-XX SWITCH, LIGHT (FOR METAL BODIED VEHICLES) SEE
ELECTRICAL SECTION FOR PART NUMBER AND QUANTITY)....] X | - -
283
284 * DECAL, SAFETY ...t eteetcercrrstestrseessesareeeenesneersessnsssesanssons -1 1
285

EZGOETE Service Parts Manual Page M-28



| MODEL DETAILS

Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 1 952 [956
* Indicates a component that is not available as a individual part. 875/P| 954 |957
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
286 | 33634-GO1 CONSOLE INSERT PLATE ASSEMBLY (INCLUDES ITEMS
289 = 292) ...t sne e s neneene s - 1 1
287 | 33634-G02 CONSOLE INSERT PLATE ASSEMBLY WITH HOUR METER
(INCLUDES ITEMS 291 - 296)......ccceveerrereeieceeececeseesieeeeresscssesseensene -1 1
288
289 | 33630-GO1 DECAL, CONSOLE INSERT ....c.cooteierrenrnrereereeeeceere e - |1 1
290 | XXXXX-XX SWITCH, IGNITON AND LIGHTS (SEE ELECTRICAL
SECTION FOR PART NUMBER AND QUANTITY).....cccceveueuu... - |X [X
291 XXXXX-XX METER, STATE OF CHARGE (SEE ELECTRICAL
SECTION FOR PART NUMBER AND QUANTITY)....ccccceevemmaene. - | X |X
292
293 | 33703-G02 PLATE, CONSOLE INSERT WITH HOUR METER..................... - |1 1
294 | 33632-G01 DECAL, CONSOLE INSERT PLATE WITH HOUR METER........ - 1 1
295 | XXXXX-XX HOUR METER (SEE ELECTRICAL SECTION FOR PART
NUMBER AND QUANTITY)...comreteeneeceeeeeee et - | X |X
296
297 | 30685-G** COWL, METAL c.uemiirirtnirectrtriesirsetesestess s e e essssessssssbessesssnsnens 1 - -
298 | 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8 LG....ccooeeereeererereerenenes 11 | - -
299 | 00891-G2 NUT, LOCK, 1/4 = 20 ....ooemiieieereeeeireesrctstests et eneneasaeseennens 11 | - -
300
301
302 | 30056-G1 STEERING, COLUMN BRACE .........ocovierireieeetete e 1 - -
303 | 30056-G2 STEERING COLUMN BRAGCE ..ottt - |1 1
304 | 11162-Gi U-BOLT ettt st e e sr st e sree e ens 1 |1 1
305 | 00414-G8 SCREW, 1/4 - 20 X 1 LG .oeintiieieirereretee e veeeesse s 2 12 |2
306 | 00559-G7 WASHER, 1/4......ooiirie ettt 4 |4 |4
307 | 00654-G2 NUT, LOCK, 1/4 = 20 ...coeerrieeecerceeeecreeee e rereeesesesses e s s ssesseenens 4 14 |4
308 | 14390-G10 NUT, LOCK, #10 =24 ...ttt et eesnenens - - 2
309 | 33423-Go1 COVER, STEERING ......cccecieerirrteee sttt 1 |1 1
310 | 14601-G2 RIVET, 3/16 oottt ettt sa s s 3 |3 |3
311 20271-G3 PLUG, HOLE ...ttt e et eae e en e b 1 |1 1
312 | 30589-G1 HANDLE, DOOR LOCK (WITH KEY) ...ucooteieterteieceeceeeeee e, - |- 1
Page M-29 Service Parts Manual EZGOLEGTE




Electric Vehicle

MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. =75 1 952 956
* Indicates a component that is not available as an individual part. 875/P| 954 |957
G** Indicates consult Customer Service Department for additional information. 881 | 955 |960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
313 30590-G1 LATCH, DOOR (WITH SETSCREW) ..ot veresee e - - 1
314 | 00741-G7 SCREW, STAINLESS STEEL, #10-24 X 7/8 LG uuovueeeeeeeeeeeeeeeeennn - - 2
315 00660-G5 WASHER, #10....coiiiieeiirieecree et s e esves et eeseeeesaeessneean - - 2
316 14390-G10 NUT, LOCK, #10 - 24 .....uoeieeeeeeeeecteeeecte e s e sraeseennessarenes - - 2
(=4 == | TEXTRON| Service Parts Manual Page M-30



Electric Vehicle

32}
o
a
Z
<
(<2}
(2]
=
w
E
2}
Ll
a
)
-
(&)
=z
AN

1-INCLUDES ITEMS 3 - 12

Page N-1

Service Parts Manual

EZGOLESE



| Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

MOTOR

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73124-G0o4 MOTOR (INCLUDES ITEMS 3 - 12) .oeieieeticeceeeeeeeeee e eeee e 1

2 73124-G05 MOTOR, HIGH SPEED (INCLUDES ITEMS 3 - 11 AND 13) ............ 1

3 * ARMATURE ASSEMBLY ...ttt 1

4 73120-G03 BRUSH SPRING ........cocciiitiritmrninereesteestteeee e se s 4

5 73120-G04 BRUSH PLATE AND BOX ASSEMBLY .....ccooiieeeeeieeeeeeeeeeeeee 1

6 73120-G05 BRUSH REPLACEMENT KlT .....cocoeietieeeeeeeeeeeeeee e 1

7 73120-G06 SNAP RING ...ttt eenens 1

8 73120-G07 BEARING. ...ttt niterec ettt ssne e st e s s smas s 1

9 73120-G10 CAP e e e e e e nt et e nne s neraen 1

10 73120-G13 COMMUTATOR END HEAD........ooveeeeeeeceeerereeeeeeeee e 1

11 73120-G14 HEADBAND ASSEMBLY .......otiriieiirrrreercrieneeersessceeeeseesse e 1

12 73120-G11 FIELD COIL KIT (FOR STANDARD MOTOR) .....cccoveeeeeecennee. 1

13 73120-G12 FIELD COIL KIT (FOR HIGH SPEED MOTOR) .....cccvcvvuverreennnenn 1
EZGOEI Service Parts Manual Page N-2



”_EEAR AXLE, HYDRAULIC BRAKES Electric Vehicle

TO MALE SPLINE BEFORE ASSEMBLY.
FRONT OF VEHICLE

NOTE: APPLY A LIGHT COAT OF MOLY GREASE
REFERENCE ITEM 27

Page P-1 Service Parts Manual EZGOLEWT]



| Electric Vehicle

REAR AXLE, HYDRAULIC BRAKES

1 - INCLUDES ITEMS 2 - 21
14 - INCLUDES ITEMS 15, 16

EZGOLEWTT]

Service Parts Manual

Page P-2



LI_R_EAR AXLE, HYDRAULIC BRAKES Electric Vehicle
THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. Y
* Indicates a component that is not available as a individual part. 875P | 955
G** Indicates consult Customer Service Department for additional information. 881 | 957
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 33330-G02 REAR AXLE AND BRAKE ASSEMBLY
(INCLUDES ITEMS 2 = 21) oo, 1|1
2 * REAR AXLE ...ttt 1 1
3 24261-G1 SPLINE, BUMPER ..ot 1 1
4
5 25227-G1 WASHER ..ot 111
6 25226-G1 PLUG, CHECK/FILL c.eeeieiie ettt 1 1
7 73050-G01 VENT ASSEMBLY ..ottt 1 1
8 15558-G1 SCREW, 5/16 - 18 X 3/4 LG. ...eecviieeiiirciiiicecierereeiee st 10 |10
9 25228-G1 COVER, DIFFERENTIAL.....coviee ettt 1 1
10 23589-G5 AXLE SHAFT, DRIVER’S SIDE ........................ 1 1
11 23589-G6 AXLE SHAFT, PASSENGER SIDE.......cccoiiiiiieieieeiere, 1 1
12
13 14585-G1 SEAL, OIL (INNER) .ottt 2 |2
14 14586-G1 KIT, BEARING AND RETAINING
(INCLUDES ITEMS 15, 16) .ceeiiieiiiieniiiieieicieeeeee e 1 1
15 13084-G1 BEARING, AXLE ..ot 1 1
16 14584-G1 RETAINER, INNER ..ottt 1 1
17 13091-G1 GASKET ettt sttt erans 2 {2
18
19 21557-G1 RETAINER, QUTER ..ot et 2 12
20 21559-G1 SEAL, WIPER ...ttt 2 |12
21 14590-G1 BOLT, LUG ..ottt 5 1|5
22
23 00559-G7 WASHER, 1/4 ...ttt 3 |3
24 00565-G7 WASHER, LOCK, 1/4 ..ottt 3 |3
25 00797-G2 BOLT, 1/4 -20 X 1 1/4 LG oot 3 3
26
27 28095-G01 LUBRICANT, MOLY 2 OZ....ocoiiiiiiiiie ettt e AR AR

Page P-3 Service Parts Manual EZGOLEIE



I Electric Vehicle

EZGOLEWT] Service Parts Manual Page P-4




REAR AXLE, MECHANICAL BRAKES

Electric Vehicle

TO MALE SPLINE BEFORE ASSEMBLY.
FRONT OF VEHICLE

NOTE: APPLY A LIGHT COAT OF MOLY GREASE
REFERENCE ITEM 27

Page P-5 Service Parts Manual

EZGOLEICTT]



3 - INCLUDES ITEMS 3 - 22

EZGOLENTT Service Parts Manual Page P-6



| REAR AXLE, MECHANICAL BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 755
* Indicates a component that is not available as a individual part. 952 | 956
G** Indicates consult Customer Service Department for additional information. 854 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 31837-G2 REAR AXLE ASSEMBLY - NO BRAKES
(INCLUDES ITEMS 3 - 22).....coitiirieeeeeeeereeeeie sttt 1 1
2
3 24261-G1 SPLINE, BUMPER........oo ettt 1 1
4
5 25227-G1 WASHER, CHECK/FILL PLUG ..ottt 1 1
6 25226-G1 PLUG, CHECGKI/FILL ...ttt 1 1
7 73050-G01 VENT ettt e e s et s st s br e e etee e enns 1 1
8 15558-G1 SCREW, 5/16 - 18 X 3/4 LG. oo, 10 |10
9 25228-G1 COVER, DIFFERENTIAL....coiieeeeeieeeeee et e 1 1
10 23518-G3 AXLE SHAFT, DRIVER’S SIDE .......ooeooiiiiieeeeee e 1 1
11 23518-G4 AXLE SHAFT, PASSENGER SIDE.........cccovoiiiieeie e 1 1
12 32813-G1 BRAKE DRUM ...ttt v v 2 |2
13 23582-G1 SEAL, AXLE ..ottt sttt e 2 |2
14
15 23530-G2 RETAINING RING ..o ettt 4 |4
16 23523-G1 BALL BEARING, AXLE ..ottt e 2 |12
17 21830-G1 WASHER, OUTER WHEEL RIM, 49/64 1.D. X1 1/20.D. ........... 2 |2
18 21809-G1 WASHER, INNER WHEEL RIM, 63/64 1.D. X1 5/16 O.D. .......... 2 |2
19 17083-G1 BOLT .ttt ettt vt et era s 8 |8
20 00518-G8 NUT, SLOTTED, 5/8 - 18 ...ttt 2 |2
21 10387-G1 PIN, COTTER, 1/8 X1 1/2LG. oo, 2 |2
22 15126-G1 NUT, LOCK, 5/18 - 24 ...ttt 8 |8
23 00559-G7 WASHER, 1/4 ..ottt e e n e sv e 3 |3
24 00565-G7 WASHER, LOCK, 1/4 ...ttt st es 3 |3
25 00797-G2 BOLT, 1/4 - 20 X 1 1/4 LG oot eevee et 3 |38
26
27 28095-G01 LUBRICANT, MOLY 2 OZ.....o ettt AR |AR

Page P-7 Service Parts Manual EZGOLEIE



REAR AXLE, MECHANICAL BRAKES |

I Electric Vehicle

EZGOLEAT] Service Parts Manual Page P-8



| REAR SUSPENSION

Electric Vehicle

SEE REAR AXLE
ILLUSTRATION

Page Q-1

Service Parts Manual

EZGCOENT



Electric Vehicle

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. AS
G** Indicates consult Customer Service Department for additional information. SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 31435-G1 LEAF SPRING (3 LEAF)
FOR USE ON 775 MODEL ONLY ......ceeetieercteeiceeereeeeeeee et 2
2 31397-G1 LEAF SPRING, COMPLETE WITH BUSHINGS (5 LEAF)
FOR USE ON ALL MODELS EXCEPT 775 ......oovevriveeereccreseeeenes 2
4 31397-G2 LEAF SPRING, COMPLETE WITH BUSHINGS (4 LEAF)
FOR USE ON 954 AND 956 MODELS ONLY .......c.ocvcveveveveccreeeereennn 2
5 20098-G1 BUSHING, RUBBER LEAF SPRING
FOR USE ON ALL MODELS EXCEPT 775 ....cvooueeeeeeeerceeneevesneane 4
6 20098-G1 BUSHING, RUBBER LEAF SPRING
FOR USE ON 775 MODEL ONLY .....occviteceeeeceeeeeetceeee e 12
7
8
9 30035-G1 SHACKLE, SPRING
FOR USE ON ALL MODELS EXCEPT 775 ......cooiieereeeeeeeeseeeeenene 2
10 30035-G2 SHACKLE, SPRING
FOR USE ON ALL MODELS EXCEPT 775 ...eeeeeeceveeveveseeeeeeeeeeeeeene 2
11 32196-G1 PLATE, MOUNTING SPRING
FOR USE ON MODELS 775, 952, 954, 956 AND 960...........c.ccou... 2
12 32194-G1 PLATE, MOUNTING SPRING
FOR USE ON 875, 875P, 881, 955 AND 957 MODELS ONLY........... 2
13 30553-G1 “U” BOLT, 3/8
FOR USE ON 875, 875P, 881, 955 AND 957 MODELS ONLY........... 4
14 11098-G5 NUT, LOCK, 3/8 - 16.... ettt st sat e 8
15 32195-G1 “U” BOLT, 3/8
FOR USE ON 775, 952, 954, 956 AND 960 MODELS ONLY............. 4
16 21781-G1 SHOCK ABSORBER........oioierertceeeceeee et aesn s 2
17 00560-G5 WASHER, 5/8......ee ettt ssts s st s 2
18 00458-G8 BOLT, 5/8 - 11 XBLG. eeoueeirrreeieeeeee ettt sntesssenene 2
19 00551-G5 NUT, LOCK, 5/8 = 11 ...ttt terestesse e st ens st sre e 2
20
21 10194-G1 BUSHING, SHOCK ABSORBER ............ccocuvverereeeccriecic e 4
22 10435-G1 WASHER, SHOCK ABSORBER..........c.ccoveeeeeeciete et 4
23 00532-G6 NUT, SHOCK ABSORBER, 3/8 - 24 ........oueeeveeeereeeereesseeesi e 2
EZGOEIT Service Parts Manual Page Q-2



REAR SUSPENSION Electric Vehicle
THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part. AS
G** Indicates consult Customer Service Department for additional information. SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
24 15727-G1 BOLT, SHOULDER, 3/8 - 16 X2 3/8 LG. ...ccvevveveeeeceeeieeee e 6

25
26 13521-G4 NUT, LOCK, 3/8 - 16

FOR USE ON ALL MODELS EXCEPT 775 ..evooivereeteeeeeeeeeeeeeeeeee 6
27 00771-G2 WASHER, NYLON, 3/8

FOR USE ON ALL MODELS EXCEPT 775 ..uceeeeeereeeeeeeeseeeeeeenn 16
28
29 13521-G4 NUT, LOCK, 3/8 - 16

FOR USE ON 775 MODEL ONLY .....cuooviiieienrreereitreeeeeee e see e 2
30
31
32
33 19676-G1 NUT, LOCK, SHACKLE

FOR USE ON 775 MODEL ONLY ............. etreteeereerre s e e e neeareresnrenns 4
34
35 27458-G01 SHACKLE PLATE ASSEMBLY WITH PRESSED IN STUDS

FOR USE ON 775 MODEL ONLY .....cccooteirerectrcee et 2
36 27460-G01 SHACKLE PLATE

FOR USE ON 775 MODEL ONLY .....ccvcoitieieeirieieesstec e eeenreeeeseeeas 2

Page Q-3 Service Parts Manual EZGOLENE




l Electric Vehicle

EZGOLEUTD] Service Parts Manual Page Q-4



| SEATING, BENCH Electric Vehicle

REAR OF
VEHICLE

SEAT BOTTOM
DETAIL IN
DOWN POSITION

1 - INCLUDES ITEMS 2 - 11

Page R-1 Service Parts Manual EZGOLELE



| Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

SEATING, BENCH

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. 954 | ¢56
G** Indicates consult Customer Service Department for additional information. 955 | 957
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33018-G** BENCH SEAT AND BACK ASSEMBLY
(INCLUDES ITEMS 2 = 11) 1ot 111
2 33013-G** SEAT BOTTOM, SINGLE ..ottt 111
3 11782-G2 NUT, TEE, 1/4 = 20t 6 6
4 33012-G** BACK REST ..ottt ettt e 1 1
5 30021-G1 FRAME, SEAT ..ottt ettt 1 1
6 13728-G1 BUMPER ...ttt et 2 2
7
8 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X1 LG. ..ccveeeeveeeee. 16| 16
9 00660-G7 WASHER, STAINLESS STEEL, 1/4 ....uoveeieieeeeeeeeeeeeeee e, 9] 9
10 00664-G7 WASHER, STAINLESS STEEL, LOCK, 1/4 ......ccovervviiiie. 919
1 26584-G01 CAP, BACKREST ..ottt ettt 1 1
12 30031-G2 HINGE, MALE ...ttt 21| 2
13
14 16705-G5 SCREW, STAINLESS STEEL, 1/4-20 X1 1/2 LG..vvvveveiiiieeieene. 41 4
15 00660-G7 WASHER, STAINLESS STEEL, 1/4....coiiiieiieeece e 6| 6
16 00891-G2 NUT, LOCK, 1/4 = 20 ..oiciieee et 41 4
17
18
19 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG..coevvveeeeviee . 1 1
20 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4...ccvvveeeereeeee e, 1 1
21
22 30054-G1 NUT, MOLLY JACK, 1/4 = 20 ..ot 1 1
EZGOLZU Service Parts Manual Page R-2



| SEATING, CONVERTIBLE Electric Vehicle

SEAT CUSHION NOT SHOWN
FOR CLARITY

Page R-3 Service Parts Manual EZGOOEur



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

SEATING, CONVERTIBLE

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. 875P
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 45 DESCRIPTION QTY.
1 33523-G** CONVERTIBLE SEAT ASSEMBLY (INCLUDES ITEMS 2 - 19) ........ 1
2 33508-G01 CONVERTIBLE SEAT .....ccoiiirerrrererrrteesreneee e vesessseesesnens 1
3 33043-G01 SEAT BACK SUPPORT.......ooterecererteeeee et eeresanne 1
4 25807-G** SEAT BACK ...ttt sesassse et e e ee e resseneane 1
5 33012-G** BACK REST ...oiititeeiiererteerestestet et ee st caeesess s e cnenne 1
6 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG. .....ccceevureuennne. 6
7 00976-G08 SCREW, STAINLESS STEEL, 5/16 - 18 X 1 LG. ..cvevererveernenne.. 2
8 00660-G8 WASHER, STAINLESS STEEL, 5/16 .....cccoveecieeeereerecee e 4
9 00891-G3 NUT, LOCK, 5/16 = 18......occeeretecerereriesneeneesteste e seessennenenns 2
10 00205-G4 SCREW, 1/4 - 20 X 1 LG .eoeeerereeereeceeecereree e e sanens 4
11 33061-G01 SEAT DECK. ... eeecerrrtrrtrcerreectree et v esaesses st ssssstsease e s 1
12 00891-G2 NUT, LOCK, 1/4 = 20..ccitieteeeerreeerieestreseie e s sse s eemeesenee 2
13
14
15 33179-GO1 PIN, ACTUATOR......ccoteiitertreterenteneerrtesteste v enn e saesaeens 1
16 33180-G01 SPRING, COMPRESSION........oiireeeeeeereeeeeecnreseeseesnee s 1
17 00793-G2 WASHER, 1/4 ..t sse s 1
18 33178-GO1 PUSHNUT ..ottt ere e esresss e s e sseesne st s 1
19 30215-G1 BUSHING ...ttt e st e st e 1
20
21 00976-G08 SCREW, STAINLESS STEEL, 5/16 - 18 X 1 LG.....ccceeereecreeerenene. 2
22 00660-G8 WASHER, 5/16...ceeiiiiierttrcrreeecre e rerrsree e et e st e e e nees 6
23 00891-G3 NUT, LOCK, 5/16 = 18.....eeeertrtrnrterieerneesrees s esss s s eses s e sanns 2
EZGOLEE Service Parts Manual Page R-4



Electric Vehicle

SEATING, FRONT

NOILISOd NMOQ
NI TIvL3d
WO.LL0g 1v3S

J1O0IH3IA
40 Hv3d

L

¢ SW3Ll S3ANTONI - |

D
e —

EZGOLEWE

Service Parts Manual

Page R-5



Electric Vehicle

SEATING, FRONT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 955 1956
* Indicates a component that is not available as an individual part. 954 | 957
G** Indicates consult Customer Service Department for additional information. 955 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33019-G** FRONT SEAT ASSEMBLY (INCLUDES ITEMS 2 - 11) ....covvevenee... 1 1
2 33015-G** SEAT BOTTOM, PASSENGER SIDE..........ccoecemereerreeeeereene, 1] 1
3 33015-G** SEAT BOTTOM, DRIVER'S SIDE. ...t 1 1
4 33012-G** SEAT BACK ...ttt s 1|1
5 30021-G1 SEAT FRAME ...ttt 1 1
6 13728-G1 BUMPER ...ttt ettt sn et e st 21 2
7 11782-G2 NUT, TEE, 1/4 = 20ttt 6] 6
8 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG. c.cvvevreererenne. 18 | 18
9 00660-G7 WASHER, STAINLESS STEEL, 1/4 .......ooeeeeeeveeiececeeeeevenn "N
10 00664-G7 WASHER, STAINLESS STEEL, 1/4 ......ccoouieieeeeeceee e 1] 11
11 26584-G01 CAP, BACKREST .....otiteeteeeeeese ettt sbe e ees e 1 1
12
13 30408-G1 SPACER, HINGE ...ttt 4 | 4
14 16705-G5 SCREW, 174 - 20 X 1 1/2 LGu.ceoieriereeeeieeeeeeeeee et 41| 4
15 00660-G7 WASHER, 1/4....uereeee ettt 6| 6
16 00891-G2 NUT, LOCK, 1/4 = 20 ....ococeitirieeeeeereeeeeeee et ee s 4 1 4
17 30031-G2 HINGE, MALE ...ttt s st e 2| 2
18
19 16705-G1 SCREW, 1/4 - 20 X 1 LGttt 141
20 00664-G7 WASHER, LOCK, /4.t 111
21
22 30054-G2 NUT, MOLLY JACK, 1/4 = 20 .....cootrorreecereeteeeeeeeeeee e 1 1
EZGOLEWE Service Parts Manual Page R-6



Electric Vehicle

SEATING, FRONT

NOILVTIVISNI
JIANVH ANV 1HOddNS
MOvd 1v3S Movd 1v3as

0S - S SW3 LI S3ANTONI - ¥+
9¢ - 1€ SW31l S3ANTONI - 08
€¢ - 0¢ SW3L1l S3ANTONI - 61
L¢ - L1 SN1I S3ANTIONI - G4
12 - 81 ‘91 SW3LI S3ANTONI - ¥1

EZGOLEARE

ice Parts Manual

Serv

Page R-7



SEATING, FRONT

X%03a 1v3as

ev
a318N3ssY /@ .

SININO4AWOD
X03a 1v3as

a31gwW3ssy
WOL1049 1v3s

NOILVTIVLSNI
H30Vvds 1v3s

SLNINOJWOD
WO1108 1v3s

SLININOJWOO
1834 Move

Page R-8

Service Parts Manual

EZGOLTWT



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. 775 | 875pP
G** Indicates consult Customer Service Department for additional information. 875 | 881
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33545-G01 SEAT BACK SUPPORT .....ootrirerveesereteneeeesetesseeseesseeessesssesnesssessneens 1 |1
2 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG....cccverereeveineninene 8 |8
3 00891-G2 NUT, LOCK, 1/4 = 20 ....cotrereererreeeneneeeccneneistiiesseeseesisessssnsonsosnons 8 |8
4
5 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1.ccoverrrrrimeeicniriecsiessieane 4 |4
6 00664-G7 WASHER, STAINLESS STEEL, 1/4.....cccoeiieereeeeerereececsissesenaens 4
7 00915-G1 WASHER, #14...cc oot ererete s ssses s ssrant s s s sssann e 4 |14
8
9 00654-G3 NUT, LOCK, STAINLESS STEEL, 5/16 - 18 ......cccccoeevvmuvrerurrericrannas 2 |2
10 00722-G4 BOLT, STAINLESS STEEL, 5/16 - 18 X 1/2 LG. ...c..cooevinivrvnvencrnnnns 2 |2
11 30746-G1 HANDLE .....ccutoieeirenieete st et essestetenessesacenesasssesssssesressessnessesnesanas 1 |1
12 00660-G8 WASHER, STAINLESS STEEL, 5/16 .....cceccvmveneccirienitnisensenienseens 8 |8
13
14 33773-G01 DECK ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS
16, 18 = 27) ceeeeeeeeeteteteterre et seeeste e sne et st ss s e st saasonsesssasensesnesas 1 |1
15 33773-G02 DECK ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS
17 2 27) et este sttt ettt sen st en et aanes 1 41
16 33772-Go1 DECK, SEAT, PASSENGER SIDE.........cccosnienerircrreecninseinienns 1 |1
17 33772-G02 DECK, SEAT, DRIVER’S SIDE (WITH HOLE)........cccoccevennienennns 1 |1
18 33769-GO1 BRACKET, SEAT .....ceieeeerteterrereeeeereerrereneeserese s essessessessessns 2 12
19 33771-GO1 BRACKET ASSEMBLY (INCLUDES ITEMS 20 - 23) ..........c....... 2 |2
20 00762-G6 SCREW, STAINLESS STEEL, 5/16 - 18 X1 3/4 LG............. 1 11
21 11098-G6 NUT, LOCK, 5/16 = 18 .oeeiieereeeeeeeertectnree e sstesaeens 1 |1
22 33768-G01 SPRING, COMPRESSION......c.occeriiiiirniiinriseccseinnreeenes 1 1
23 33770-GO1 BRACKET, RETAINER........cocererciiiriinintineeecrennesesnisninanas 1 {1
24
25 00114-G6 SCREW, 1/4 - 14 X 3/4 LG ccoveeerererrercerccrenientntscseseeesessnesnens 8 |8
26 12727-G12 GASKET, SEAT .....coorriererncrereserercrtesssssessessessessssssssssssesnasnssssns 1 11
27 * STAPLE, FLAT ...cotiteriterierteerereneesneeseesreenenreesessesaeessesseensensessnens 10 |10
28
29
Page R-9 Service Parts Manual (=3 ] = | TEXTRON|




Electric Vehicle SEATING, FRONT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. 775 | 875P
G** Indicates consult Customer Service Department for additional information. 875 | 881
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30 33014-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 31 - 36) .......cc.u... 1 1
31 32882-G01 BOTTOM, PLYWOOD .....cccccvrieerririiiinnieiireiereeiee e 1 1
32 26557-G01 BOTTOM, FOAM ....ccccovveirirrmisnnniniiiiinsecsiinnesessserssnsesssnnsesanns 1 1
33 26558-G** COVER, SEAT BOTTOM......coovvecieriiiininrniiininenesenesssssesscsssensssss 1 1
34
35 11782-G2 NUT, TEE, 1/4 = 20t cessensssnees 4 | 4
36 * STAPLE ......eereectrrinetrieitennntcsseetnsistessssstr s sssassessanesssasnsssssssseesas AR | AR
37
38 30680-G1 SPACER, DECK ...ttt 1 1
39 00774-G1 SCREW, STAINLESS, STEEL, 1/4-20 X 3LG.....cccccvvuumrrciiriinnnenne 21| 2
40 16705-G8 SCREW, STAINLESS, STEEL, 1/4 - 20 X 2 LG.....cocccvvcvccrcrncirnnncns 2|2
41
42 16469-G1 WASHER, 1/4....c..oreriirrerccrrerentrenrtes it ssseecessnessssstesssenssssassssssnnes 4 1 4
43
44 33704-G** BACK REST ASSEMBLY (INCLUDES ITEMS 45 - 50) .......ccccceeeueenee 1 1
45 26566-G02 BACK, FOAM....oiiitiiirteiiinittesiiitisseeennstessssnnesssanne s scane s aaes 1 1
46 33705-G01 BACK, PLYWOOD......ccccceecurrrrreeenemieneiisisesssenicsssesssssesssssnnes 1 1
47 26565-G** COVER, BACK REST ...ttt ssne st 1 1
48
49 11782-G2 NUT, TEE, 1/4 - 20t rcenensnans 4 | 4
50 * STAPLE ...ttt cera e s sarae e s snbaens AR | AR

EZEOEEE Service Parts Manual Page R-10



| SEATING, PEDESTAL

Electric Vehicle

FT0IH3IA
40 LNOY4

S

vL3a
MOve 1v3as v

qvl3aa
WOL11098 Lv3S

FT0IH3A
40 "dv3d

HIgGWNINSSOHD
JAVHS

NOILLVTIVLSNI Lv3S

0l - 2 SW3LI SIANTONI - | v

(=] = | TEXTRON|

EZ

Service Parts Manual

Page R-11



" Elec_:tric Vehicle

SEATING, PEDESTAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. 955
G** Indicates consult Customer Service Department for additional information. 957
ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 33050-G** PEDASTAL SEAT ASSEMBLY (INCLUDES ITEMS 2 - 10)................ 1
2 33013-G** BENCH SEAT ...ttt st er et 1
3 11782-G2 NUT, TEE, 1/4 = 20..euueeeieeeeeeeeeeeeeeee et 6
4 33012-G** BACK REST ..ottt sttt sttt r e e v e 1
5 30615-G1 FRAME, SEAT ..ottt ccteeeereesteestas e e s sesenee e eeannne e 1
6 26584-G01 CAP, BACKREST ....ooi ittt ettt 1
7 16705-G1 SCREW, 1/4 - 20 X 1 LG oo 11
8 00660-G7 WASHER, 1/4 ...ttt e 11
9 00664-G7 WASHER, LOCK, 1/4 ....eoiiiiiiciiieertensrteeree e s een e sraesssneens 11
10 00740-G4 SCREW, STAINLESS STEEL, #10-32 X 1/2LG. ..c..ccceeneeenne. 5
11 00439-G4 SCREW, 5/16-18 X1 1/2LG...oicecieeeeeeee et 4
12 11098-G6 NUT, LOCK, 5/16 - 18 .t 4

EZGOLET Service Parts Manual Page R-12



Electric Vehicle

STEERING

LL- v, SWALI S3ANTONI - €L

2. - 0L SN31I SaANTONI - 69

LS - 87 SW31l STANTONI - S¥

¥¥ W31l S3ANTONI - €¥

02 - 91 SIN3.LI S3ANTONI - S}

4G - S1 SW3LI SEANTONI - vI
Ol - 8 SW3LI S3ANTONI - £

EZG0

Service Parts Manual

1

Page S



STEERING
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2

3 27102-G01 HOLDER, CLIPBOARD ............................... 1

4 18464-G1 SCREW, #8 X 7/8 LG c.ovverireeriremrecrerrinineereseerenreenesennesssnsessssssassnersssses 2

5

6

7 18325-G1 STEERING WHEEL ASSEMBLY (INCLUDES ITEMS 8 - 10) ........... 1

8 23225-G1 HUB, COVER EXTENSION.......ccceeeemeervreirrrnesescstreesneeesesseerssenes 1

9

10 23172-G1 WHEEL, STEERING........cccceiciiiirmerrereririnersesereersineesssesssisinsssess 1

11

12 14390-G2 NUT, LOCK, 5/8 - 18 ....eeeeeeeeeeeereecccerrescessrreessssseesesnssseneesss s snneenes 1

13 16772-G1 SEAL, STEERING WHEEL.......cocccoiircctenirnccsnrcnine s seneresnes 1

14 19152-G8 STEERING UNIT ASSEMBLY (INCLUDES ITEMS 15 - 57).............. 1

15 17163-G3 STEERING SHAFT ASSEMBLY

(INCLUDES ITEMS 16 - 20) ....cccceeeeirerinecernnesesisnescenerssssssessanns 1

16 * SHAFT, STEERING ......ccooviiirirrcccerrirerrceseensnssesecceeessssesenes 1

17 * PIN, DOWEL, 1/4 ....coviriiricinrerrircenrenerensssseenneneenssensesessnesases 2

18 * COUPLING .......ootiririeeciireccinesinseeemeersrsnseseenerssaesessssassssnsens 1

19 * WASHER, THRUST .......oooiiierrrnreeenneressnnrisseresaseesans snmens 1

20 * PINION, STEERING .......ccocciirerirrrreniinerresesrnnisseseesenesennsaons 1

21 19153-G5 STEERING COLUMN UNIT ....ccoiirciiecnrierneerecsnnnnenceressssssscenens 1

22

23 * GREASE FITTING....ccccetrreeecreteinreseccereccisisssreeessssssessesensssssensanes 1

24 00444-G8 SCREW, 5/16 - 24 X 1 LGi. ccccocriirrereccrerrireenccenessssseeecsenssssssessanes 4

25 00565-G8 WASHER, LOCK, 5/16 .....ceieericrireereiescenscenesseesesneseseessnsessenses 4

26

27 17140-G1 SLEEVE ...t ccreeeccrtrtrreteccreresintessret e s e eesrsneesrssaraessensesssnnsassene 1

28 17161-G1 BUSHING ..ottt srersssteeseessseesssressasessssesnnesnssaneases 1

29

EZGOLEIET] Service Parts Manual Page S-2



STEERING

Electric Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00118-G2 SCREW, #6 - 18 X 1/4ALG. ..cccoieeirereeeeinneercnerreervesreesaessssesssnanans 1
31
32 51294-G1 WASHER, WAVE .........ooivecrercririnnrrccceessineessesenesssnessesenssssnsiosnes 2
33
34 23279-G1 GEAR, REDUCTION ......ooiieieceeererecee e ssesse st eesmee e 1
35 13059-G2 WASHER, THRUST ..ottt crsresssersssnnssessensinsnsenasses 1
36
37 19154-G1 GASKET, HOUSING.......ccceorrierennrrienressneesnessseessnesssssessesasessssesses 1
38 17618-G1 CLAMP, NYLON.....ciioiirirrieeriescrnresrnsiesesesssseesensarseseseesssensssnsson 1
39
40
a1
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDES ITEM 44).......ccococvevcemcrnennnee 1
44 13570-G1 COVER, RACK ...c.icctereericreerinnereentisinsecessseessssnesecsensssnsrens 1
45 15407-G1 RACK AND ROD END ASSEMBLY
(INCLUDES ITEMS 48 = 57) ...cooreeeereeeeeeesseeesseeeseesssessesesssssssenene 1
46
47
48 18456-G1 GREASE FITTING ....ccoivriirrceinmrerccerennenesessneesecsenesssnessasannes 1
49 * RUBBER BOOT, TIE ROD END.......ccccocsvirnrereenceenereeeannes 1
50
51
52
53 17617-G1 BELLOWS .. trre e st ssnnesne s sene s snen e 1
54
55 | 11391-Gi CLAMP, HOSE ....vvrvevmmmeeesmssenesssssesessssessessasssssssssssssssanns 1
56
57 50209-G1 NUT, CASTELLATED, 7/16 - 20 ....ccccvveeeeeereerececeereecernneens 1
58 10387-G2 PIN, COTTER, 3/16 X 1 LG. ..cocveereertrcrererereeeeercrreesereseeeassenens 1
Page S-3 Service Parts Manual EZGOLETE




STEERING

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

59

60 00276-G6 SCREW, 5/16 - 24 X 3/4 LGi.....uureirreirieeiiecerercntrecrsenessisseesessnssesssarsanes 3

61 00565-G8 WASHER, LOCK, 5/16.......cooortreercrerenecrireineriensinesssensseesssesssssessaneses 3

62

63

64

65

66 33225-G01 CHANNEL, STEERING........coccoctrerirerimeneereriniinereseersnnessensesaressnesssnessns 1

67 11098-G6 NUT, LOCK, 5/16 - 18....ccceiriceeeccreeiiininsccceecnsnresneesesssnessessessonsssssssne 7

68 00438-G7 SCREW, 5/16 - 18 X 7/8 LGi.....eeeercreeireeeercreecctreeeeeessseeesesseeseennnenes 7

69 33265-G01 IDLER ASSEMBLY (INCLUDES ITEMS 70 - 72) ccccoevierreeerceeceeeeen 1

70 15012-G1 BUSHING ......coooreerecrieieieencerecseresssseinssaer s snnasessesesssasesssnnersesnaes 2

71 10389-G3 GREASE FITTING.....ccoirerecrecrirrrnenerceesirsseresserssssssnscssssssssaness 1

72 33265-G01 IDLER ... cireererctenseeeeesenscnneessnse s e nesensanessanessnsassessasnassnansenss 1

73 20788-G2 TIE ROD ASSEMBLY, RUBBER BOOT INCLUDED

(INCLUDES ITEMS 74 = 77) ceoeeeeeeeeerereeseeseeseesenesesesssessesensseeesssesens 1

74 20795-G1 TIE ROD END, DRIVER'S SIDE........coovceiinieerirecreerineenesesecenseens 1

75 20795-G2 TIE ROD END, PASSENGER SIDE ........c.cccocviiivmirinennrecsnecnnaeens 1

76 70583-G03 THREADED TUBE WITH FLAT ....cuvtiriieeeeeerceteereeeeeereneeessaeeeas 1

77 * NUT, CASTELLATED, 7/16 - 20....ccccccevivierrrreeeersnerecscensanmenecsenss 3

78 10387-G6 PIN, COTTER, 3/16 X 1 JALG. ......corrreecreecerreseeesesceee s seeeseseeneenes 3

79

80

81 33264-G01 SHAFT, IDLER ... cerereeeeerrrrecsne v ensnesssessssessseesssesssssesssnessnsenananas 1

82 00559-G8 WASHER, 5/16...cccciireeiiiesieiierereesitsseseresaesssesesssessseesssnessansssssssnes 3
EZGOLMER] Service Parts Manual Page S-4



WHEELS AND TIRES Electric Vehicle

1-INCLUDES ITEMS 2 - 4
6-INCLUDES ITEMS 7 -9
16 -« INCLUDES ITEMS 17 - 19

Page T-1 Service Parts Manual EZGOLEa]



| Electric Vehicle WHEELS AND TIRES
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. AS
G** Indicates consult Customer Service Department for additional information. DESIGNATED
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTy.
1 32028-G2 CARLISLE WHEEL AND TIRE ASSEMBLY, 18.5 X 8.5 -8 PLY
(INCLUDES ITEMS 2 - 4) STANDARD ON ALL MODELS
EXCEPT XI-775, OPTIONAL ON XI-775 ..coviieeereeieeeeeeeeeee e, 4
2 10641-G2 WHEEL ...t et eeees 1
3 11657-G1 STEM, VALVE ...ttt eeevve et e ssenaons 1
4 27775-G02 TIRE, CARLISLE ...ttt et s 1
5
6 32168-G2 CARLISLE WHEEL AND TIRE ASSEMBLY, 4.80 X 8 - 6 PLY
(INCLUDES ITEMS 7 - 9) STANDARD ON Xi-775 MODEL ONLY .... 4
7 23385-G1 WHEEL ...t te e e ae e 1
8 26482-G01 STEM, VALVE ..ottt cteeee vt reeanns 1
9 33679-G01 TIRE, CARLISLE ..ottt 1
10
11
12
13
14
15
16 32153-G2 CARLISLE WHEEL AND TIRE ASSEMBLY, 5.70 X 8
(INCLUDES ITEMS 17 - 19) OPTIONAL ON XI-775 MODEL ONLY . 4
17 23385-G1 WHEEL ...ttt eennes 1
18 26482-G01 STEM, VALVE ...t 1
19 27784-G03 TIRE, CARLISLE ...ooiieeeee e e 1
20
21 14723-G1 LUG NUT, 1/2 = 20 et n e e eaer st 5
(=4 c{ = | TEXTRON] Service Parts Manual Page T-2




| WHEELS AND TIRES

Page T-3 Service Parts Manual EZGOLELT]



SPECIAL TOOLS LISTING

EZGOLEU] Service Parts Manual Appendix - A



SPECIAL TOOLS

Part No.
SPECIAL TOOLS
SEAL INSTALLATION TOOL
(REAR AXLE SHAFT SEAL).....oouiiiniiiitinieiies eeveeeeeeaseeeseasessesssssessessesenes e sen seeseessesesesesseesessessessess 18739-G1
CURRENT INDICATOR ....ccuurtriaieiesstsstessanss stassssssssssssssnsassesssssnsessesssssasss stosenesesssseassssseseessessesees 16489-G2
DIGITALVOLT OHM METER (DVOM) .....ccouiveies covtemeeeneneeesesaessessessessessseesssssons vesssssesseseeseeseessesseseesens 27481-G01
CRIMPING TOOL ..ovoiteiteteieeceeeeeaeeaenssssee s serees stessssssssasesesesesemsssssesssssssesese stasesesesessessasseseseaersenn. 27765-G01
SLIDE HAMMER (AXLE) .....ccvrvenieeieieesioeiaestenss stsiasaesssessesssesees s saes s eesesens oeeeeeeeesesess e seeeseseese s 18753-G1
SLIDE HAMMER (HUB/DRUM REMOVALY) ... coooveveeveeeeeeeseees e eeeeteseeeseeeees oeeereeeseeseossesseesseseee oo 15947-G1
PAINT

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual EZEOEAT



VEHICLE SPECIFICATIONS

VEHICLE SPECIFICATIONS

EZGO0EIT Service Parts Manual Appendix - B




_VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
PCX-952

TWO PASSENGER CARGO TRUCK

WEIGHT (without batteries)..........cccorrreeceerneeecee e 840.0 LBS. (381.5 kg)
LENGTH (t0tal) ...c.eeoiiiciiiriei ettt e e et 129.0 IN. (327.7 cm)
LENGTH (from bulkhead).......c.cccuueorurererereninineenteieerneceeece e 74.0 IN. (188.0 cm)
WIDTH (at rear Wheels) ... cevinernieiieineeneieceeseervereeee e svene 46.0 IN. (116.9 cm)
HEIGHT (at steering wheel).......ccouerrireeermieceneceeeeeeeeeieee e 45.5 IN. (115.6 cm)
HEIGHT (at deCk) ..ccociimieeeeeeeceiiinreeee e et 28.0 IN. (71.1 cm)
HEIGHT (at top if eqUIpPed) ....ccveeeerrarreeeceeteeetee e 75.0 IN. (190.5 cm)
FLOOR HEIGHT ..ottt et e r s an s evenes 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential).........ccccerevreerevrieeeecreeeiiennnnn 5.0 IN. (12.7 cm)
SEAT HEIGHT ..ottt vt rcte et enas 29.0 IN. (73.7 cm)
WHEEL BASE ......oovitiiieiriecreceercetneseeenenteesvessssesesssssssesesessesnnens 52.5 IN. (133.4 cm)
WHEEL TREAD .......coreecrrninereee et etreessessesessesesssssssssesssnens 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER........cooeerreeeeceereeereneee e 22.0FT. (6.71 m)
INTERSECTING AISLE CLEARANCE.........cccooorrerreeeeeterere e 77.0 IN. (195.6 cm)
TIRES ...t ceeereceeennesesesestrsressastestasassssnssenssraseetensetessesesmnsenesens 185x85x8
TIRE PRESSURE.........oooiieiiiiiienentene e e e e testese e sessveseessns 50 P.S.1. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and acCeSSONESs).....cvvvueererreneeereceveennns 2,000.0 LBS. (908.3 kg)
CARGO DECK WIDTH.....coiitieeieieetrieree e eveevee s vt 46.0 IN. (116.8 cm)
CARGO DECK LENGTH.....cccieniiinrreeeeeeee ettt et e er s 74.0 IN. (188.0 cm)
SPEED .....oooeeveeecrvesseeres s rssnsesessessss s ses et s se s e eseeneeen 12 m.p.h (19.3 km/h)
CHASSIS ..ttt ettt sse e tr s sae s e s er e e e e en e b enee Welded high yield strength tubular steel
BODY .ottt ettt st ettt se st et e Frost beige fiberglass reinforced plastic
SAFETY ettt e sttt cvres et steen s srs e aers st s en e sns Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicato'r, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE........ccciniieeniieerenveneresn e e svestessssneseeenenas Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL ...ttt se e ntaes e Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

CARGO DECK ...ttt et sttt eeeaesenesassasaneas Removable for access to drive package

FRONT SUSPENSION ..ottt ettt s Heavy duty multiple leaf springs

REAR SUSPENSION ...ttt cree s et Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt sttt s e e Double reduction rack and pinion

CENTER CONSOLE ...ttt ctreetr et et e s Instrument panel with four drink holders

SEATING ..ttt ettt ettt e s v stseae et s ss e b s be b e e enee Fabric backed vinyl over cushion foam

BRAKES ... ottt e sr e st es e e be st b st e e n s renes Dual rear wheel mechanical drum brakes

MOTOR ...ttt seeece s es st s e ssa s sssenses s s snsass 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...t ceetenn sttt ee st et srn st ese st et e s e seanes 6, Six volt, 220 AH

CHARGER ...ttt sresvesenrses e ssraestesss s e e s enesanenne Portable Total Charge IlI

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZGOLEIT



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
PCX-954

FIVE PASSENGER COURTESY/CARGO VEHICLE

WEIGHT (Without batteries) ........cceeviereeevevveveeiieeectee e senens 840 LBS. (381.5 kg)
LENGTH (10tal) «..ereeeree ettt e vttt e ssees 129.0 IN. (327.7 cm)
LENGTH (rear deck) ......ccoveeeieemveneceeeeieieciesreree e eee e se s 37.0 IN. (94.0 cm)
WIDTH (at rear Wheels) ....c.cceeeeeeeieerereeeeee et ee e 46.0 IN. (116.9 cm)
HEIGHT (at steering Wheel) ......c.coueereoeeeicieceeeeee s 455 IN. (115.6 cm)
HEIGHT (at deck)...ccoceeeeeeieinreteecerteeneeer e e e 28.0 IN. (71.1 cm)
HEIGHT (at top if eQUIPPed)......ccoceererireecececirtre et 75.0 IN. (190.5 cm)
FLOOR HEIGHT ...ttt ver e ses sttt s ee e 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) .......c.cevevvveeeeveieerireieeennes 5.0IN. (12.7 cm)
SEAT HEIGHT ...ttt sttt cteeeener s e st e s 29.0 IN. (73.7 cm)
WHEEL BASE ...ttt ettt eea s sree vt seene 52.5 IN. (133.4 cm)
WHEEL TREAD ........coeieeceecreretnterere e sersssses e et eses s essssnenas 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER ......c.coceeereereeceee e 220 FT. (6.7 m)
INTERSECTING AISLE CLEARANCE .........cvvvemreeeeeeeeeeeeee e 77.0 IN. (195.6 cm)
TIRES....c ettt tnr et st ssa et e e et ea st et en e ssenan 185x85x8
TIRE PRESSURE ...ttt ettt 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
€argo and accesSOorNes) .uounrveeeeerereerevernanes 2,000.0 LBS. (908.3 kg)
CARGO DECK WIDTH ..ottt et 486.0 IN. (116.8 cm)
CARGO DECK LENGTH ..ot et s e 37.0 IN. (94.0 cm)
SPEED ..ottt et sn st et s ere s e sra s e 12 m.p.h (19.3 km/h)
CHASSIS ...ttt re s s st s Welded high yield strength tubular steel
BODY .ottt sttt st e et e st Frost beige fiberglass reinforced plastic
SAFETY ottt etre e ss e s s st e ns s s e nens Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ........c.covieierieseeerentireiere e eresee e sr s Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL .........cccoiiiirreeeeeetietteter e ceeee et ) 1\/][olged guigh impact plastic, dual handgrips, pencil holder, and
clipboar

CARGO DECK ...ttt nerestsasese s ete e e Removable for access to drive package

FRONT SUSPENSION ....oooiitiieteie ettt s Heavy duty multiple leaf springs

REAR SUSPENSION......cccoiitrrreteeteete et e snee Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt ettt esare s s s ereone Double reduction rack and pinion

CENTER CONSOLE ...ttt et Instrument panel with four drink holders

SEATING ...ttt erees e e s s sr st s ssases ettt s se e s Fabric backed vinyl over cushion foam

BRAKES.....o ittt st setes e ssetasess s ste s ese s st s s senbenes Dual rear wheel mechanical drum brakes

MOTOR ...ttt st see s st et ean e e es s s s s srsaes 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES....... oottt e sr s s et et en e s 8, Six volt, 220 AH

CHARGER ...ttt st ss st e st vt ne s s s Portable Total Charge Il

Specifications are subject to change without notice.

EZGOLEOT Service Parts Manual Appendix - B



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
PCX-955

EIGHT PASSENGER COURTESY/CARGO VEHICLE

WEIGHT (without batteries) ........couveuveeeveeeeeeceeec e 960 LBS. (436.0 kg)
LENGTH (10tal) ....cveeiriiiieeeeeeceecriresteiet e et s 156.0 IN. (396.2 cm)
LENGTH (rear deck) ......coceeeeeeeeereieernrereereseseeeesint e seeseseeseeesene e seene 37.0 IN. (94.0 cm)
LENGTH (rear of driver’s seat to front of rear seat)........cooueueene...... 42.6 IN. (108.2 cm)
WIDTH (at rear Wheels) .........ceeeerieeeeeeeenieseececeeieeist e eevee s 46.0 IN. (116.8 cm)
HEIGHT (at steering Wheel) ........coeeuceueereeeeeeiececeeeeee e 45.5 IN. (115.6 cm)
HEIGHT (at rear deck) ......ccccveeeeerieeeeeeciireeeeeeere e e 28.0IN. (71.1 cm)
HEIGHT (at top of rear seat) ......cccceeeeeeeveceeeeeeieece e 415 IN. (105.4 cm)
HEIGHT (at top if @qUIPPed)...cceueoeieeerereeeeeeeeeeee e 75.0 IN. (190.5 cm)
FLOOR HEIGHT ...ttt ettt s e 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) ...........cooveeeeeeeeeeeeeeeeeereeen. 5.0IN. (12.7 cm)
SEAT HEIGHT ...ttt 29.0 IN. (73.7 cm)
WHEEL BASE ... oeeeeerecretnneeent et teseseee st eme s 79.5 IN. (202.0 cm)
WHEEL TREAD ......ooutreeeireniierstes et essses et e sesse e sssesesenens 35.0 IN. (88.9cm)
TURNING CLEARANCE DIAMETER .......ooeoiemeeeecietciee e, 28.0 FT. {8.6 m)
INTERSECTING AISLE CLEARANCE ..o 98.0 IN. (248.9 cm)
TIRES ...ttt et et e erner st ersesetesseresesrsst s st e seneens 185x85x8
TIRE PRESSURE ..ottt ettt et st 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and accesSoNes) ... rrenveeereveevennenn, 2,500.0 LBS. (1,135.3 kg)
CARGO DECK WIDTH ...ttt ettt s 46.0 IN. (116.8 cm)
CARGO DECK LENGTH ......cccoevmeveirrrrnerete et 37.0 IN. (94.0 cm)
SPEED ettt st e e e e 12 m.p.h (19.3 km/h)
CHASSIS ...ttt et sr s st s e e Welded high yield strength tubular steel
BODY ettt sttt sve st en e st e e ss s e sen s et Frost beige fiberglass reinforced plastic
SAFETY ottt cessae s nsassnsnnee st sssr s stesssss s s e es Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
~ control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ...ttt e ee Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL ...ttt l\/[[olged dhigh impact plastic, dual handgrips, pencil holder, and
clipboar

CARGO DECK ......otieerierenetnieereninrersres vt es s st s eesene Removable for access to drive package

FRONT SUSPENSION ..ot e Heavy duty multiple leaf springs

REAR SUSPENSION......oooiieitiee et Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt ettt et sre e et et et eeeeees Double reduction rack and pinion

CENTER CONSOLE......o ittt s st eeen Instrument panel with four drink holders

SEATING......ceercrrretetet ettt et e s e b et s e st e se e e Fabric backed vinyl over cushion foam

BRAKES. ..ot irereetreernetet ettt esesteassesestsess s sts st sssresesnsssoneneeseasenen Dual rear wheel hydraulic drum brakes

MOTOR ...ttt ceceet ettt e v s s st e e e s 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt et s s e 6, Six volt, 220 AH

CHARGER ...ttt ettt ere e seses e eee Portable Total Charge [lI

Specifications are subject to change without notice.

Appendix - B - Service Parts Manual [ =2 c = [ TEXTRON|



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
PCX-956

EIGHT PASSENGER COURTESY VEHICLE

WEIGHT (without batteries) ........eveeveeeeveececveecece s 840 LBS. (381.5 kg)
LENGTH (0tal) ...cocreeeeeeereereeectreenetsesresenteeeneensesseeses s s s sen e eneenen 129.0 IN. (327.7 cm)
WIDTH (at rear WheelS) .......ccveiierececenrreeerinieceeneceeseeeeeere s ees e 48.0 IN. (116.9 cm)
HEIGHT (at steering Wheel) ........c.ccoereorieevenreceeceeeceeeeee e 45.5 IN. (115.6 cm)
HEIGHT (at top of rear seat) .......eceeeeeeeeeemrveeeeeeee e 41.5 IN. (105.4 cm)
HEIGHT (at top if @QUIPPed).....cccoceieimnreiieiertreece s e e eeeeen 75.0 IN. (190.5 cm)
FLOOR HEIGHT ...ttt eveee ettt en 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) .........c..coooeoveevveveveeeenene. 5.0IN. (12.7 cm)
SEAT HEIGHT ...ttt st s e 29.0 IN. (73.7 cm)
WHEEL BASE ...ttt ettt et sttt s 52.5 IN. (133.4 cm)
WHEEL TREAD ...ttt eenneee et ete s steer e sveses bt mene 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER..........ceceevreeeeenecreneee e 22.0 FT. (6.7 m)
INTERSECTING AISLE CLEARANCE ........coorvvvveieeecreeeeene. 77.0 IN. (195.6 cm)
TIRES ...ttt ettt sttt eseteee e see e srs s e s s 185x85x8
TIRE PRESSURE ........oveetreeececeevtcetere et cteeteteereteee s tesessss s eneene 50 P.S.1. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
€argo and acCesSOes) ..cvumuenrenreereereererrens 2,000.0 LBS. (908.3 kg)
SPEED ...ttt 12 m.p.h (19.3 km/h)
CHASSIS ..ttt ettt re e e e sttt sesaeanesen s Welded high yield strength tubular steel
BODY ottt ettt st ettt et e s et e e Frost beige fiberglass reinforced plastic
SAFETY ettt ettt sts ettt st st s et snssaesen s e Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ..ottt ere e siete et cene e Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL ...ttt s l\/[[olged dhigh impact plastic, dual handgrips, pencil holder, and
clipboar

FRONT SUSPENSION ....cotiiteeirieetiernneneerceevvsnsse et st seenen Heavy duty multiple leaf springs

REAR SUSPENSION.......coccvttireeeerreerenrnrrertermsessiseeseesesesoseeseseins - Heavy duty-multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt seree ettt s e s e e e enee Double reduction rack and pinion

CENTER CONSOLE........ccovicimrrrerreietetecee et ee s serassesness e s Instrument panel with four drink holders

SEATING.....cceiieeeeetetnetteestet et see et be s e st cn s aenne Fabric backed viny! over cushion foam

BRAKES.......c ettt e enee e sttt r e e st eneae Dual rear wheel mechanical drum brakes

MOTOR..... ettt v e e e et er e en e nas 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt ettt er et ee et st 6, Six volt, 220 AH

CHARGER ...ttt sttt e v et an s Portable Total Charge llI

Specifications are subject to change without notice.

EZGOLENE Service Parts Manual Appendix - B



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
PCX-957

ELEVEN PASSENGER COURTESY VEHICLE

WEIGHT (without batteries) ......covuevuuerreeeerirereeieeeree e 960 LBS. (436.0 kg)
LENGTH (101al) ...ttt eaen 156.0 IN. (396.2 cm)
LENGTH (from rear of driver’s set to front of rear seat)..................... 42.6 IN. (108.3 cm)
WIDTH (at rear Wheels) ..ottt 46.0 IN. (116.9 cm)
HEIGHT (at steering wheel) .....ccooeeieoeceeeeee e 45.5 IN. (115.6 cm)
HEIGHT (at top of rear $eat) .......ccceceveveereereceeeeneeeeeeee e 415 IN. (105.4 cm)
HEIGHT (at top if eqUIPPEd)....cocvveereeeeeeriecie et 75.0 IN. (180.5 cm)
FLOOR HEIGHT ....outieceteetetreee ettt enetente e e 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) .........cccvueereeeevenvereecrerrveernns 5.0IN. (12.7 cm)
SEAT HEIGHT ..ottt ee e eateesestee st et seeene et snesernnens 29.0 IN. (73.7 cm)
WHEEL BASE ...ttt e e st ee e enans 79.5 IN. (201.9 cm)
WHEEL TREAD ...ttt resten ettt ennons 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER .......cooevietieieenieneiererereeeerieennae 28.0 FT. (8.5 m)
INTERSECTING AISLE CLEARANCE ........coooveeeeesieeeciece st ereenas 98.0 IN. (248.9 cm)
TIRES ..ttt ettt v eseen sttt st st s s s ene et sasete s ere b eneenen 185x85x8
TIRE PRESSURE ...ttt e ses e e 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and acCesSONIes) ...c.ccovrrrrrrreeereereerenenss 2,500.0 LBS. (1,135.3 kg)
SPEED ...ttt ettt er e e b st et re e e s 12 m.p.h (19.3 km/h)
CHASSIS ...ttt e e s steesaesse e b e s s ere e saesanenr e Welded high yield strength tubular steel
BODY .ttt rresnces e sese s saesanss st e sse s s e sre st earenesneenreeenenn Frost beige fiberglass reinforced plastic
SAFETY ottt st seeee e s s se et tsae st sasse s st sae s sp s eee Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ........coorrreierererteee e et ernerecreeenresseereernen Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL ...ttt Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

FRONT SUSPENSION ...t eete st emee -Heavy duty .multiple leaf springs :

REAR SUSPENSION......cooviitiitertereeecrtrrrre et neane e Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt et st reer e Double reduction rack and pinion

CENTER CONSOLE........coooeteeeteieterc e seee e st Instrument panel with four drink holders

SEATING......coviitiiriintiteir ettt sene et e st st see e s s et ans e Fabric backed vinyl over cushion foam

BRAKES ...ttt ettt teeenneess st eresse s s sa s e see e sse e en Dual rear wheel hydraulic drum brakes

MOTOR ...ttt ettt st sttt e sese e sa et 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt st s e st s e s s se 6, Six volt, 220 AH

CHARGER ...ttt st cre s ras e s seevaesseere e e e ns e Portable Total Charge llI

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZGOnEuarl



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
BCX-960

TWO PASSENGER BEVERAGE VEHICLE

WEIGHT (Without batteries) ........couvvveeereieieeceeeceeee e e e ean 1,130 LBS. (513.2 kg)
LENGTH.....c e rreterereteestrnrseetesesmeseneetesssteseersese e sesssssmseesmssnemens 129.0 IN. (327.7 cm)
LENGTH (rear deCk) .....eeeeeeeirerecereireeeccctetie ettt v eeonenens 74.0 IN. (188.0 cm)
WIDTH (at rear Wheels) ........cccovrvverreiiniiceeeeeieect e 46.0 IN. (116.8 cm)
HEIGHT (at steering Wheel) .........coeeeeviriieiccreceecr v 455 IN. (115.6 cm)
HEIGHT (@t deCK) ..ecniieecreeeire e cetneseene e eter et st sre st s 28.0 IN. (71.1 cm)
HEIGHT (at top if eQUIPPEA)....cveeeeeireeeeceeniei et 75.0 IN. (190.5 cm)
FLOOR HEIGHT ...ttt er sttt ee 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) .........ccovveeeeveieceereeeeceeeeee 5.0iN. (12.7 cm)
SEAT HEIGHT ...ttt et sse st ere e e s e 29.0 IN. (73.7 cm)
WHEEL BASE ...ttt st ereee st ceene e sensss e 52.5 IN. (113.4 cm)
WHEEL TREAD ..ottt sttt st sas s et ssenes 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER........cccooveiimecececr s 22.0 FT. (6.7 m)
INTERSECTING AISLE CLEARANCE .........ooooeeeicteveeeeceien. 77.0 IN. (195.6 cm)
TIRES ..ottt ettt sttt s e e er e st ere e v s s s e e s 185x85x8
TIRE PRESSURE ..ottt et 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
€argo and aCCeSSOMES) ..cvurrirerenrenreserrnrreeneres 2,000.0 LBS. (908.3 kg)
SPEED ...ttt ettt ettt ettt et en ettt s en e nen 12 m.p.h (19.3 km/h)
CHASSIS ..ottt st et ses e et s e Welded high yield strength tubular steel
BODY ..ottt centrseenests et seste s e sneasesens s e sebase b aessness s st saeenen White fiberglass reinforced plastic
SAFETY ettt ettt s etsese s s et s e nrn s s s st e a e e Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ..ottt Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL .......cociiiiiitievtenterereeeeevteseecrese et Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

FRONT SUSPENSION ..........ooomrcccnincceice e He@VY duty multiple leaf springs

REAR SUSPENSION........ccoccctiirrmrineeentieriveesteees s et seeaeen e ens Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt ettt e er e ea st enen Double reduction rack and pinion

CENTER CONSOLE ...ttt se e Instrument panel with four drink holders

SEATING ...ttt st et see et ess e et st ear et s e sn e e Fabric backed viny!l over cushion foam

BRAKES.....o ettt ettt ettt sss st enesse s st s e e v nenre s Dual rear wheel mechanical drum brakes

MOTOR ...ttt st v et e s e ben s srenes 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ..ottt st essaen e e ee e nons 6, Six volt, 220 AH

CHARGER ...ttt ettt een e Portable Total Charge 1l

Specifications are subject to change without notice.

EZGOLEITT Service Parts Manual Appendix - B



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
XI-775

TWO PASSENGER PERSONNEL/CARGO TRUCK

WEIGHT (without batteries) ........c..cvevvevveeerrnrnirnnvernenreennere e e 775 LBS. (352.0 kg)
LENGTH (10tal) c.cceoueeeeeeriieieeecrre ettt seneee st sse ettt 104.0 IN. (264.2 cm)
LENGTH (from BUIKNEAA) ....eeeeceererreeeeeneeeee e e seesesseeneeeseaeneens 59.0 IN. (149.9 cm)
WIDTH (@t rear BUMPET) ..ccueeeveverecerrererernressersresee e esesseeeesnnanns 44.0 IN. (111.8 cm)
HEIGHT (at steering Wheel) ... 45.0 IN. (114.3 cm)
HEIGHT (8 CK)....vuvseeevecemeecreescnessissassseaessssessssstesesmeeneneensessesmseessees 25.0 IN. (63.5 cm)
HEIGTH (at bulkhead) ......ccooeeeeeeiieeeeciiereer ettt 41.0 IN. (104.1 cm)
GROUND CLEARANCE (at differential) ........cccorvvevrereeececerreenns 5.0 IN. (12.7 cm)
WHEELBASE.......c ottt sttt et e st ee e s e saesnas 53.0 IN. (134.6 cm)
TURNING CLEARANCE DIAMETER.........ccooiiiieieiiree et 234 IN. (594.4 cm)
INTERSECTING AISLE CLEARANCE .......ccoovvtrirrrrrerrneeesnreneeenne e 77.0 IN. (195.6 cm)
TIRES ....ooeererreeteeeteceeereneiecensaeeeceesaesssesse s stsseesranssesssssnassessansrsesnes 48x85x8
TIRE PRESSURE ...ttt ettt et cee e e s 60 P.S.1. Cold (412.8 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and acCesSOMes) ....c.ccuevereevecrversrerresnens 1,500.0 LBS. (681.2 kg)
CARGO DECK WIDTH ...t eeeneneeeeere e e eeeetesaese e encesnenens 44.0 IN. (111.8 cm)
CARGO DECK LENGTH ...ttt et 59.0 IN. (149.9 cm)
SPEED ...ttt ettt et sr et s e n st e e s 12 m.p.h (19.3 km/h)
CHASSIS ...t rrrcrte e et r s essessamresae et e s sssassnesoanessnnenses Welded high yield strength tubular steel
BODY ettt ettt s sttt et et st e rens Heavy duty four-way diamond pattern tread plate body panels
SAFETY .vvercrcrmreneereensrreasrcestecetsaseeseesetssensasssaseseesessrassanssesssasrssanes Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ......ccoveieiene e srrerneesecstnesen e sssesssessasssssneans Dual halogen headlights, taillights and brake lights

STEERING WHEEL.......oooeieetereereeveeerrrerseesreesssesse e snnesasseessans Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

CARGO DECK ... ittt reneaeee et seesmee e seeseens Removable for access to drive package

FRONT SUSPENSION .......cccovmiviciiiirnecectccccecninenncee e He@vy duty multiple leaf springs

REAR SUSPENSION ...ttt sreei et nne Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING.......coeeieeceieeeeeesraeriessacsressiassesinssessresssassessssssassssssesssans Double reduction rack and pinion

SEATING...... et ccee et secrace e cmnesnaesaeere e e st ss e ee s Fabric backed viny! over cushion foam

BRAKES ... ...ttt ettt st s ve s e et et st Dual rear wheel mechanical drum brakes

MOTOR ...ttt ettt et et sc e e e saersse e et n e sansnsann 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt ettt e sttt e 8, Six volt, 220 AH

CHARGER ...ttt et et sessaes e Onbceard Total Charge Il

UNDERWRITERS LABORATORY (UL)...cccoeemieeeececiereneerceccecnnene Approved

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZGOLEUTT]



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
XI-875

TWO PASSENGER PERSONNEL/CARGO TRUCK

WEIGHT (Without batteries) ........c..ccccvcevrrencieniernrnenirnerrnsrseeesereeenne 995 LBS. (451.9 kg)
LENGTH (10tal) «c..coiiiiiriniinieeecientiteeceseenie st e et e sesseenen 118.0 IN. (299.7 cm)
LENGTH (from bulkhead}) .......cccccceoiiiienrineereneniarrnnrrerenrressesseennnns 72.0 IN. (182.9 cm)
LENGTH (internal Storage) ......ccccceeveeeernireersecvsessnenenniesrnsseesseessnssens 14.0 IN. (35.6 cm)
WIDTH (at rear BUMPEr) c..cveeeriieee ettt e 44.0 IN. (111.8 cm)
WIDTH (internal Storage) ...c.cevveereerereerrnnmreseessesesessesssessessasssessenns 43.0 IN. (109.2 cm)
HEIGHT (at steering Wheel) ......cooirvceeiiniiecceecee e 47.0 IN. (119.4 cm)
HEIGHT (8t dECK)... ettt ctee e s eeeessaesne s 255 IN. (64.8 cm)
HEIGHT (internal Storage) ......c.cceecvevecveerernrvrreesennessenesrsssessessseeees 12.0 IN. (30.5 cm)
HEIGHT (at bulkhead)........cooverrereeeiieerceeeersreeruesrene e seens 41.5IN. (105.4 cm)
GROUND CLEARANCE (at differential) ......cccceveeeevrveernrvenvennrersnnanne 5.0 IN. (12.7 cm)
WHEEL BASE ...ttt teereeee e et st et e snenesans 53.0 IN. (134.6 cm)
TURNING CLEARANCE DIAMETER. ..ot 234 IN. (594.4 cm)
INTERSECTING AISLE CLEARANCE ........coceciiieiicceinnevee e 77.0 IN. (195.6 cm)
TIRES... ettt sttt e s sttt e e e s 185x85x8
TIRE PRESSURE ...ttt seeee et ettt e eeeen 50 P.S.1. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and accesSoNes) .....ccoveeverveenienrieracrreenns 3,000.0 LBS. (1,362.4 kg)
CARGO DECK WIDTH ...ttt ettt et e 44.0 IN. (111.8 cm)
CARGO DECK LENGTH .....cccoiiimiiinieciiniirencnece et et 72.0 IN. (182.9 cm)
SPEED ...ttt ettt st et ettt st st st sas bt et s br s s e e eraan 12 m.p.h (19.3 km/h)
CHASSIS .ttt ettt st seeea e e ese e seeeseesrasmsnanes Welded high yield strength tubular steel
BODY ...ttt sttt et etae e st een s see s et se e s e e ene Heavy duty four-way diamond pattern tread plate body panels
SAFETY eeettireieieeeeeietesseseeteseesssessossssssssnssnssssssssansesssessssesesessesssssons Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE ...ttt Dual halogen headlights, taillights and brake lights

STEERING WHEEL......cocoiitieceeeieecereeecetenaecsteeecreeanesseseteenanes =-Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

CARGO DECK ... ettt sttt eeaeneae stee e e s Removable for access to drive package

FRONT SUSPENSION ......oiiiiiiee ettt ettt e Heavy duty multiple leaf springs

REAR SUSPENSION......coiertrecrcrreineeerreerrersneereenesseenassessssessesens Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt ettt e eee e s Double reduction rack and pinion

SEATING ...ttt ettt s et sa e e st e r e seesraensease s Fabric backed vinyl over cushion foam

BRAKES ... seee et ceee e see e et eee e sae s e case s one Dual rear wheel hydraulic drum brakes

MOTOR ...ttt ettt e e e e e s e e 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt ettt st e st snste st e e sennens 6, Six volt, 220 AH

CHARGER .....c.eveeireeereeneenctecetreae st seesseesasssessenseesstsinessessaresasssesnns Onboard Total Charge llI

UNDERWRITERS LABORATORY (UL)...coieeieeeieeieieneieieeiee e Approved

Specifications are subject to change without notice.

EZGOLELET Service Parts Manual Appendix - B




VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
XI-875P

FOUR PASSENGER PERSONNEL/CARGO TRUCK

WEIGHT (without batteries) ........cconimneereneenire e 1,117 LBS. (507.0 kg)
LENGTH (10121 ....ooeveveereeeceseeeessessaeseses e seessess e ssaes s ssessses e snsssaees 66.0 IN. (167.6 cm)
LENGTH (from front bulkhead) .........ccecceoveeerirecrcnercnnerncvrnrerienenns 66.5 IN. (168.9 cm)
LENGTH (from Second S€at) ........cccuveerverreeeccereesaeereeserseessressnessenenas 29.5 IN. (74.9 cm)
WIDTH (at rear BUMPET) ...ccveevereerrerreenrenmrivensensrmrserssrrsssssesssassesssesees 440 IN. (111.8 cm)
HEIGHT (at steering Wheel) ... 47.0 IN. (119.4 cm)
HEIGHT (@t dCK)...uucieeieeiictciiereceeee et et ceesecmeeeesesseneeane 25.5 IN. (64.8 cm)
HEIGHT (at second $eat).........couemmrieiniininiiicr e 41.5 IN. (105.4 cm)
GROUND CLEARANCE (at differential) ........cccceceremrrrreececcereecrenn e, 5.0IN. (12.7 cm)
WHEEL BASE ...ttt ettt seese et e ses e sre s 53.0 IN. (134.6 cm)
TURNING CLEARANCE DIAMETER ........ccoviiiiienireeenceeerereeeens 234 IN. (594.4 cm)
INTERSECTING AISLE CLEARANCE ......coooviiicniinieirreceecenennen 85.0 IN. (215.9 cm)
TIRES ittt ettt et e e cemesseesaae st st et e st smmeeses 185x8.5x8
TIRE PRESSURE ...ttt sttt et 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and acCeSSOMes) .....cevueerrrenervenerseenenne 2,000.0 LBS. (907.0 kg)
CARGO DECK WIDTH ..ottt e cneeeeeas 44.0 IN. (97.0 cm)
CARGO DECK LENGTH (seat in up position).........cccovveeeuieriiienceennne 28.0 IN. (61.7 cm)
CARGO DECK LENGTH (seat in down position) ......c.cccvveececeereennnnn 66.0 IN. (145.3 cm)
SPEED ...ttt e st st e s saa s 12 m.p.h (19.3 km/h)
CHASSIS ...ttt st s e e sesnens Welded high yield strength tubular steel
BODY ettt sttt ee et et e s s e se e s e e eenenas Heavy duty four-way diamond pattern tread plate body panels
SAFETY .ottt sttt s st b s s s s Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch with “neutral”

LIGHTING PACKAGE .......ccovmierveecninitenenienseesressessessessasssessesssrssenes Dual halogen headlights, taillights and brake lights

STEERING WHEEL......cooiiiiiiiciirevenccecntee s saennens Molded high-impact plastic, dual handgrips, pencil holder, and
~clipboard

CARGO DECK.....eteveierrnercresestnisreraneesestessesssseseresssnssesasssesesaessssessnans Removable for access to drive package

FRONT SUSPENSION ... creeeeeeeeree e eaeens Heavy duty multiple leaf springs

REAR SUSPENSION ..ottt e Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ...ttt et srete et ceaer e sttt s e see s seessnns s Double reduction rack and pinion

SEATING.....o ottt cectret e creee e eee e st sts s eeeneaesnesonsessenan Fabric backed vinyl over cushion foam

BRAKES ...ttt crcetesae st et se e e e e sa snee Dual rear wheel hydraulic drum brakes

MOTOR ...t rree e et st ees s s aesssate s aesantresasaaanesnnens 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt sccnee e e nesemna e naeeae 6, Six volt, 220 AH

CHARGER ...ttt et e cmneaessas e e e sens Onboard Total Charge lll

UNDERWRITERS LABORATORY (UL)...ccoooeirirceeeneneecececeenenne Approved

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZGOLEUTT



VEHICLE SPECIFICATIONS

ELECTRIC PERSONNEL CARRIER
Xi-881

TWO PASSENGER PERSONNEL/CARGO TRUCK

WEIGHT (without batteries) ... 995 LBS. (451.0 kg)
LENGTH. ...ttt ittt e essees e eseeseessen s 118.0 IN. (299.72 cm)
WIDTH (at rear bumper) .......oocieieiiiiiiiiciiins et 44.0 IN. (111.76 cm)
HEIGHT (at steering Wheel) ...t 47.0 IN. (119.4 cm)
GROUND CLEARANCE (at differential) ........cccceoeeeeevvroncecvcnneneenne 5.0IN. (12.7 cm)
WHEEL BASE ...ttt ettt ettt sessesns e seneenne 53.0 IN. (134.62 cm)
TURNING CLEARANCE DIAMETER ..ot 220 FT. (6.71 m)
INTERSECTING AISLE CLEARANCE .......c.coviiiiiccee e 77.0 IN. (195.6 cm)
TIRES ...t reeee e eerseae et sea e sese e sae et st eesmeconeesaeeenat s es e annens 185x8.5x8
TIRE PRESSURE ...ttt eenceteseesecene e e e 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
€argo and acCeSSONes) ..ucererrvcereenencesreasernnes 1,500.0 LBS. (680 kg)
CARGO DECK WIDTH ...ttt eeceereesesse e see e eveenneanee 44.0 IN. (111.8 cm)
CARGO DECK LENGTH ...ttt seeeeeeeeene 59.0 IN. (150.0 cm)
SPEED ...ttt ettt et e see e e e e e 12 m.p.h (19.3 km/h)
CHASSIS .t meeree s teeese sttt seesmeesee st eree e sreeseeesessnssasssenseeneens Welded high yield strength tubular steel
BODY ettt benas st e e st sen e e e e e sees Frost beige fiberglass reinforced plastic
SA R ETY et rcrccceese e rereresess e aeraesesaseseses s ensrsassrsnseaenes Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE ...ttt sttt e e Dual halogen headlights, taillights and brake lights

STEERING WHEEL.....coo ittt cetcecceace e e Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

CARGO DECK......oiciiirititrrnnictiniet st e ssensnsseesecnnesssnens Removable for access to drive package

FRONT SUSPENSION ....ooiiieearirirenteee st nemesecesaeceeneseesr s Heavy duty multiple leaf springs

REAR SUSPENSION........uiiiriiiitinererienstrcreesneceeesressseessneenee Heavy duty multiple leaf springs with hydraulic shock absorbers

STEERING ... cctecrtrreresrrereressessseeests e steseseeessensessseesnessesneesneanee Double reduction rack and pinion

CENTER CONSOLE.......coovrrerererneeicrrtecrieecneeseteceeseeesses e seeneenes ....- Instrument panel with four drink holders

SEATING ... ettt eeer et e e st sae et se e e Fabric backed vinyl over cushion foam

BRAKES ... oceeeeeeeeereerreresne e s s seasesnrresnesae sasemne st aestssensaeeaeesseeanens Dual rear wheel hydraulic drum brakes

MOTOR ..ttt et e sre e seressbeseeae e seaete s sresse e aesonnesasasares 6.5 HP AT 1,500 r.p.m. Solid State Speed Control

BATTERIES ...ttt cccrtre e e i cvrees e sennnreseessssnsresessnnsesersn 6, Six volt, 220 AH

CHARGER .......vveieteeineee it eee e erceeeees e e sreesae e esesaneesens Onboard Total Charge Il

UNDERWRITERS LABORATORY (UL)...orieiiiiieice e Approved

Specifications are subject to change without notice.

EZGOLEIT Service Parts Manual Appendix - B




EZE0O
TEXTRON|

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyright 1994

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Pedal Assembly
	

	
	
	
	
	
	B_Battery Charger OnBoard
	

	
	
	
	
	
	C_Battery Charger Portable
	

	
	
	
	
	
	D_Brakes Hydraulic Front
	

	
	
	
	
	
	E_Brakes Hydraulic Rear
	

	
	
	
	
	
	
	
	
	
	F_Brakes Mechanical
	

	
	
	
	
	
	
	
	G_Direction Selector
	

	
	
	
	H_Electrical
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	J_Electronic Speed control
	

	
	
	
	
	
	
	
	K_Front Suspension
	

	
	
	
	
	
	L_Hinged Load Deck
	

	
	
	
	
	
	L_Hinged Load Deck (XI_875)
	

	
	
	
	M_Model Details
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	N_Motor
	

	
	P_Rear Axle Hydraulic Brakes
	

	
	
	
	P_Rear Axle Mechanical Brakes
	

	
	
	
	Q_Rear Suspension
	

	
	
	
	R_Seating Bench
	

	
	R_Seating Convertible
	

	
	R_Seating Front
	

	
	
	
	
	
	R_Seating Pedestal
	

	
	S_Steering
	

	
	
	
	T_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Vehicle Specifications
	

	
	
	
	
	
	
	
	
	
	
	

